JLG

lllustrated Parts Manual

Model
E300AJP

PVC
2301

P/N
31221336

July 10, 2023 - Rev B

AS/NZS lm

An Oshkosh Corporation Company







REVISION LOG

January 9, 2023 - A - Original Issue of Manual
July 10, 2023 - B - Revised Manual (Edited to B/M 1001247553 Revision O)

31221336 E300A



GENERAL INFORMATION

SECTION 6 'CYLINDER @ @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6-3. LIFT CYLINDER v
TEM PART NUMBER ary DESCRIPTION REV |
i3 71001140104 | Ref | LIFT CYLINDER ASSEMBLY 8|
7
v' 0, 1 0100011 AR Compound, Locking
\ﬂ 15 2 0630535 3 Capscrew 1/4-20 x 1-1/8
21A \} 3 0791003 1 Screw #10-24 x 38
e 3 4 0961897 1 Bushing, Tapered
5 \ ¢ 5 1320136 1 Clamp, Cable
®\ b 6 1683063 1 Head
3 7 2220883 1 Plug, O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480282 , | Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Selscrow #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Valve
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Soal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barel
21A 0961950 2 Bushing
2 1001118086 1 Rod
22A 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes ttems 101-109)
101 See Note 2 Ring, Wear (Note: Use p/n 1001139996)
102 See Note 1 Ring, Back-Up (Note: Use pin 1001139996)
103 See Note 2 Ring, Lock (Note: Use pin 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use pin 1001139996)
105 See Note 2 ©O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996)
200 1001119105 1 Kit, Sensor Magnet (Includes Items 201-203)
201 See Note NSS Sleeve, Spacer (Note: Use p/n 1001119105),
202 1001118066 1 Magnet, Sensor
208 1001118069 1 Qing, Internal Retaining
PGH Model Designation Manual # Manual # Model Designation PGH

10

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or regional standard
(i.e ANSI, CE,CSA). Components may also be identified by SN or manufacturer. Common components that may be
identified by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product information in this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by
item number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS (NOT SHOWN)
A table of contents is found toward the beginning of the manual. Figure number, description and page number are
provided for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS (NOT SHOWN)
The Recommended Spare Parts List, located near the end of the manual, reference most frequently used maintenance
parts.

5) PART NUMBER INDEX (NOT SHOWN)
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

E300A 31221336



GENERAL INFORMATION

6) NON-SERVICED PARTS

In some instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of asse-
mblies and installations there will be a Ref in the Qty. column. In case of parts that are not available for service
within assemblies or components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed

in the Qty. column of the manual.

7) PARTS LIST ITEM NUMBERS

Numbers shown in the item# column correspond to numbers used in the associated illustration (s). ltem numbers
which are missing from the sequence in the parts list are not used on that page.

8) INDENTED PARTS DESCRIPTION

An indented part description is included in the item under which it is indented.

9) ABBREVIATION AND SYMBOLS

AC .. Alternating Current
ADE ianasnana Advanced Design Electronics
AAG oo s S s  P BTR S T Agricultural
ANSI.............. American National Standards Institute
AR o rmonioe v ot e e e As Required
L o Assembly
AUS smsmensmsssmmnsss s Australia
PG . cocsnesnmnisssssasssnsnsssassssssssnns asssnsass sannnss Auxiliary
AW American Wire Gauge
B/M..ooi e Bill of Material
CAC somanenssssmmeany Charge Air Cooler
CE uunnnmnannmmnmnsaivas European Conformity
COW.. oo Counter Clockwise
CMoe e Centimeter
L Clockwise
CSA. ..o, Canadian Standards Association
.............................................................. Cylinder
.............................................................. Diameter
....................................................... Direct Current
.......................................... Diesel Exhaust Fliud
................................................ Emergency Stop
............................................................... Engine
................................................................ Feet
........................................................... Gauge
....High Rated Countries
HVAC....... Heating, Ventilating, and Air Conditioning
HY B nsmmnmmnsmannsnvammssss s Hydraulic
HZe e Hertz
IDLcnenansrse e nnnnanens Inside Diameter
IN s s s inches
I1ISO............. International Organization for Standards
|y Joint Industry Council
K6 v Kilogram

10) ILLUSTRATION REFERANCE LETTERS

L Liter
LB(LBS):cimsmmnnnmannvnmannnmavevans Pounds
LED:swvasinsmmvsmmravssises Liquid Crystal Display
L =1 R .Light Emitting Diodes
Hessmmmnmmasemsrmmnmeanns Left Hand
LRE...ccmmmmmnssmmmsmsmasisasis Low Rated Countries
LSS e Load Sensing System
M) ccnnnsnmmnsrnamarnnayass Metric/Meter
MM(MM)cnmmmmsmmmenmsaamsessmsas Milimeter
MA e Miliamps
NEA s onssnmmmmmnmsnmsns No Longer Available
| o National Pipe Threads
NSS...oeee e Not Sold Separately
OBl e Outside Diameter
(@] 2 - O O-Ring Boss
ORFS....iieeeee e O-Ring Face Seal
(@ A (o 7. P Ounces

250 oo R A R AR RS SRR SRR Page

PN Part Number
6 B (o | ) o Quarts

QY e Quantity
REE: oo e o m o e o sl Reference
REN.cscamsmmmsmmmmnsmsmsssssssit Revision Level
RH. .o Right Hand

SAE s ansnmnnn Society of Automotive Engineers
SNcammmnannmmnmnnnssnianns o Serial Number
SPEC(S).c i Specifications
T e e S Turntable
2], [ST————————— Universal Ground Module
e e Volts
W oo s s T e B S s Watts
O st A B S SRS H B SRR Number

When necessary, illustrations may contain reference letters that are intended to track information (i. e. hoses,
harnesses) from one point to another or to track visual enlargement of components to show details that may be

located in another area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification
changes without prior notification. Contact JLG Industries, Inc. for updated information.

31221336

E300A






TABLE OF CONTENTS

SECTION 1 - FRAME . ..o et e e oo oottt e e e oo e o e e e e e e e e e e e s e e n e e e e e e e s me s e e e e e e e e aaassne e e e e e e e s aasnnnnneeeeeeaannnnneeeeess 11

FIGURE 1-1.
FIGURE 1-2.
FIGURE 1-3.
FIGURE 1-4.
FIGURE 1-5.
FIGURE 1-6.
FIGURE 1-7.
FIGURE 1-8.
FIGURE 1-9.
FIGURE 1-10
FIGURE 1-11
FIGURE 1-12
FIGURE 1-13
FIGURE 1-14

STEER INSTALLATION ..ottt ittt st e s e e e st e e e s ab e e e s s b b e e s s abn e e e s aar e e e e s nnee s 12
HUB AND SPINDLE ASSEMBLY = LH. oottt et 14
HUB AND SPINDLE ASSEMBLY = RH ...ttt e e e e e e e e e e e e e e e e e e e 16
WHEEL DRIVE INSTALLATION ...ttt ettt e e e e e ettt e e e e e st e e e e e e e e e e e e e e e e e nennnes 18
WHEEL DRIVE INSTALLATION - UL SPECS ...ttt e e e 20
DRIVE MOTOR ASSEMBLY ...ttt ettt ettt e e e e et e e e e e e et n et e e e e e s e e rr e e e e e e e e s aannnneeeeeeennns 24
DRIVE HUB ASSEMBLY ...ttt ettt et e e e e e e et e e e e e et e e e e e e e e s s e e e e e e e e e aannnneeeeeeeanns 26
TIRE AND WHEEL INSTALLATION ...ttt e e e et e e e e e e e e e e e e s e e e e e e e e e e nennnes 30
BATTERY INSTALLATION - 305AH BATTERIES ... .ot 32
. BATTERY INSTALLATION - 305AH BATTERIES (UL SPECS) ....ciiiiiiiiiiiie ettt 34
. BATTERY INSTALLATION - 305AH AGM BATTERIES ..o

. BATTERY INSTALLATION - 375AH/706HD BATTERIES
. INVERTER INSTALLATION - OPTIONAL
. FRAME COVERS INSTALLATION ....etiiiitiieitiie ittt sttt e st e st e s e e s ssne e e s ssne e e s e e e e nanne e e e

SECTION 2 - TURNTABLE ....coiittiii ittt ettt ekt e e e sttt oo b e e oo ee R et e e e s b et e e e ba e e e e ean e e e e e s e et e s e et e e esnn e e e enne e e e nenes 45

FIGURE 2-1.
FIGURE 2-2.
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7.
FIGURE 2-8.
FIGURE 2-9.

FIGURE 2-10.
FIGURE 2-11.

VALVES, TANK AND MOTOR INSTALLATION ...ttt ittt e e s 46
MAIN VALVE ASSEMBLY
BOOM VALVE ASSEMBLY
TURNTABLE BEARING AND SWING DRIVE INSTALLATION ....ccitiiiiiiiiiiee et 52
TURNTABLE BEARING ASSEMBLY ...ttt ettt e et e e e e e s et e e e e s e e e e e e e e e e naernnees 54
SWING MOTOR ASSEMBLY ...ttt ettt e e e e e et e e e e e et e et e e e e e s e e rre e et e e e e s s nnnr e e e e e e e sannnrneeeeens 56
DRIVE ORIENTATION INSTALLATION ...eiii ittt ettt e e e e et e e e e e st e e e e e e s eenrnneeeeeeennes 58
ELECTRICAL COMPONENTS INSTALLATION (ALL SPECS EXCEPT CE & UK CA SPECS) ......cccccociiiiiiiinene 60
ELECTRICAL COMPONENTS INSTALLATION (CE & UK CA SPECS) .....ccociiiiiiiiiiiiiiecee e 62
ELECTRICAL COMPONENTS INSTALLATION (UL SPECS) ......ciiiiiiiiiiiieiic e 64
GROUND CONTROL BOX ASSEMBLY - DISPLAY WITHOUT BUTTONS (ALL SPECS EXCEPT CE & UK CA

ST o =L O30 I PSP PP PP PP PPPPP 66

FIGURE 2-12.
FIGURE 2-13.
FIGURE 2-14.
FIGURE 2-15.
FIGURE 2-16.
FIGURE 2-17.
FIGURE 2-18.
FIGURE 2-19.
FIGURE 2-20.
FIGURE 2-21.
FIGURE 2-22.

GROUND CONTROL BOX ASSEMBLY - DISPLAY WITHOUT BUTTONS (CE & UK CA SPECS) ........ccceeueennee. 68
BATTERY CHARGER INSTALLATION - WITH PLUG (ALL SPECS EXCEPT CE & UK CA SPECS)........cc......... 70
BATTERY CHARGER INSTALLATION - WITH PLUG (CE & UK CA SPECS) ......cccoiiiiiiiiieiieeeiecee 72
BATTERY CHARGER INSTALLATION - WITHOUT PLUG ..ottt 74
CLEARSKY INSTALLATION ..ottt e e b e e e e e e s s s b a b e e e e e e s s abane e e e s 76
STROBE LIGHT INSTALLATION = AMBER ... 78
STROBE LIGHT INSTALLATION = BLUE ... 80
STROBE LIGHT INSTALLATION = RED.....ciiiiiiiiie ettt 82
ALARM INSTALLATION ...t e s s e e e e e s e s e e e e e e e e e s b r e e e e e e e e s e snaneneeeeesaans 84
WHITE NOISE ALARM INSTALLATION. ... .o e e e an e e e e 86
HOODS INSTALLATION ..o s et e e e e s e s e e e e e e e s st r e e e e e e e e s s enree e e e e e e s aans 88

T =3 I (@) T = 1 L OO P TP PPPPPI 91

FIGURE 3-1.
FIGURE 3-2.
FIGURE 3-3.

31221336

BOOM AND CYLINDERS INSTALLATION. . ...ttt ittt ettt e e s et e e e s e st e e e e e e e s eeeeeeenaes 92
MAIN BOOM ASSEMBLY ....ceiteeiieiiiii ettt ettt oo ettt e e e e ettt e e e e e e st e et e e e e e e e st e e e e e e e e s nsnnnneeeeeeennns 94
TOWER BOOM ASSEMBLY ..ttt e oo e ettt e e e e e e et e e e e e e e e et e e e e e e s e et e e e e e e saernnees 96



TABLE OF CONTENTS

FIGURE 3-4. JIB ASSEMBLY ...ttt e e e oo e e e e e oo oo e e e e e e e e s m e e e e e e e e e e msne e e e e e e e e aannnnneeeaeeesannnnnneeeeeaaanns 98
FIGURE 3-5. ROTATOR ASSEMBLY - PLATFORM ...t e e e e e e e e e e e e e 100
FIGURE 3-6. ROTATOR ASSEMBLY = JIB SWING .....oiiiiiiiiiiiie ettt e e e et e e e e e e e r e e e e e e e e eeeeeeeaees 102
FIGURE 3-7. POWER TRACK INSTALLATION .. .ottt ettt e st e e s a e s s e e e s snna e 104
FIGURE 3-8. PLATFORM SUPPORT INSTALLATION ..ottt nne e e snnne e 106
SECTION 4 - PLATFORM ...ttt stttk e e e hb et e e s e e e e ek b et e s e s b et e e s b b e e e e s e e e e e b b et e s s kb et e e asnr e e e sbne e e s enes 109
FIGURE 4-1. PLATFORM ASSEMBLY - 4FT/1.22M - SIDE GATE ENTRY ...coiiiiiiiiiiiii et 110
FIGURE 4-2. PLATFORM ASSEMBLY - 4FT/1.22M - DROP BAR ENTRY ...ttt 112
FIGURE 4-3. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION . .....otiiiiiiiieeee et 114
FIGURE 4-4. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (UL SPECS).......coiiiiiiiiiiiee it 116
FIGURE 4-5. CONSOLE BOX ASSEMBLY ..ottt ettt e e e e e et e e e e e e et e e e e e e s et eeeeeesasnnnneeaeeeeaanns 118
FIGURE 4-6. CONSOLE BOX ASSEMBLY (UL SPECS) ... .titiiiiiite ittt ettt ettt e s e e s s e s amnne e e nnneeesannnee e 122
FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE AND STEER) ......uuitiiiiiitiiiit ettt e s annne e 126
FIGURE 4-8. CONTROLLER ASSEMBLY (LIFT AND SWING) ....ciiiiiitiiiiiiteiiiit ettt ettt e st e e e s nnnne e 128
FIGURE 4-9. FOOTSWITCH ASSEMBLY ...ttt ettt e e e e sttt e e e e e ettt e e e e e e e e e e e e e e e e s ennneeeeeeesasnrnneeeeeenann
FIGURE 4-10. LIGHT PANEL INSTALLATION ...ttt ettt ettt e e e ettt e e e e e et e e e e e e s e e e e e e e e asnrnneeeeeeennes
FIGURE 4-11. TRAY ASSEMBLY ...ttt ettt e ettt e e e e ettt e e e e e e b et e e e e e e e e e a e et e e e e e ea s bnneeeeee e s snrnneeeeeeennns
FIGURE 4-12. SKYGUARD BAR INSTALLATION
FIGURE 4-13. SKYEYE INSTALLATION...............
FIGURE 4-14. SKYLINE INSTALLATION .....ccvviiiiiiiiiniieee e
FIGURE 4-15. SKYSENSE MID TUBE SENSOR ASSEMBLY ..ottt 144
FIGURE 4-16. SKYSENSE OVERHEAD SENSOR ASSEMBLY ....ooiiiiiiiiiiiiiiiit it 146
FIGURE 4-17. USB CHARGER INSTALLATION ..ottt ittt ettt sttt e st e e st e e s s e e e s nnneeesnnnneeeas 148
SECTION 5 = CYLINDER.....coiii oo e s bbb e e e e e e s e b b e et e e e e s e s a bbb et e e e e s e s abb b e e e e e e s s s bbae e e e e e e e saanes 151
FIGURE 5-1. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY ....cciititiiiiiiteiiite ettt e st 152
FIGURE 5-2. LIFT CYLINDER ASSEMBLY = JIB ....eeiiiiiiiiiiiiii ittt e et e e e e et e e e e e e s e e e e e e e s s e e e e e e e e nnes 154
FIGURE 5-3. LIFT CYLINDER ASSEMBLY - MAIN BOOM .....ooitiiiiiiiiiiiiie ettt e e e e s e e e e e e s s nnnneeeeeeennes 156
FIGURE 5-4. LIFT CYLINDER ASSEMBLY - TOWER BOOM .....ociiiiiiiiiiiiee ittt e e e e e s e e e e e 158
FIGURE 5-5. MASTER CYLINDER ASSEMBLY ...ttt ettt e e e et e e e e e e et e e e e e e st n e e e e e e e s nannnneeeeeeennes 160
FIGURE 5-6. STEER CYLINDER ASSEMBLY ...ttt ettt e e e ettt e e e e e st e e e e e e s e e e e e e e s s asnnnneeeeeeenne 162
FIGURE 5-7. TELESCOPE CYLINDER ASSEMBLY ....cotiiiiiiitiiiiiee ittt e ettt e e e s e et e e e e s e s senrn e e e e e e e nasnnnneeeeeeennes 164
SECTION 6 - HYDRAULIC ...ttt oottt e oo ettt e e e e e s e e et e e e e e e s ae e et e e e e e e st b r e et e e e e e e a et ne e e e e e e e sassnnneeeeeennanes 167
FIGURE 6-1. HYDRAULIC DIAGRAM ... ..t e e e s bbb e e e e e s s s bbb et e e e e s s s bbr e e n e e e e e s aaans 168
SECTION 7 = ELECTRICAL. ...t e et oo e s e e e oo e e s e bt e e e e e e s e e ab b e e e e e e e e e s assbe e e e e e e e s ssnnnneeeeeeeaanns 171
FIGURE 7-1. AC BOX AT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS (ANSI EXPORT, AUSTRALIAN
AND CE & UK CA SPECS) .....tttieitiit ettt ettt ettt a bttt e okttt e 412 bt e 242 ket e e 2Rt et a4 1h b et e o4k E et e e a b et e e eh b bt e e et be e e e enbe e e e anbb e e e sntneeennnes 172
FIGURE 7-2. AC BOX AT PLATFORM INSTALLATION - 110V (ANSI, ANSI EXPORT, CSA, JAPANESE AND UL SPECS)....174
FIGURE 7-3. AC BOX AT PLATFORM INSTALLATION - ANSI AND CSA SPECS ..o
FIGURE 7-4. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)
FIGURE 7-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS) .....ccceoiiiiiiiiiiecee e
FIGURE 7-6. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT107 KEYED GROUND (CE & UK CA SPECS)
FIGURE 7-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND (CE & UK CA SPECS) .......cccvveviernen.
FIGURE 7-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND (CE & UK CA SPECS)......cccccccvveviernnnen.

8 E300A 31221336



TABLE OF CONTENTS

FIGURE 7-9. ACCESS CONTROL HARNESS ... e e e e e 188
FIGURE 7-10. BATTERY CABLE KIT - 305AH BATTERIES ... .o 190
FIGURE 7-11. BATTERY CABLE KIT - 305AH BATTERIES (UL SPECS) ....ccciiiiiiiiiiic et 192
FIGURE 7-12. BATTERY CABLE KIT - 305AH AGM BATTERIES ..ottt 194
FIGURE 7-13. BATTERY CABLE KIT - 375AH/706HD BATTERIES ..ottt 196
FIGURE 7-14. BLUETOOTH MODULE HARNESS. ... ..ottt 198
FIGURE 7-15. BOOM CABLES AND CLAMPS INSTALLATION ....oiiiiiiiiiiiiiie it 200
FIGURE 7-16. BOOM HARNESS - MAIN BOOM......coiiiiiiiiiiiiic ittt e e 204
FIGURE 7-17. BOOM HARNESS - TOWER BOOM ......cutiiiiiiiiiiiiiie ettt e e 206
FIGURE 7-18. BOOM VALVE AND LIMIT SWITCH HARNESS .......ooiiiiiii e 208
FIGURE 7-19. BREAKER BOX KIT - CE & UK CA SPECS ......oiiiiiiiiiii st 210
FIGURE 7-20. CHARGER CORD PLUG INSTALLATION - 110V - IEC 60309 - YELLOW (CE & UK CA SPECS)........ccccevenne. 212
FIGURE 7-21. CHARGER CORD PLUG INSTALLATION - 220V - |IEC 60309 - BLUE (CE & UK CA SPECS)........cccceeevvernennn. 214
FIGURE 7-22. CHARGER CORD PLUG INSTALLATION - 220V - AFSINT107 KEYED GROUND (CE & UK CA SPECS) ....... 216

FIGURE 7-23.
FIGURE 7-24.
FIGURE 7-25.
FIGURE 7-26.
FIGURE 7-27.
FIGURE 7-28.
FIGURE 7-29.
FIGURE 7-30.
FIGURE 7-31.
FIGURE 7-32.
FIGURE 7-33.
FIGURE 7-34.
FIGURE 7-35.
FIGURE 7-36.
FIGURE 7-37.
FIGURE 7-38.
FIGURE 7-39.
FIGURE 7-40.
FIGURE 7-41.
FIGURE 7-42.
FIGURE 7-43.
FIGURE 7-44.
FIGURE 7-45.
FIGURE 7-46.
FIGURE 7-47.
FIGURE 7-48.
FIGURE 7-49.
FIGURE 7-50.
FIGURE 7-51.
FIGURE 7-52.

SECTION 8 - DECALS ...ttt oottt e oottt e e oo ekttt e e o4 e s e e ettt e e e e e e s b e e et e e e e e oo e s R e e et e e e e e e s b ee s e et e e e e e s sben e et e e e e e annnrrneeeeens

31221336

CHARGER CORD PLUG INSTALLATION - 220V - CEE7 POST GROUND (CE & UK CA SPECS) ...
CHARGER CORD PLUG INSTALLATION - 220V - CEE7 SIDE GROUND (CE & UK CA SPECS).....
CHARGER HARNESS — 48VDC (Prior to SN 0300298627)........ccoiuuieeiiiieeiiiieeeiiieeesiieeeasiieeessieeeesineeessnnee e
CHARGER HARNESS - 48VDC
DRIVE CABLE KIT .ttt ittt ettt ettt e ket e e e h bt e e ek et e e b bt e e eh b e e e e et et e e e nbe e e e anbe e e e snbe e e e nnnes
DRIVE CABLE KIT = UL SPECS ...ttt ettt ettt e bttt s s e e e s s bt e e et e e e s sbe e e e asbb e e e snne e e e nnnes
GROUND CONTROL HARNESS (Prior to SN 0300298627)........ccomuuteeiirieeiiiiieeasieeeesiieee et e sieeeesineeessnnee e
GROUND CONTROL HARNESS
INVERTER HARNESS ...ttt ettt b e e h bt e e ettt e e kbt e e e h b bt e e ettt e e b e e e e anb e e e e enbe e e e nnnes
PLATFORM CONSOLE HARNESS ......coiiitiiiiiiiit ettt ettt et et e e e et e e e s e e e et e e e snne e e e
RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPECS) ....cciiiiiiiiiiiiie ittt
RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPECS)......ccutiiiiiiiieiiiie ittt
RECEPTACLE BOX KIT - 220V AFSINT107 KEYED GROUND (CE & UK CA SPECS)
RECEPTACLE BOX KIT - 220V CEE7 POST GROUND (CE & UK CA SPECS) ......ccoiiiiiiiieniie e
RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPECS)
SKYGUARD INTERFACE HARNESS

SKYEYE EMITTER HARNESS...........cc.c.....

SKYEYE INTERMEDIATE HARNESS

SKYEYE RECEIVER HARNESS
SKYLINE HARNESS ...ttt ittt ettt ettt e a4 e bt e s e e e et ee e e e bt e e st e s bt e sa e e sab e e s ebeenane e
STEER SENSOR HARNESS ... .ooiitiiiti ittt ettt et e e et s a e et e s st et e et e eab e e sbeenane e
STROBE LIGHT HARNESS (Prior t0 SN 0300298627)........cccttitiiitieiieeaieesieestee e e et sne e e s
STROBE LIGHT JUMPER HARNESS (SN 0300298627 to Present)
TRACTION MODULE TO DRIVE HARNESS
TRACTION MODULE TO TURNTABLE HARNESS ... .ootttiiitiiiiiiiiiiiiiiiiiiiiiuisiseeesesssesssssssssssssssenesesesesesssesenenenenene
TURNTABLE HARNESS (Prior t0 SN 0300298627) .....cccceiiiiuiiieiieeeeaaiiiiereeeessssssaeeeessssssssseseesessssnsssssesssesssnsnsees
TURNTABLE HARNESS
VALVE HARNESS (Prior to SN 0300298627)
VALVE HARNESS (SN 0300298627 10 PrESENL)......eeiiiiiiieeiiiiieiiiiee st ritt ettt e e s st e e snnneeesnneeas
WHITE NOISE ALARM HARNESS ... e a e nn e e e e e e nen e




TABLE OF CONTENTS

FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC).....eiti ittt ee et st e s e st et s e e e s e e e s s et e s annneeesnnneeesannneeenns 288
FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN, CE & UK CA SPECS) ....ciiiiiiiiiitiiee et esiree e e e e 292
FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPEC).....c ittt iitite sttt ettt st e st e e s st e e s snne e e nnneeesannneeeans 296
FIGURE 8-4. DECAL INSTALLATION (CHINESE SPEC) .....cciottiitiiiiteiiie sttt sttt ne e e e nes 300
FIGURE 8-5. DECAL INSTALLATION (CSA SPEC).....cottiitiiiiie ittt sttt sttt e b eebe e be e nne e nes 304
FIGURE 8-6. DECAL INSTALLATION (JAPANESE SPEC) .....uttiiiiiiiieiiie ittt sttt sttt e e nes 308
FIGURE 8-7. DECAL INSTALLATION (KOREAN SPEQC) ......cciittiiiiiiiie ittt sttt sttt sttt e bbb b e nne e nes 312
FIGURE 8-8. DECAL INSTALLATION (LATIN AMERICAN SPEGQC) ..ottt et 316
FIGURE 8-9. DECAL INSTALLATION = OPTIONS ...ttt ettt e e e e s 320
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK .....ciiiiiiiiiiii it 323
FIGURE 9-1. RECOMMENDED SERVICE PARTS STOGCK .....oeeiiiiiiiiiiii ettt a e e e e e e e e e e e e e e e eees 324
SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS ....ooiiitiiiiitt ittt sttt e e s e e s e e e s s e e e enne e e s 327
FIGURE 10-1. SPECIAL OPTIONS/ACCESSORIES/KITS.....ccttiiiiiiite ittt eene et 328
PART NUMBER INDEX ...t e e e e s s e b e e e e e e e e s e bbb e e e e e s s e b b e e e e e e e s s s ab b b e e e e e e e e s anranes 331

10

E300A 31221336



SECTION 1 - FRAME

SECTION 1 - FRAME

31221336 E300A 11



SECTION 1 - FRAME

FIGURE 1-1. STEER INSTALLATION

6 —ﬁﬂ ART_1001180906

12 E300A 31221336



SECTION 1 - FRAME

FIGURE 1-1. STEER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001180906 Ref STEER INSTALLATION E

1 0100011 AR Compound, Locking

2 0440162 4 Bearing, Thrust

3 0641607 2 Bolt 3/8 x 7/8

4 0641610 2 Bolt 3/8 x 1-1/4

5 3311605 2 Nut 3/8

6 3312005 2 Nut 5/8

7 3422181 1 Pin

8 3422562 2 Pin

9 3841143 4 Keeper, Pin

10 3900118 1 Screw

11 3900255 1 Screw 3/4 x 3

12 3931408 3 Capscrew 1/4 x 1/2

13 4711600 2 Washer 3/8

14 4740086 2 Washer, Thrust

15 1001107712 1 Hub and Spindle Assembly - RH (See Separate Breakdown in this
Section)

16 1001108310 1 Steer Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION)

17 1001161117 1 Switch, Sensor

17 4460536 1 Receptacle, Female - 2 Position

17 4460464 2 Pin, Male

18 1001169423 1 Cover, Sensor

19 1001180911 1 Hub and Spindle Assembly - LH (See Separate Breakdown in this
Section)

20 1001180913 1 Tie-Rod

21 1001180915 1 Pin

22 0641406 2 Bolt 1/4 x 3/4

23 1320043 2 Clamp, Cable

24 3311405 2 Nut 1/4

25 4240175 1 Tie-Strap (Not Shown)

26 4711400 2 Washer 1/4

27 1001192113 1 Steer Sensor Harness (Not Shown - See Separate Breakdown in
ELECTRICAL SECTION)

31221336

E300A

13



SECTION 1 - FRAME

FIGURE 1-2. HUB AND SPINDLE ASSEMBLY - LH

31221336

E300A

14



SECTION 1 - FRAME
FIGURE 1-2. HUB AND SPINDLE ASSEMBLY - LH

ITEM PART NUMBER QTY DESCRIPTION REV
1001180911 Ref HUB AND SPINDLE ASSEMBLY - LH D
1 7020137 1 Cap, Dust
2 0961951 2 Bushing
3 0962140 1 Bearing
4 70002434 1 Hub
5 7020036 1 Cup, Bearing (Inner) (Part of Item 4)
6 7020037 1 Cone, Bearing (Inner)
7 7020038 1 Cup, Bearing (Outer) (Part of Item 4)
8 7020039 1 Cone, Bearing (Outer)
9 See Note NSS Spindle (Note: Use p/n 1001180911)
10 7020140 1 Pin, Cotter
11 7020040 1 Seal
12 7020054 1 Nut 1-1/4
13 7020041 9 Stud 5/8
15 7020055 1 Washer 1-1/4

31221336 E300A 15



SECTION 1 - FRAME
FIGURE 1-3. HUB AND SPINDLE ASSEMBLY - RH

16 E300A 31221336



SECTION 1 - FRAME
FIGURE 1-3. HUB AND SPINDLE ASSEMBLY - RH

ITEM PART NUMBER QTY DESCRIPTION REV
1001107712 Ref HUB AND SPINDLE ASSEMBLY - RH C
1 7020137 1 Cap, Dust
2 0961951 2 Bushing
3 0962140 1 Bearing
4 70002434 1 Hub
5 7020036 1 Cup, Bearing (Inner) (Part of Item 4)
6 7020037 1 Cone, Bearing (Inner)
7 7020038 1 Cup, Bearing (Outer) (Part of Item 4)
8 7020039 1 Cone, Bearing (Outer)
9 70002435 1 Spindle
10 7020140 1 Pin, Cotter
11 7020040 1 Seal
12 7020054 1 Nut 1-1/4
13 7020041 9 Stud 5/8
15 7020055 1 Washer 1-1/4

31221336 E300A 17



SECTION 1 - FRAME
FIGURE 1-4. WHEEL DRIVE INSTALLATION

42

45\9

18 E300A 31221336



SECTION 1 - FRAME

FIGURE 1-4. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001179774 Ref WHEEL DRIVE INSTALLATION N
1 0100011 AR Compound, Locking
2 0100019 AR Compound, Locking
3 0641408 4 Bolt 1/4 x 1
4 0641505 4 Bolt 5/16 x 5/8
5 0641610 9 Bolt 3/8 x 1-1/4
7 0641812 8 Bolt 1/2 x 1-1/2
8 0682012 12 Bolt 5/8 x 1-1/2
9 2780282 2 Drive Hub Assembly (See Separate Breakdown in this Section)
13 3311401 4 Nut 1/4
14 4240084 1 Strap, Anti-Static
15 4711400 6 Washer 1/4
16 4711600 8 Washer 3/8
17 4711800 8 Washer 1/2
18 4751500 4 Washer 5/16
19 4751600 1 Washer 3/8
20 4752200 1 Washer 3/4
21 4892000 12 Washer 5/8
22 1001184854 2 Drive Motor/Brake Assembly G
22A 1001182550 2 Drive Motor Assembly (See Separate Breakdown in this Section)
22B 1001184852 2 Drive Brake Assembly
22B 70005415 2 O-Ring Between Brake and Motor (Not Shown)
22C 4031707 8 Capscrew M6 x 16
22D 1001109892 8 Washer M6
23 1001192112 1 Traction Module to Turntable Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
24 1001192110 1 Traction Module to Drive Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
27 1001219722 2 Plate, Adapter Motor
31 1001180317 1 Drive Module Assembly
31A 1001178339 1 Module, Drive
31B 1001192212 1 Module, Drive
32 1001180675 1 Drive Plate Assembly G
32A 1001170367 NLA Relay (Use PN 1001272006)
32A 1001272006 1 Relay
32B 1001186860 1 Power Distribution Stud
32C 1001212359 1 Power Distribution Stud
33 1001220271 2 Seal, Motor
34 1001182960 2 Seal, Hub
40 1001219601 1 Sensor
42 3520035 1 Plug (Located on Frame)
44 1001119228 4 Nut M8
45 3520028 4 Plug (Located on Frame)
46 4240033 1 Tie-Strap (Not Shown)
a7 0100020 AR Sealant
100 1001195097 1 Drive Cable Kit (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

31221336

E300A

19



SECTION 1 - FRAME
FIGURE 1-5. WHEEL DRIVE INSTALLATION - UL SPECS

18\9 b

(LOCATED ON FRAME)

20 E300A 31221336



SECTION 1 - FRAME
FIGURE 1-5. WHEEL DRIVE INSTALLATION - UL SPECS

31221336

E300A

ITEM PART NUMBER QTY DESCRIPTION REV
1001180914 Ref WHEEL DRIVE INSTALLATION G
1 0100011 AR Compound, Locking
2 0100019 AR Compound, Locking
3 0641408 4 Bolt 1/4 x 1
4 0641505 4 Bolt 5/16 x 5/8
5 0641610 9 Bolt 3/8 x 1-1/4
6 0641812 8 Bolt 1/2 x 1-1/2
7 0642208 1 Bolt 3/4 x 1
8 0682012 12 Bolt 5/8 x 1-1/2
9 0721003 4 Bolt #10 x 3/8
10 0861375 1 Box, DSC Cover
11 2400044 1 Block, Fuse
12 2540037 2 Grommet, Fuse Box
13 2780282 2 Drive Hub Assembly (See Separate Breakdown in this Section)
16 3311001 2 Nut #10
17 3311401 4 Nut 1/4
18 3520028 4 Plug
19 3520035 1 Plug
20 4240033 1 Tie-Strap (Not Shown)
21 4240084 1 Strap, Anti-Static
22 4711400 6 Washer 1/4
24 4711600 8 Washer 3/8
25 4711800 8 Washer 1/2
26 4712200 1 Washer 3/4
27 4751000 6 Washer #10
28 4751500 4 Washer 5/16
29 4751600 1 Washer 3/8
30 4752200 1 Washer 3/4
31 4892000 12 Washer 5/8
32 1001119228 4 Nut M8
33 1001170365 1 Fuse, 400Amp
34 1001219722 2 Plate, Adapter Motor
35 1001180317 1 Drive Module Assembly
35A 1001178339 1 Module, Drive
35B 1001192212 1 Module, Drive
36 1001272307 1 Drive Plate Assembly A
36A 1001272006 1 Relay
36B 1001186860 1 Power Distribution Stud
36C 1001212359 1 Power Distribution Stud
37 1001220271 2 Seal, Motor
38 1001182960 2 Seal, Hub
39 1001184854 2 Drive Motor/Brake Assembly G
39A 1001182550 2 Drive Motor Assembly (See Separate Breakdown in this Section)
39B 1001184852 2 Drive Brake Assembly
39B 70005415 2 O-Ring Between Brake and Motor (Not Shown)
39C 4031707 8 Capscrew M6 x 16
39D 1001109892 8 Washer M6
40 1001192110 1 Traction Module to Drive Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)

21



SECTION 1 - FRAME

22

ITEM PART NUMBER QTY DESCRIPTION REV
41 1001192112 1 Traction Module to Turntable Harness (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
42 1001210587 1 Bracket
43 1001213626 1 Decal - Fuse, 400Amp
44 0340048 1 Band Kit, Pump Motor (Not Shown)
45 1001219601 1 Sensor
46 0100020 AR Sealant
100 1001212446 1 Drive Cable Kit (Not Shown - See Separate Breakdown in
ELECTRICAL Section)
E300A 31221336






SECTION 1 - FRAME

FIGURE 1-6. DRIVE MOTOR ASSEMBLY

ART_1001182550

24 E300A 31221336



FIGURE 1-6. DRIVE MOTOR ASSEMBLY

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
1001182550 Ref DRIVE MOTOR ASSEMBLY F
2 70005385 1 Stator
3 70005386 1 Board, Terminal
4 70005387 3 Nut M8
5 70005388 3 Washer M8
6 70005389 1 Base, Terminal
7 70005390 2 Screw M5 x 14
8 70005391 1 Plate, Drive End
9 70004811 1 O-Ring
10 70005392 1 Seal, Shaft
11 70004809 1 Bearing
12 70005393 1 Washer, Wavy
13 70005394 1 Sensor (Includes Items 14-17)
14 70005395 1 Screw M8 x 16
15 70005396 1 Wedge
16 70005397 1 Connector
17 4460516 4 Pin, Male
18 70005398 1 Shield, End
19 70005399 1 Seal
20 70005400 1 Seal
21 70005401 1 Cover
22 70005402 4 Screw M5 x 16
23 70005403 1 Plate, Retaining
24 70005404 1 Bearing
25 70005405 1 Clip, Retainer
26 70005406 4 Screw M8 x 180
27 70005407 1 Temperature, Sensor
28 70005408 1 O-Ring
29 70005409 1 Rotor
30 70004820 1 Clip, Retainer
31 70005410 1 Clip, Retainer
32 70005411 1 Key
33 70005412 1 Gear
40 1001190577 1 Connector - 8 Position
40 4460516 8 Pin

31221336

E300A

25



SECTION 1 - FRAME

FIGURE 1-7. DRIVE HUB ASSEMBLY

101
102
103

31221336

E300A

26



SECTION 1 - FRAME

FIGURE 1-7. DRIVE HUB ASSEMBLY

31221336

E300A

ITEM PART NUMBER QTY DESCRIPTION REV
2780282 Ref DRIVE HUB ASSEMBLY D

1 70001366 1 Carrier Sub Assembly
1A See Note NSS Shaft, Planet (Note: Use Item 1)
1B See Note NSS Carrier (Note: Use Item 1)
1C See Note NSS Gear, Planet (Note: Use Item 1)
1D See Note NSS Bearing, Needle (Note: Use Item 1)
1E See Note NSS Rollpin (Note: Use Item 1)
1F See Note NSS Thrustwasher (Note: Use Item 1)
2 70001367 1 Carrier, Input
2A See Note NSS Shaft, Planet (Note: Use Item 2)
2B See Note NSS Carrier (Note: Use Item 2)
2C See Note NSS Gear, Planet (Note: Use Item 2)
2D See Note NSS Bearing, Needle (Note: Use Item 2)
2E See Note NSS Spacer, Thrust (Note: Use Item 2)
2F See Note NSS Rollpin (Note: Use Item 2)
2G See Note NSS Thrustwasher (Note: Use Item 2)
2H See Note NSS Thrustwasher (Note: Use Item 2)
3 See Note NSS Cover (Note: Use ltem 103)
4 70001369 1 Shaft, Input
5 70001370 1 Coupling
6 70001371 1 Shaft, Sun Gear
7 70001372 1 Spindle
8 70001373 1 Gear, Ring
9 See Note NSS Housing (Note: Not Available - Purchase Complete Assembly)
10 See Note NSS Cone, Bearing (Note: Use Item 101)
11 See Note NSS Cup, Bearing (Note: Use Item 101)
12 See Note NSS Cone, Bearing (Note: Use Item 101)
13 7017009 1 Thrustwasher
15 See Note NSS Seal, Lip (Note: Use Item 102)
16 70001374 1 Spring
17 70001375 1 Ring, Retaining (Internal)
18 See Note NSS Ring, Retaining (Note: Use Item 102)
19 7024738 1 Ring, Retaining (Note: Use Item 102)
20 70001376 1 Ring, Retaining (External)
21 70001377 1 Ring, Retaining (External)
22 7000281 4 Screw (Not Shown - ID Plate Screws)
23 7017022 3 Screw (Not Shown - Located on Front of Hub)
24 See Note NSS O-Ring (Note: Use Item 102)
25 See Note NSS O-Ring (Note: Use Item 102)
26 70001378 1 Spacer, Thrust
27 70001379 1 Thrustwasher
28 7024741 1 Spacer, Thrust
29 7007640 9 Stud, Wheel
30 See Note NSS Flange, Plate (Note: Use Item 103)
31 See Note NSS Cap, Disengage (Note: Use Item 103)
32 See Note NSS Pin, Dowel (Note: Use Item 103)
33 See Note NSS Bolt (Note: Use Item 103)
34 See Note NSS O-Ring (Note: Use Item 103)
35 See Note NSS O-Ring (Note: Use Item 103)
36 See Note NSS O-Ring (Note: Use Item 103)

27



SECTION 1 - FRAME

28

ITEM PART NUMBER QTY DESCRIPTION REV
101 7017007 1 Planet Gear Bearing Kit (Includes Iltems 10-12)
102 70001380 1 Planet Gear Seal Kit (Includes Items 15, 18, 24 & 25)
103 70001368 1 Cover/Cap/Disengage Kit (Includes Items 3 & 30-36)
E300A 31221336






SECTION 1 - FRAME

FIGURE 1-8. TIRE AND WHEEL INSTALLATION

31221336

E300A

30



SECTION 1 - FRAME
FIGURE 1-8. TIRE AND WHEEL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0258986 Ref TIRE AND WHEEL INSTALLATION D
1 3300106 36 Lugnut
2 1001110772 4 Tire and Wheel Assembly

31221336 E300A 31



SECTION 1 - FRAME

FIGURE 1-9. BATTERY INSTALLATION - 305AH BATTERIES

ART_1001177627

31221336

E300A

32



SECTION 1 - FRAME
FIGURE 1-9. BATTERY INSTALLATION - 305AH BATTERIES

ITEM PART NUMBER QTY DESCRIPTION REV
1001177627 Ref BATTERY INSTALLATION - 305AH BATTERIES D

1 0100011 AR Compound, Locking

2 0100048 AR Grease, Dielectric

4 0641403 4 Bolt 1/4 x 3/8

5 0641514 4 Bolt 5/16 x 1-3/4

6 0641606 4 Bolt 3/8 x 3/4

7 1670878 1 Cover (Right)

8 1670890 1 Cover (Left)

9 2540020 5 Grommet

10 2940073 2 Latch

11 2940114 2 Latch

12 3000003 2 Liner

13 3311401 4 Nut 1/4

14 3311505 4 Nut 5/16

15 3312005 4 Nut 5/8

16 3340852 2 Pad

17 3900266 4 Screw

18 3931430 4 Capscrew 1/4 x 1-7/8

19 4567739 2 Tube

20 4711600 4 Washer 3/8

21 4740086 8 Thrustwasher

22 4751400 8 Washer 1/4

23 4751500 AR Washer 5/16

24 4845923 1 Box, Battery (Left)
24A 0962233 2 Bushing

25 4845924 1 Box, Battery (Right)
25A 0962233 2 Bushing (Not Shown)

26 1001105091 8 Battery (6V-305-S)

30 4070904 2 Shim

100 1001194946 1 Battery Cable Kit (See Separate Breakdown in ELECTRICAL

Section)

31221336 E300A 33



SECTION 1 - FRAME

FIGURE 1-10. BATTERY INSTALLATION - 305AH BATTERIES (UL SPECS)

ART_1001212371

31221336

E300A

34



SECTION 1 - FRAME
FIGURE 1-10. BATTERY INSTALLATION - 305AH BATTERIES (UL SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001212371 Ref BATTERY INSTALLATION - 305AH BATTERIES (UL SPECS) C

1 0100011 AR Compound, Locking

2 0100048 AR Grease, Dielectric

4 0641403 4 Bolt 1/4 x 3/8

5 0641514 4 Bolt 5/16 x 1-3/4

6 0641606 4 Bolt 3/8 x 3/4

7 1670878 1 Cover (Right)

8 1670890 1 Cover (Left)

9 2540020 5 Grommet

10 2940073 2 Latch

11 2940114 2 Latch

12 3000003 2 Liner

13 3311401 4 Nut 1/4

14 3311505 4 Nut 5/16

15 3312005 4 Nut 5/8

16 3340852 2 Pad

17 3900266 4 Screw

18 3931430 4 Capscrew 1/4 x 1-7/8

19 4070904 2 Shim

20 4567739 2 Tube

21 4711600 4 Washer 3/8

22 4740086 4 Thrustwasher

23 4751400 8 Washer 1/4

24 4751500 8 Washer 5/16

25 4845923 1 Box, Battery (Left)
25A 0962233 2 Bushing

26 4845924 1 Box, Battery (Right)
26A 0962233 2 Bushing (Not Shown)

27 1001105091 8 Battery (6V-305-S)
100 1001212376 1 Battery Cable Kit (See Separate Breakdown in ELECTRICAL

Section)

31221336 E300A 35



SECTION 1 - FRAME
FIGURE 1-11. BATTERY INSTALLATION - 305AH AGM BATTERIES

36 E300A

ART_1001177590

31221336



SECTION 1 - FRAME
FIGURE 1-11. BATTERY INSTALLATION - 305AH AGM BATTERIES

ITEM PART NUMBER QTY DESCRIPTION REV
1001177590 Ref BATTERY INSTALLATION - 305AH AGM BATTERIES D
1 0100011 AR Compound, Locking
2 0100048 AR Grease, Dielectric
4 0641403 4 Bolt 1/4 x 3/8
5 0641505 4 Bolt 5/16 x 5/8
6 0641514 4 Bolt 5/16 x 1-3/4
7 0641606 4 Bolt 3/8 x 3/4
8 0840031 7 Boot, Terminal ("d" Shaped)
9 0840032 9 Boot, Terminal ("b" Shaped)
12 1670878 1 Cover (Right)
13 1670890 1 Cover (Left)
14 2540020 5 Grommet
15 2940073 2 Latch
16 2940114 2 Latch
17 3000003 2 Liner
18 3311401 4 Nut 1/4
19 3311505 4 Nut 5/16
20 3312005 4 Nut 5/8
21 3340852 2 Pad
22 3900266 4 Screw
23 3931430 4 Capscrew 1/4 x 1-7/8
24 4567739 2 Tube
25 4711600 4 Washer 3/8
26 4740086 8 Thrustwasher
27 4751400 8 Washer 1/4
28 4751500 AR Washer 5/16
29 4845923 1 Box, Battery (Left)
29A 0962233 2 Bushing
30 4845924 1 Box, Battery (Right)
30A 0962233 2 Bushing (Not Shown)
31 1001114782 8 Battery (6V-305AH-AGM)
33 1001116006 4 Bracket
34 4070904 2 Shim
100 1001194945 1 Battery Cable Kit (See Separate Breakdown in ELECTRICAL
Section)

31221336

E300A

37



SECTION 1 - FRAME

FIGURE 1-12. BATTERY INSTALLATION - 375AH/706HD BATTERIES

ART_1001177626

31221336

E300A

38



SECTION 1 - FRAME
FIGURE 1-12. BATTERY INSTALLATION - 375AH/706HD BATTERIES

ITEM PART NUMBER QTY DESCRIPTION REV
1001177626 Ref BATTERY INSTALLATION - 375AH/706HD BATTERIES D
1 0100011 AR Compound, Locking
2 0100048 AR Grease, Dielectric
4 0400055 8 Battery (6V-375AH/706HD)
5 0641403 4 Bolt 1/4 x 3/8
6 0641512 4 Bolt 5/16 x 1-1/2
7 0641606 4 Bolt 3/8 x 3/4
8 0840031 9 Boot, Terminal ("d" Shaped)
9 0840032 7 Boot, Terminal ("b" Shaped)
13 1670878 1 Cover (Right)
14 1670890 1 Cover (Left)
15 2540020 5 Grommet
16 2940073 2 Latch
17 2940114 2 Latch
18 3000003 2 Liner
19 3311401 4 Nut 1/4
20 3312005 4 Nut 5/8
21 3340852 2 Pad
22 3900266 4 Screw
23 3931430 4 Capscrew 1/4 x 1-7/8
24 4070904 2 Shim
25 4567739 2 Tube
26 4711600 4 Washer 3/8
27 4740086 8 Thrustwasher
28 4751400 8 Washer 1/4
29 4751500 AR Washer 5/16
30 4845923 1 Box, Battery (Left)
30A 0962233 2 Bushing
31 4845924 1 Box, Battery (Right)
31A 0962233 2 Bushing (Not Shown)
100 1001194947 1 Battery Cable Kit (See Separate Breakdown in ELECTRICAL
Section)

31221336 E300A 39



SECTION 1 - FRAME
FIGURE 1-13. INVERTER INSTALLATION - OPTIONAL

40 E300A

ART_1001195501

31221336



SECTION 1 - FRAME
FIGURE 1-13. INVERTER INSTALLATION - OPTIONAL

ITEM PART NUMBER QTY DESCRIPTION REV
1001195501 Ref INVERTER INSTALLATION - OPTIONAL D
1 0641406 8 Bolt 1/4 x 3/4
2 0641618 4 Bolt 3/8 x 2-1/4
3 1060494 AR Cable, Electrical - 12/3 (Not Shown)
4 1060801 1 Cable, Inverter Positive (Not Shown)
5 1060802 1 Cable, Inverter Negative (Not Shown)
6 1271463 1 Channel, Mounting
7 1670953 1 Cover
7A 2600103 1 Hinge (Welded on Part)
7B 2940048 1 Latch
8 2460037 1 Inverter/Generator Assembly
10 3300353 4 Nut, Tinnerman
11 3311405 4 Nut 1/4
12 3311605 4 Nut 3/8
15 4460134 1 Connector, Female Twist Lock (Not Shown)
16 4460138 1 Plug, Male (Not Shown)
17 4460426 1 Connector, Strain Relief
18 4568165 4 Spacer, Tube
19 4751400 4 Washer 1/4
21 1001192293 1 Inverter Harness (Not Shown - See Separate Breakdown in
ELECTRICAL SECTION)
22 4751600 4 Washer 3/8

31221336 E300A 41



SECTION 1 - FRAME

FIGURE 1-14. FRAME COVERS INSTALLATION

ART_1001181936

31221336

E300A

42



SECTION 1 - FRAME
FIGURE 1-14. FRAME COVERS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001181936 Ref FRAME COVERS INSTALLATION D
1 0100011 AR Compound, Locking
2 0641606 7 Bolt 3/8 x 3/4
5 3960447 63in/1.6m| Seal
6 4711600 7 Washer 3/8
8 1001181643 1 Cover, Rear Axle
9 1001181644 1 Cover, Contactor
10 1001195457 1 Decal - Cable Routing

31221336 E300A 43






SECTION 2 - TURNTABLE

SECTION 2 - TURNTABLE

31221336 E300A 45



SECTION 2 - TURNTABLE
FIGURE 2-1. VALVES, TANK AND MOTOR INSTALLATION

27B

' 27C

1
27A

ART_1001180910

| 1
e b 0000 / —27
Sy

46 E300A 31221336



SECTION 2 - TURNTABLE
FIGURE 2-1. VALVES, TANK AND MOTOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001180910 Ref VALVES, TANK AND MOTOR INSTALLATION - E300AJP D
1 0100011 AR Compound, Locking
2 0641507 6 Bolt 5/16 x 7/8
3 0641607 5 Bolt 3/8 x 7/8
4 0641608 2 Bolt 3/8 x 1
5 0641613 4 Bolt 3/8 x 1-5/8
6 0641616 1 Bolt 3/8 x 2
7 0811608 3 Screw 3/8 x 1
8 0903530 1 Bracket, Filter Mounting
9 2220124 1 Fitting, 45 NPT
10 3311505 6 Nut 5/16
11 3311605 1 Nut 3/8
12 3900283 4 Screw 3/8 x 3/4
13 4711600 20 Washer 3/8
14 4740308 2 Washer
16 4751500 13 Washer 5/16
17 4751600 5 Washer 3/8
18 1001109126 1 Hydraulic Tank Assembly
18A 70002526 1 Breather
18B 70002525 1 Filter
19 1001109446 1 Boom Valve Assembly (See Separate Breakdown in this Section)
22 1001162882 1 Filter, High Pressure
22 70004228 1 Element, Filter
23 1001164642 1 Plate, Hydraulic Tray
24 1001164643 1 Plate, Clamp Holder
25 1001164706 1 Plate, Latch
26 1001174991 1 Hose
27 1001227665 1 Pump (Spline Shaft) Electric Motor Assembly
27 Ref Note: When replacing pump or motor/pump assembly, refer to
Service Manual for initial pump start up procedure.
27A 1001230634 1 Pump
27A 70006345 1 Mounting Kit (Includes (4) Screws, (4) Washers & (1) Gasket)
27B 1001175350 1 Motor
27C 3020037 1 Lube, Coupling Grease
28 1001177363 1 Main Valve Assembly (See Separate Breakdown in this Section)
29 0940049 1 Stopper
30 88662523 1 Nut, Tinnerman
31 3311502 1 Nut 5/16

31221336

E300A

47



SECTION 2 - TURNTABLE
FIGURE 2-2. MAIN VALVE ASSEMBLY

48

1 [

10

N

Q&
Q
@

E300A

31221336



SECTION 2 - TURNTABLE
FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001177363 Ref MAIN VALVE ASSEMBLY B
1 7017433 1 Cartridge, Solenoid Valve (Steer Direction)
1 7017402 1 Seal Kit - 7017433 Cartridge
2 70002401 3 Cartridge, Solenoid (Flow Control/Main and Tower Lift Dump)
2 7017496 3 Seal Kit - 70002401 Cartridge
3 70002402 1 Cartridge, Solenoid (Swing)
3 7017402 1 Seal Kit - 70002402 Cartridge
4 70002403 1 Cartridge, Relief Valve (Main)
4 7012972 1 Seal Kit - 70002403 Cartridge
5 7017489 1 Cartridge, Relief Valve (Steer)
5 7012998 1 Seal Kit - 7017489 Cartridge
6 7017488 1 Cartridge, Relief Valve (Steer)
6 7012998 1 Seal Kit - 7017488 Cartridge
7 70002404 1 Cartridge, Relief Valve (Swing)
7 7012998 1 Seal Kit - 70002404 Cartridge
8 7024883 3 Coil
9 7024885 4 Coil
10 7010542 1 Cartridge, Load Shuttle (Swing)
10 7010543 1 Seal Kit - 7010542 Cartridge
11 7017406 AR Plug

31221336 E300A 49



SECTION 2 - TURNTABLE
FIGURE 2-3. BOOM VALVE ASSEMBLY

50 E300A 31221336



SECTION 2 - TURNTABLE
FIGURE 2-3. BOOM VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001109446 Ref BOOM VALVE ASSEMBLY - E300AJP D
1 70002405 1 Cartridge, Solenoid (Jib Lift)
1 7017402 1 Seal Kit - 70002405 Cartridge
2 7017452 3 Cartridge, Solenoid Valve (Telescope/Platform Rotate/Platform
Level and Master)
2 7017402 3 Seal Kit - 7017452 Cartridge
3 7017421 2 Cartridge, Relief Valve (Jib Lift/Platform Level and Master)
3 7012998 2 Seal Kit - 7017421 Cartridge
4 7017418 1 Cartridge, Relief Valve (Platform Level and Master)
4 7012998 1 Seal Kit - 7017418 Cartridge
5 7017489 1 Cartridge, Relief Valve (Jib Lift)
5 7012998 1 Seal Kit - 7017489 Cartridge
6 7012914 2 Cartridge, Pressure Control Valve
6 7012918 2 Seal Kit - 7012914 Cartridge
7 70002406 1 Cartridge, Manual Control Valve
7 7012904 1 Seal Kit - 70002406 Cartridge
7 7012959 1 Knob
8 70004019 1 Cartridge, Hand Pump Valve (was p/n 7012694)
8 7017496 1 Seal Kit - 7012694 Cartridge
8 2900756 1 Seal Kit - 70004019 Cartridge
9 7022391 1 Cartridge, Check Valve
9 7012967 1 Seal Kit - 7022391 Cartridge
10 4641129 1 Cartridge, Check Valve
10 7012540 1 Seal Kit - 4641129 Cartridge
11 7024885 10 Cail
12 70003528 2 Orifice
13 701706 8 Plug
14 7017452 1 Cartridge, Solenoid (Jib Rotate)
14 7017402 1 Seal Kit - 7017452 Cartridge

31221336 E300A 51



SECTION 2 - TURNTABLE
FIGURE 2-4. TURNTABLE BEARING AND SWING DRIVE INSTALLATION

TURNTABLE REF.

ART_1001153362

52 E300A 31221336



SECTION 2 - TURNTABLE
FIGURE 2-4. TURNTABLE BEARING AND SWING DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: See Control Valves and Tank/Motor Installations for Remote
Bearing Lube Components.
1001153362 Ref TURNTABLE BEARING AND SWING DRIVE INSTALLATION - A
JING WEI
1 0100019 AR Compound, Locking
2 0682040 16 Bolt 5/8 x 5 (Grade 8)
3 0682048 15 Bolt 5/8 x 6 (Grade 8)
4 3931832 2 Capscrew 1/2 x 2
5 4740171 2 Washer
6 4892000 31 Washer 5/8
7 1001153013 1 Turntable Bearing Assembly (Use Item 100) (See Separate
Breakdown in this Section)
8 1001107781 1 Swing Motor Assembly (See Separate Breakdown in this Section)
100 1001160529 1 Turntable Bearing Kit (Includes p/n 1001153013 Bearing, Hardware
and Instructions)

31221336 E300A 53



SECTION 2 - TURNTABLE
FIGURE 2-5. TURNTABLE BEARING ASSEMBLY

54 E300A 31221336



SECTION 2 - TURNTABLE
FIGURE 2-5. TURNTABLE BEARING ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001153013 Ref TURNTABLE BEARING ASSEMBLY - JING WEI B

1 70002643 2 Cup, Bearing

1 70002644 2 Cone, Bearing

2 70002645 1 Seal

3 70002646 8 Bolt 5/16 x 7/8

4 70002647 2 Bolt 1/2 x 1

5 70002648 2 Bolt 1/2 x 1-1/4

6 70000865 1 Plug

7 70002649 1 Vent, Pressure

8 70002650 1 Seal

9 70002651 1 Fitting, Grease 1/4

10 Ref Component Options:

10 70002652 1 Fitting, Grease 1/8 Straight

10 See Note NSS Plug, Pipe (Note: Not Available - Purchase Locally)

11 7027359 1 Fitting, Grease

12 70002653 2 Capscrew 5/16 x 1-1/4

13 70002654 2 Washer 1/4

14 70004160 1 Ring Gear Kit (Kit Includes Ring Gear and Mounting Hardware)

15 70002656 1 Cup, Bearing

15 70002657 1 Cone, Bearing

16 70002658 1 Ring, Grease

17 7026048 1 Cup, Bearing

17 7026049 1 Cone, Bearing

18 1001103646 1 Housing

19 70002659 1 Cap, Gear

20 70002660 1 Plate, Cover

21 70002661 1 Cap, Worm

22 70002662 1 Pinion, Output

23 70002663 1 Adapter, Motor

24 70002664 1 Seal, Face

25 7026052 1 Spacer, Washer

26 70002665 1 Shim .0075 Natural

26 70002666 1 Shim .005 Blue

26 70002667 1 Shim .003 Green

27 70002668 1 Shim .005 Blue

27 70002669 1 Shim .020 Yellow

28 7027352 1 Gasket .010 Brown

28 7027351 1 Gasket .0075 Clear

28 7027350 1 Gasket .005 Blue

28 7027353 1 Gasket .020 Yellow

29 70000681 10 Bolt #6 x 3/8

30 70002670 1 Gear, Worm

31 70002671 1 Shaft, Worm

100 1001160529 1 Turntable Bearing Kit (Includes p/n 1001153013 Bearing, Hardware
and Instructions)

31221336 E300A 55



SECTION 2 - TURNTABLE
FIGURE 2-6. SWING MOTOR ASSEMBLY

100

10 )

ART_1001107781

56 E300A 31221336



SECTION 2 - TURNTABLE
FIGURE 2-6. SWING MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001107781 Ref SWING MOTOR ASSEMBLY A
1 70002311 5 Bolt
2 7004035 1 Cover, End
3 See Note 1 Seal, Commutator (Note: Use p/n 7024389)
4 See Note 5 Seal, Ring (Note: Use p/n 7024389)
5 7024453 1 Commutator and Ring Assembly
6 See Note 1 Ring (Note: Use p/n 7024453)
7 7024379 1 Manifold
8 70002312 1 Rotor Set
9 7024380 1 Plate, Wear
10 70002313 1 Link, Drive
12 70000088 1 Shaft, Coupling
12 70000089 1 Key, Woodruff
13 7024381 1 Bushing, Bronze
14 7004043 2 Washer, Thrust
15 7004044 1 Bearing, Thrust
16 See Note 1 Seal, Inner (Note: Use p/n 7024389)
17 See Note 1 Washer, Back-up (Note: Use p/n 7024389)
18 See Note 1 Housing (Note: Not Available - Purchase Complete Assembly)
19 7024390 1 Bearing
20 See Note 1 Seal (Note: Use p/n 7024389)
25 See Note 1 Washer, Back-up (Note: Use p/n 7024389)
100 7024389 1 Seal Kit (Includes Items 3, 4, 16,17, 20 & 25)

31221336

E300A

57



SECTION 2 - TURNTABLE
FIGURE 2-7. DRIVE ORIENTATION INSTALLATION

58 E300A 31221336



SECTION 2 - TURNTABLE
FIGURE 2-7. DRIVE ORIENTATION INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001107820 Ref DRIVE ORIENTATION INSTALLATION C
1 0100011 AR Compound, Locking
2 0641406 1 Bolt 1/4 x 3/4
3 0641606 2 Bolt 3/8 x 3/4
4 0641616 2 Bolt 3/8 x 2
5 1320041 1 Clamp
6 3311005 2 Nut #10
7 3311405 1 Nut 1/4
8 3931010 2 Capscrew #10 x 5/8
9 4360517 1 Switch, Proximity
9 4460320 1 Plug, Male - 2 Position
9 4460227 2 Pin, Male
10 4711000 2 Washer #10
10 4740120 2 Washer, Nylon
11 4711400 1 Washer 1/4
12 4711600 4 Washer 3/8
13 1001114757 2 Spacer
14 1001102527 1 Bracket, Switch Mounting
15 1001108274 1 Cam

31221336

E300A

59



SECTION 2 - TURNTABLE

FIGURE 2-8. ELECTRICAL COMPONENTS INSTALLATION (ALL SPECS EXCEPT CE & UK CA

60

SPECS)

o

7

I

I

b
U
E||

{s
LD
2
&
2
|
&

E300A

b | @
!@%mii @&ﬁ
Nl

ART_1001249420_E

31221336



SECTION 2 - TURNTABLE
FIGURE 2-8. ELECTRICAL COMPONENTS INSTALLATION (ALL SPECS EXCEPT CE & UK CA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001249420 Ref ELECTRICAL COMPONENTS INSTALLATION E

1 0100011 AR Compound, Locking

2 0641418 5 Bolt 1/4 x 2-1/4

3 0641606 4 Bolt 3/8 x 3/4

4 2560122 1 Handle

5 2560123 1 Grip, Handle

6 3311005 7 Nut #10

7 3311401 4 Nut 1/4

8 3311405 5 Nut 1/4

9 3740080 1 Relay

10 3900258 4 Screw 1/4 x 3/4

11 3931012 7 Capscrew #10 x 3/4

12 4711000 8 Washer #10

13 4711400 14 Washer 1/4

14 4711600 4 Washer 3/8

15 1001174447 1 Converter

16 1001290019 1 Ground Control Harness (Not Shown) (See Separate Breakdown
in ELECTRICAL Section)

17 1001276873 1 Plate, Mounting

18 1001285663 1 Valve Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

19 1001283300 1 Module, Ground (Note: Recalibration Required when Replaced.)

20 1001290029 1 Turntable Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

21 1001266294 1 Ground Control Assembly (See Separate Breakdown in this
Section)

22 1001214667 1 Relay

24 4240032 AR Tie-Strap (Not Shown)

25 4460234 AR Mount, Tie-Strap (Not Shown)

26 1001155743 1 Holder

31221336 E300A 61



SECTION 2 - TURNTABLE
FIGURE 2-9. ELECTRICAL COMPONENTS INSTALLATION (CE & UK CA SPECS)

ir

<

N

52

P
iR
2
\!‘
&
)
S
\ >
S

I
E‘%m s:? ; "‘~j
MR ":'—‘,awl"

|
f
§

ART_1001249422_E

62 E300A 31221336



FIGURE 2-9. ELECTRICAL COMPONENTS INSTALLATION (CE & UK CA SPECS)

SECTION 2 - TURNTABLE

ITEM PART NUMBER QTY DESCRIPTION REV
1001249422 Ref ELECTRICAL COMPONENTS INSTALLATION E

1 0100011 AR Compound, Locking

2 0641418 5 Bolt 1/4 x 2-1/4

3 0641606 4 Bolt 3/8 x 3/4

4 2560122 1 Handle

5 2560123 1 Grip, Handle

6 3311005 7 Nut #10

7 3311401 4 Nut 1/4

8 3311405 5 Nut 1/4

9 3740080 1 Relay

10 3900258 4 Screw 1/4 x 3/4

11 3931012 7 Capscrew #10 x 3/4

12 4711000 8 Washer #10

13 4711400 14 Washer 1/4

14 4711600 4 Washer 3/8

15 1001174447 1 Converter

16 1001181095 1 Ground Control Harness (Not Shown) (See Separate Breakdown
in ELECTRICAL Section)

16 1001290019 1 Ground Control Harness (Not Shown) (See Separate Breakdown
in ELECTRICAL Section)

17 1001276873 1 Plate, Mounting

18 1001182474 1 Valve Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

18 1001285663 1 Valve Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

19 1001283300 1 Module, Ground (Note: Recalibration Required when Replaced.)

20 1001245672 1 Turntable Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

20 1001290029 1 Turntable Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

21 1001266295 1 Ground Control Assembly (See Separate Breakdown in this
Section)

22 1001214667 1 Relay

24 4240032 AR Tiie-Strap (Not Shown)

25 4460234 AR Mount, Tie-Strap (Not Shown)

26 1001155743 1 Holder

31221336

E300A

63



SECTION 2 - TURNTABLE
FIGURE 2-10. ELECTRICAL COMPONENTS INSTALLATION (UL SPECS)

64

3

E300A

S
2"
/"
PO
\‘a
2N
Y

W
1 SN A
2| & ) I
[
2 v i
&l i &
U4 &
3 |
% Lt
D <
= S\ &Y
S
>
S
S »
¥

ART_1001249424_D

31221336



SECTION 2 - TURNTABLE
FIGURE 2-10. ELECTRICAL COMPONENTS INSTALLATION (UL SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249424 Ref ELECTRICAL COMPONENTS INSTALLATION D

1 0100011 AR Compound, Locking

2 0641418 5 Bolt 1/4 x 2-1/4

3 0641606 4 Bolt 3/8 x 3/4

4 2560122 1 Handle

5 2560123 1 Grip, Handle

6 3311005 7 Nut #10

7 3311401 4 Nut 1/4

8 3311405 5 Nut 1/4

9 3900258 4 Screw 1/4 x 3/4

10 3931012 13 Capscrew #10 x 3/4

11 4711000 14 Washer #10

12 4711400 14 Washer 1/4

13 4711600 4 Washer 3/8

14 1001174447 1 Converter

15 1001181095 1 Ground Control Harness (Not Shown) (See Separate Breakdown
in ELECTRICAL Section)

15 1001290019 1 Ground Control Harness (Not Shown) (See Separate Breakdown
in ELECTRICAL Section)

16 1001276873 1 Plate, Mounting

17 1001182474 1 Valve Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

17 1001285663 1 Valve Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

18 1001283300 1 Module, Ground (Note: Recalibration Required when Replaced.)

19 1001212450 1 Insulate, Converter

20 1001214667 2 Relay

21 1001245672 1 Turntable Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

21 1001290029 1 Turntable Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL Section)

22 1001266294 1 Ground Control Assembly (See Separate Breakdown in this
Section)

24 4240032 AR Tie-Strap (Not Shown)

25 4460234 AR Mount, Tie-Strap (Not Shown)

26 1001155743 1 Holder

31221336

E300A

65



SECTION 2 - TURNTABLE

FIGURE 2-11. GROUND CONTROL BOX ASSEMBLY - DISPLAY WITHOUT BUTTONS (ALL SPECS
EXCEPT CE & UK CA SPECS)

ART_1001266294_B

66 E300A 31221336



SECTION 2 - TURNTABLE

FIGURE 2-11. GROUND CONTROL BOX ASSEMBLY - DISPLAY WITHOUT BUTTONS (ALL SPECS
EXCEPT CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001266294 Ref GROUND CONTROL BOX ASSEMBLY B
1 3520028 2 Plug
2 3790012 8 O-Ring
3 4360469 1 Switch, Key
3 2860030 1 Set Key, Replacement
4 4360475 1 Switch, Emergency Stop
4 7020175 1 Cap
4 7020176 1 Block, Contact
5 4360476 1 Switch, Contact
6 4740397 8 Spacer, Washer
7 1001151393 1 Shim, Nylon .063
8 1001155044 8 Nut 15/32
9 1001155045 8 Switch, Toggle
10 1001109503 1 Display
11 1001259489 1 Board LED
12 1001280404 1 Panel, Ground Control
13 1001266300 1 Decal, E300AJP Ground Control

31221336 E300A 67



SECTION 2 - TURNTABLE

FIGURE 2-12. GROUND CONTROL BOX ASSEMBLY - DISPLAY WITHOUT BUTTONS (CE & UK CA
SPECS)

68 E300A 31221336



SECTION 2 - TURNTABLE
FIGURE 2-12. GROUND CONTROL BOX ASSEMBLY - DISPLAY WITHOUT BUTTONS (CE & UK CA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001266295 Ref GROUND CONTROL BOX ASSEMBLY B
1 3520028 2 Plug
2 3790012 8 O-Ring
3 4360387 1 Switch, Push Button
4 4360469 1 Switch, Key
4 2860030 1 Set Key, Replacement
5 4360475 1 Switch, Emergency Stop
5 7020175 1 Cap
5 7020176 1 Block, Contact
6 4360476 1 Switch, Contact
7 4360397 8 Spacer, Washer
8 1001151393 1 Shim, Nylon .063
9 1001155044 8 Nut 15/32
10 1001155045 8 Switch, Toggle
11 1001109503 1 Display
12 1001176469 1 Shroud, Switch
13 1001259489 1 Board, LED
14 1001280404 1 Panel, Ground Control
15 1001266301 1 Decal, E300AJP Ground Control

31221336 E300A 69



SECTION 2 - TURNTABLE

FIGURE 2-13. BATTERY CHARGER INSTALLATION - WITH PLUG (ALL SPECS EXCEPT CE & UK CA
SPECS)

ART_1001251467_D

31221336

E300A

70



SECTION 2 - TURNTABLE

FIGURE 2-13. BATTERY CHARGER INSTALLATION - WITH PLUG (ALL SPECS EXCEPT CE & UK CA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001251467 Ref BATTERY CHARGER INSTALLATION - WITH PLUG D
1 0100011 AR Compound, Locking
2 0641407 6 Bolt 1/4 x 7/8
3 3311401 4 Nut 1/4
4 4240032 AR Tie-Strap
5 4460138 1 Plug
6 4460234 AR Mount, Cable
7 4711400 6 Washer 1/4
8 1001207974 1 Cable, Charger AC Input
9 1001251382 1 Charger, 48V
10 1001260408 1 Harness, Charger DC Connection
11 1001260438 1 Bracket, Charger Mount
13 1001260537 1 Harness, Charger 48V DC (See Separate Breakdown in
ELECTRICAL Section)
13 1001290020 1 Harness, Charger 48V DC (See Separate Breakdown in
ELECTRICAL Section)
14 1001192401 1 Cap, Dust
15 1001225131 1 Harness, Termperature Sensor

31221336 E300A 71



SECTION 2 - TURNTABLE

FIGURE 2-14. BATTERY CHARGER INSTALLATION - WITH PLUG (CE & UK CA SPECS)

15

ART_1001251468_D

31221336

E300A

72



SECTION 2 - TURNTABLE

FIGURE 2-14. BATTERY CHARGER INSTALLATION - WITH PLUG (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001251468 Ref BATTERY CHARGER INSTALLATION - WITH PLUG D
1 0100011 AR Compound, Locking
2 0641407 6 Bolt 1/4 x 7/8
3 3311401 4 Nut 1/4
4 4240032 AR Tie-Strap
5 4460234 AR Mount, Cable
6 4460805 1 Plug
7 4711400 6 Washer 1/4
8 1001207974 1 Cable, Charger AC Input
9 1001251382 1 Charger, 48V
10 1001260408 1 Harness, Charger DC Connection
11 1001260438 1 Bracket, Charger Mount
13 1001290020 1 Harness, Charger 48V DC (See Separate Breakdown in
ELECTRICAL Section)
13 1001260537 1 Harness, Charger 48V DC (See Separate Breakdown in
ELECTRICAL Section)
14 1001192401 1 Cap, Dust
15 1001225131 1 Harness, Temperature Sensor

31221336 E300A 73



SECTION 2 - TURNTABLE

FIGURE 2-15. BATTERY CHARGER INSTALLATION - WITHOUT PLUG

14

ART_1001251469_D

31221336

E300A

74



SECTION 2 - TURNTABLE

FIGURE 2-15. BATTERY CHARGER INSTALLATION - WITHOUT PLUG

ITEM PART NUMBER QTY DESCRIPTION REV
1001251469 Ref BATTERY CHARGER INSTALLATION - WITHOUT PLUG D
1 0100011 AR Compound, Locking
2 0641407 6 Bolt 1/4 x 7/8
3 3311401 4 Nut 1/4
4 4240032 AR Tie-Strap
5 4460234 AR Mount, Cable
6 4711400 6 Washer 1/4
7 1001207974 1 Cable, Charger AC Input
8 1001251382 1 Charger, 48V
9 1001260408 1 Harness, Charger DC Connection
10 1001260438 1 Bracket, Charger Mount
12 1001290020 1 Harness, Charger 48V DC (See Separate Breakdown in
ELECTRICAL Section)
13 1001192401 1 Cap, Dust
14 1001225131 1 Harness, Temperature Sensor

31221336 E300A 75



SECTION 2 - TURNTABLE

FIGURE 2-16. CLEARSKY INSTALLATION

ART_1001289850

31221336

E300A

76



SECTION 2 - TURNTABLE
FIGURE 2-16. CLEARSKY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001289850 Ref CLEARSKY INSTALLATION B
1 0100011 AR Compound, Locking
2 3020043 AR Lube, Anti-Seize
3 3312602 1 Nut
4 4031507 2 Bolt M4 x 16
5 4240017 AR Tie-Strap
6 4460234 AR Mount, Tie-Strap
7 4811400 2 Washer M4
8 4831400 2 Washer, Lock M4
9 1001275149 1 Mount
10 1001280661 1 Control, Clearsky
11 1001289648 1 Plate
12 1001286622 1 Harness
13 3290401 2 Nut M4
14 1001291056 2 Gasket

31221336 E300A 77



SECTION 2 - TURNTABLE
FIGURE 2-17. STROBE LIGHT INSTALLATION - AMBER

ART_1001194014_D

78 E300A 31221336



SECTION 2 - TURNTABLE
FIGURE 2-17. STROBE LIGHT INSTALLATION - AMBER

ITEM PART NUMBER QTY DESCRIPTION REV
1001194014 Ref STROBE LIGHT INSTALLATION - AMBER D
1 4031509 2 Screw M4 x 25
2 1001270594 1 Strobe Light Assembly
2 4460891 1 Plug, Male - 2 Position
2 4460465 2 Socket, Female
2 4060865 1 Guard (Optional)
3 3290405 2 Lock nut M4
4 3820019 4 Rivet
9 1001286773 1 Bracket
11 4811400 4 Washer M4
12 1001283776 1 Strobe Light Jumper Harness (See Separate Breakdown in
Electrical Section)

31221336 E300A 79



SECTION 2 - TURNTABLE
FIGURE 2-18. STROBE LIGHT INSTALLATION - BLUE

80 E300A

ART_1001239662

31221336



SECTION 2 - TURNTABLE
FIGURE 2-18. STROBE LIGHT INSTALLATION - BLUE

ITEM PART NUMBER QTY DESCRIPTION REV
1001239662 Ref STROBE LIGHT INSTALLATION - BLUE B
1 3290405 2 Lock nut M4
2 3820020 4 Rivet
3 4031509 2 Screw M4 x 25
4 4240032 5 Tie-Strap
5 4240033 AR Tie-Strap
6 4460234 5 Mount, Cable
8 1001197583 1 Bracket
9 1001272681 1 Strobe Light Assembly
9 4460897 1 Receptacle, Female - 2 Position
9 4460464 2 Pin, Male
10 4811400 2 Washer M4

31221336

E300A

81



SECTION 2 - TURNTABLE
FIGURE 2-19. STROBE LIGHT INSTALLATION - RED

82 E300A

ART_1001239663

31221336



SECTION 2 - TURNTABLE
FIGURE 2-19. STROBE LIGHT INSTALLATION - RED

ITEM PART NUMBER QTY DESCRIPTION REV
1001239663 Ref STROBE LIGHT INSTALLATION - RED A
1 3311005 2 Nut #10
2 3820020 4 Rivet
3 3911012 2 Screw #10 x 3/4
4 4240032 5 Tie-Strap
5 4240033 AR Tie-Strap
6 4460234 5 Mount, Cable
7 4711000 4 Washer #10
8 1001197583 1 Bracket
9 1001207004 1 Strobe Light Assembly - Red
9 4460897 1 Receptacle, Female - 2 Position
9 4460464 2 Pin, Male

31221336 E300A 83



SECTION 2 - TURNTABLE

FIGURE 2-20. ALARM INSTALLATION

0

SR FOET0

\

\qﬂu

L«»
\

ART_1001183366

31221336

E300A

84



SECTION 2 - TURNTABLE
FIGURE 2-20. ALARM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001183366 Ref ALARM INSTALLATION B
1 0140043 1 Alarm
1 4460536 1 Receptacle, Female - 3 Position
1 4460464 3 Pin, Male
2 0641406 2 Bolt 1/4 x 3/4
3 3311405 2 Nut 1/4
4 4711400 4 Washer 1/4

31221336 E300A 85



SECTION 2 - TURNTABLE
FIGURE 2-21. WHITE NOISE ALARM INSTALLATION

o

ART_1001247386

86 E300A

31221336



SECTION 2 - TURNTABLE
FIGURE 2-21. WHITE NOISE ALARM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001231958 Ref WHITE NOISE ALARM INSTALLATION A
1 0641406 2 Bolt 1/4 x 3/4
2 3311405 2 Nut 1/4
3 4711400 4 Washer 1/4
4 1001182806 1 Alarm
5 1001231007 1 White Noise Alarm Harness (See Separate Breakdown in
ELECTRICAL SECTION)
6 1001231886 1 Plate

31221336 E300A 87



SECTION 2 - TURNTABLE
FIGURE 2-22. HOODS INSTALLATION

88 E300A

ART_1001164606

31221336



SECTION 2 - TURNTABLE
FIGURE 2-22. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001164606 Ref HOODS INSTALLATION D
1 0100011 AR Compound, Locking
2 0641606 8 Bolt 3/8 x 3/4
3 4751600 8 Washer 3/8
4 1001164239 1 Hood Assembly - LH (See Items 101-108 for Breakdown)
5 1001164280 1 Hood Assembly - RH (See Items 201-204 for Breakdown)
8 0940036 2 Door, Bumper
1001164239 Ref HOOD ASSEMBLY - LH G
103 2600258 2 Hinge
104 2940117 1 Latch
107 1001164238 1 Hood Steel - LH
108 3820020 6 Rivet, Pop
1001164280 Ref HOOD ASSEMBLY - RH G
201 2600258 1 Hinge
202 2940117 1 Latch
203 3820020 1 Rivet, Pop (Not Shown)
204 1001164257 1 Hood Steel - RH
31221336 E300A 89






SECTION 3 - BOOM

SECTION 3 - BOOM

31221336 E300A 91



SECTION 3 - BOOM

FIGURE 3-1. BOOM AND CYLINDERS INSTALLATION

ART_1001107584

31221336

E300A

92



SECTION 3 - BOOM
FIGURE 3-1. BOOM AND CYLINDERS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001107584 Ref BOOM AND CYLINDERS INSTALLATION - E300AJP D

1 0100011 AR Compound, Locking

2 1001112607 2 Block, Boom Rest

3 0641606 2 Bolt 3/8 x 3/4

4 0641607 3 Bolt 3/8 x 7/8

5 0641608 1 Bolt 3/8 x 1

6 0641610 3 Bolt 3/8 x 1-1/4

7 0641808 2 Bolt 1/2 x 1

8 0761215 1 Bolt M12 x 35

9 0641812 1 Bolt 1/2 x 1-1/2

10 3311605 3 Nut 3/8

11 3311805 1 Nut 1/2

12 3340854 1 Pad, Boom Guide

13 3422582 1 Pin

14 3422787 2 Pin

15 3422790 1 Pin

16 3422792 1 Pin

17 3422814 1 Pin

18 3841143 4 Keeper, Pin

19 3841203 4 Keeper, Pin

20 4711600 7 Washer 3/8

21 4751600 2 Washer 3/8

22 1001203949 1 Level Cylinder Assembly - Platform Slave (See Separate
Breakdown in CYLINDER SECTION)

23 1001105989 1 Master Cylinder Assembly (See Separate Breakdown in
CYLINDER SECTION)

24 1001106880 1 Lift Cylinder Assembly - Main Boom (See Separate Breakdown in
CYLINDER SECTION)

25 1001123023 NLA Main Boom Assembly (Use p/n 1001125316) (See Separate
Breakdown in this Section)

26 1001125235 1 Plate, Boom Rest

27 1001107583 1 Tower Boom Assembly (See Separate Breakdown in this Section)

28 1001123024 1 Jib Assembly (See Separate Breakdown in this Section)

29 3422709 1 Pin

30 1001109528 1 Pin

31 0761014 1 Bolt M10 x 30

32 0761011 1 Bolt M10 x 22

31221336 E300A 93



SECTION 3 - BOOM

FIGURE 3-2. MAIN BOOM ASSEMBLY

ART_1001123023_D

31221336

E300A

94



SECTION 3 - BOOM
FIGURE 3-2. MAIN BOOM ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001123023 Ref MAIN BOOM ASSEMBLY D
1 0100011 AR Compound, Locking
2 0711227 4 Bolt M12 x 100
3 0760812 4 Bolt M8 x 25
4 0961948 4 Bushing
5 3422745 1 Pin
6 3760115 2 Ring, Retaining
7 4070897 16 Shim 18 Ga
8 4070898 12 Shim 11 Ga
9 4811902 4 Washer M8
10 5241200 4 Washer M8
11 5251010 24 Bolt M10 x 20
11A 5251012 4 Bolt M10 x 25
12 5251012 4 Bolt M10 x 25
13 1001106879 1 Telescope Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
14 1001108290 1 Cover
15 1001271248 1 Boom, Base
16 1001271250 1 Boom, Fly
17 1001118274 4 Nut
18 1001123044 8 Pad
19 1001123045 8 Pad

31221336 E300A 95



SECTION 3 - BOOM

FIGURE 3-3. TOWER BOOM ASSEMBLY

1
20 7

A

#15 PINS \

9
Iy
SHOWN 15
HERE > /&;
FOR
CLARITY 2

TURNTABLE '

REF.
\
LS
=27
7T e
% =
ke
£
035
S
&

ART_1001107583

E300A

31221336



SECTION 3 - BOOM
FIGURE 3-3. TOWER BOOM ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001107583 Ref TOWER BOOM ASSEMBLY - E300AJP B
1 0100011 AR Compound, Locking
2 0641403 12 Bolt 1/4 x 3/8
3 0641606 2 Bolt 3/8 x 3/4
4 0641608 1 Bolt 3/8 x 1
5 0641622 2 Bolt 3/8 x 2-3/4
6 0641808 6 Bolt 1/2 x 1
7 0641810 2 Bolt 1/2 x 1-1/4
8 0741408 2 Screw 1/4 x 1
9 0961948 16 Bearing
10 0962259 4 Bearing
11 1271433 4 Channel, Boom Cable/Hose
12 3311605 2 Nut 3/8
13 3340865 1 Pad, Wear
14 3422424 2 Pin
15 3422785 2 Pin
16 3422786 6 Pin
17 3422788 2 Pin
18 3422789 1 Pin
19 3841143 1 Keeper, Pin
20 3841203 8 Keeper, Pin
21 4711400 12 Washer 1/4
22 4711600 2 Washer 3/8
23 4845940 1 Link, Mid Boom (Top)
24 4845942 1 Link, Lower Boom (Top)
25 4845943 1 Link, Lower Boom (Bottom)
26 4846083 1 Link, Mid Boom (Bottom)
27 1001097487 1 Link, Timing
28 1001107217 1 Upright (Top)
29 1001107567 1 Upright (Bottom)
30 1001107886 1 Lift Cylinder Assembly - Tower Boom (See Separate breakdown in
CYLINDER SECTION)
31 0641806 2 Bolt 1/2 x 3/4
32 0940048 1 Bumper

31221336 E300A 97



SECTION 3 - BOOM
FIGURE 3-4. JIB ASSEMBLY

ART_1001123024

98 E300A 31221336



SECTION 3 - BOOM

FIGURE 3-4. JIB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001123024 Ref JIB ASSEMBLY - E300AJP C

1 0060044 1 Platform Rotator Assembly (See Separate Breakdown in this
Section)

2 0700818 2 Bolt M8 x 50

3 0701018 4 Bolt M10 x 50

4 0701020 2 Bolt M10 x 60

5 0961951 2 Bushing

6 0962292 2 Bushing

7 3290805 2 Nut M8

8 3291005 6 Nut M10

9 3340860 4 Pad, Rubber

10 3422791 2 Pin

11 3572551 2 Channel, Hose Carrier

12 4811902 4 Washer M8

13 3422794 2 Pin

14 1001108429 1 Lift Cylinder Assembly - Jib (See Separate Breakdown in
CYLINDER Section)

15 4846502 1 Support

16 4846278 1 Link, Jib (Top)

17 1001118516 NLA Link, Jib (Bottom) (Use p/n 1001094670)

17 1001094670 2 Link, Jib (Bottom)

18 0060065 1 Jib Swing Rotator Assembly (See Separate Breakdown in this
Section)

19 0100011 AR Compound, Locking

20 3931816 8 Capscrew 1/2 x 1

21 3311501 2 Nut 5/16

22 4751500 2 Washer 5/16

31221336 E300A 99



SECTION 3 - BOOM

FIGURE 3-5. ROTATOR ASSEMBLY - PLATFORM

31221336

E300A

100



SECTION 3 - BOOM
FIGURE 3-5. ROTATOR ASSEMBLY - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
0060044 Ref ROTATOR ASSEMBLY D
1 See Note 1 Case/Bracket Weldment (Note: Not Available - Purchase Complete
Assembly)
1A 0962257 2 Bushing
1B 0961947 2 Bushing
2 7017120 1 Shaft (Rotator with Helac Control #25928)
2 7017196 1 Shaft (Rotator with Helac Control #26962)
3 7017121 1 Piston Sleeve (Rotator with Helac Control #25928)
3 7027900 1 Piston Sleeve (Rotator with Helac Control #26962)
4 See Note 1 Cap, End (Rotator with Helac Control #25928) (Note: Use p/n
0060044)
4 7027901 1 Cap, End (Rotator with Helac Control #26962)
5 See Note 3 Capscrew 1/4 x 1-1/2, Grade 8 (Note: Not Available - Purchase
Locally)
7 7017126 1 Tie Rod Assembly
20 See Note NSS Seal, Rod (Note: Use Item 52)
22 See Note NSS Seal, Piston (Note: Use Item 52)
24 See Note NSS Seal, Cap (Note: Use Item 52)
25 See Note NSS Packing, Bearing (Note: Use Item 52)
26 See Note NSS Seal (Note: Use Item 52)
27 See Note NSS Ring, Back-Up Cap (Note: Use Item 52)
32 See Note NSS Bearing, Shaft (Note: Use Item 51)
34 See Note 2 Washer, Thrust (Note: Use Item 51)
41 7017172 1 Counterbalance Valve Assembly (Helac p/n 24327, 26553 or
26554 Stamped Beside Mounting Screws)
41A 7011323 2 Valve, Cartridge (Helac p/n 24327 Valve)
41A 2900770 2 Seal Kit - 7011323 Cartridge (1 Per Assembly)
41A 7017192 2 Valve Cartridge (Helac p/n 26553 or 26554) (No Seal Kit
Available)
42 70004323 1 Bushing, Shaft
51 7017122 1 Bearing Kit (Includes Items 32-34)
52 7017127 1 Seal Kit - Standard (Includes ltems 20,22,24,25,26 & 27)
52 70000341 1 Seal Kit - Low Temperature (Includes Items 20,22,24,25,26 & 27)
53 7017123 1 Hardware Kit

31221336 E300A 101



SECTION 3 - BOOM
FIGURE 3-6. ROTATOR ASSEMBLY - JIB SWING

102 E300A 31221336



SECTION 3 - BOOM
FIGURE 3-6. ROTATOR ASSEMBLY - JIB SWING

ITEM PART NUMBER QTY DESCRIPTION REV
0060065 Ref ROTATOR ASSEMBLY - MAIN BOOM TO JIB C
1 See Note 1 Case/Bracket Weldment (Note: Not Available - Purchase Complete
Assembly)
2 7017167 1 Shaft
3 7017168 1 Piston Sleeve
4 7017169 1 Cap, End
5 See Note 3 Capscrew 1/4, Grade 8 (Note: Not Available - Purchase Locally)
7 7017173 1 Tie Rod Assembly
20 See Note 1 Seal, Rod (Note: Use Item 52)
22 See Note 1 Seal, Piston (Note: Use Item 52)
24 See Note 1 Seal, Cap (Note: Use Item 52)
25 See Note 2 Packing, Bearing (Note: Use Item 52)
26 See Note 2 Seal (Note: Use Item 52)
27 See Note 1 Ring, Back-up (Note: Use Item 52)
32 See Note 2 Bearing, Shaft (Note: Use Item 51)
34 See Note 2 Washer, Thrust (Note: Use Item 51)
41 7017172 1 Counterbalance Valve Assembly
41A 7017192 2 Valve, Cartridge (No Seal Kit Available)
42 See Note 2 Bushing, Shaft (Note: Not Available for Purchase)
51 7017178 1 Bearing Kit (Includes Items 32-34)
52 7017165 1 Seal Kit - Standard (Includes Items 20, 22 & 24-27,
52 70000340 1 Seal Kit - Low Temperature (Includes Items 20,22 & 24-27)
53 7017179 1 Hardware Kit

31221336 E300A 103



SECTION 3 - BOOM
FIGURE 3-7. POWER TRACK INSTALLATION

\/
o!

ART_1001119504

104 E300A 31221336



SECTION 3 - BOOM

FIGURE 3-7. POWER TRACK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001119504 Ref POWER TRACK INSTALLATION C
1 0100011 AR Compound, Locking
2 0761007 4 Bolt M10 x 14
3 4812000 8 Washer M10
4 5221000 4 Nut M10 Grade 10.9
5 8310668 4 Screw M10 x 25 Grade 10.9
6 1001224891 1 Carrier, Power Track
6 70006269 1 Repair Kit (Includes 10 Link Section of Track)
6 70006280 1 Bracket Kit (Includes 4 Mounting Feet and Hardware to Attach to
Track)
7 1001119513 1 Tube, Support
8 1001119527 4 Screw M10 x 16

31221336 E300A 105



SECTION 3 - BOOM
FIGURE 3-8. PLATFORM SUPPORT INSTALLATION

115 ﬁ@
12 ‘T
@

ART_1001219016

106 E300A 31221336



FIGURE 3-8. PLATFORM SUPPORT INSTALLATION

SECTION 3 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001219016 Ref PLATFORM SUPPORT INSTALLATION E
1 0100011 AR Compound, Locking
2 0681608 6 Bolt 3/8 x 1
4 0761014 4 Bolt M10 x 30
5 0761215 8 Bolt M12 x 35
6 3291001 4 Nut M10
7 3291005 2 Nut M10
8 3291201 3 Nut M12
9 3841143 4 Keeper
12 4812000 8 Washer M10
13 4812100 5 Washer M12
14 4891600 6 Washer 3/8
15 5251008 2 Bolt M10 x 16
16 5251016 2 Bolt M10 x 40
18 1001098828 2 Bolt M12 x 70 Grade 10.9
20 1001172663 1 Gauge, Load Sensing
21 1001188622 1 Screw M12
22 1001188844 1 Bolt M12 x 35
23 1001190985 1 Pad, Wear
24 1001200491 1 Plate
25 1001216630 2 Decal - Tie Down/No Lift
26 1001217228 1 Platform Support
27 1001217242 2 Pin
28 1001217243 2 Pin
29 1001217244 2 Link, LSS Assembly
29 1001217413 4 Bearing
29 1001217249 1 Seal
31 1001217253 8 Bearing
32 1001217254 4 Bearing
33 1001217267 1 Support, Rotary
34 2920151 1 Light
35 4460226 2 Socket, Female
36 4460424 1 Connector - 2 Position
37 0760610 1 Bolt M6 x 20
38 1320136 1 Clamp
39 3290605 1 Nut
41 4060804 1.5ft/ Flex-Trim
0.5m
42 4060805 1.5ft/ Flex-Trim
0.5m
43 4811702 3 Washer M6
44 1001228627 1 Cover, Platform Support and LSS
45 3291205 8 Nut M12
46 5241200 16 Washer M12
47 0760606 2 Bolt M6 x 12
31221336 E300A 107






SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

31221336 E300A 109



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM ASSEMBLY - 4FT/1.22M - SIDE GATE ENTRY

ART_1001186387

110 E300A 31221336



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM ASSEMBLY - 4FT/1.22M - SIDE GATE ENTRY

ITEM PART NUMBER QTY DESCRIPTION REV
1001186387 Ref PLATFORM ASSEMBLY C
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See
DECALS SECTION.
1 2080040 16 Fastener, Huck
2 2600281 2 Hinge, Self-Closing
3 2940074 1 Latch
4 3520072 3 Plug
5 3520198 2 Plug
6 3820020 4 Rivet
7 1001144629 1 Gate
8 See Note 1 Platform (Note: Not Available - Purchase Platform Assembly)

31221336 E300A 111



SECTION 4 - PLATFORM
FIGURE 4-2. PLATFORM ASSEMBLY - 4FT/1.22M - DROP BAR ENTRY

ART_1001186375

112 E300A 31221336



SECTION 4 - PLATFORM

FIGURE 4-2. PLATFORM ASSEMBLY - 4FT/1.22M - DROP BAR ENTRY

ITEM PART NUMBER QTY DESCRIPTION REV
1001186375 Ref PLATFORM ASSEMBLY B
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See

DECALS SECTION.

1 0100011 AR Compound, Locking

2 0641418 2 Bolt 1/4 x 2-1/4

3 0961845 2 Bushing

4 3290606 2 Nut M6

5 3300151 2 Nut 1/4

6 3520072 2 Plug

7 3520198 2 Plug

8 4010618 2 Screw M6 x 50

9 4711400 4 Washer 1/4

10 4811700 2 Washer M6

11 1001138494 1 Bar, Drop

12 1001138514 1 Rail - Top

13 1001140429 1 Decal - Drop Bar

14 See Note 1 Platform (Note: Not Available - Purchase Platform Assembly)

31221336 E300A 113



SECTION 4 - PLATFORM

FIGURE 4-3. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION

ART_1001249416

31221336

E300A

114



SECTION 4 - PLATFORM
FIGURE 4-3. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001249416 Ref PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION A
1 0641406 4 Bolt 1/4 x 3/4
2 0641408 3 Bolt 1/4 x 1
3 0641610 4 Bolt 3/8 x 1-1/4
4 3311405 7 Nut 1/4
5 3311605 4 Nut 3/8
6 3380434 1 Panel, Pedestal
7 4740362 7 Washer 1/4
8 4751400 4 Washer 1/4
9 4751600 8 Washer 3/8
10 1001249418 1 Platform Console Assembly (See Separate Breakdown in this
Section)
31221336 E300A 115



SECTION 4 - PLATFORM

FIGURE 4-4. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (UL SPECS)

ART_1001249417

31221336

E300A

116



SECTION 4 - PLATFORM

FIGURE 4-4. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (UL SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249417 Ref PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION A
1 0641406 4 Bolt 1/4 x 3/4
2 0641408 3 Bolt 1/4 x 1
3 0641610 4 Bolt 3/8 x 1-1/4
4 3311405 7 Nut 1/4
5 3311605 4 Nut 3/8
6 3380434 1 Panel, Pedestal
7 4740362 7 Washer 1/4
8 4751400 4 Washer 1/4
9 4751600 8 Washer 3/8
10 1001249419 1 Platform Console Assembly (See Separate Breakdown in this
Section)

31221336

E300A

117



SECTION 4 - PLATFORM

FIGURE 4-5. CONSOLE BOX ASSEMBLY

m
<

/9
RV

%,
-3

=

) s\
78\ RPN A\
R ) 6 A
) N Pl QAY P\ \
1/

)
/Al
|
R
» | \ N W .
/ © | B N G2\ Uy
\-w 2 J 2 y D \ =
o | B SN =
| o \
A o \
)
\ T W\
S\ \ 0 /.-/
.1,..,. | o » Av: ==
O\ \ \
|
NS\
)

==%

31221336

E300A

118



SECTION 4 - PLATFORM

FIGURE 4-5. CONSOLE BOX ASSEMBLY

31221336

ITEM PART NUMBER QTY DESCRIPTION REV
1001249418 Ref PLATFORM CONSOLE ASSEMBLY D
1 0100009 AR Sealant
2 0100035 AR Compound, Locking
3 0140011 1 Alarm
4 0641405 4 Bolt 1/4 x 5/8
5 0641414 4 Bolt 1/4 x 1-3/4
6 1702565 1 Decal - Drive and Steer
7 1702566 1 Decal - Lift and Swing
8 1704260 1 Decal - Emergency Stop
9 1704422 1 Decal - Function Speed
10 2560136 1 Handle, Knob
11 3300353 4 Nut, Tinnerman
13 3520030 1 Plug, Hole
14 3520054 5 Plug, Hole
15 3790012 8 O-Ring
16 3900349 8 Capscrew M2.5
17 4240099 AR Tie-Strap (Not Shown)
18 4360387 2 Switch, Push Button
19 4360407 1 Switch, Potentiometer
19 70003784 1 Seal, O-Ring
19 4460224 1 Plug, Male - 6 Position
19 4460267 6 Pin, Male
20 1001274559 1 Switch, Emergency Stop
21 4360476 1 Block, Contact
22 4460234 6 Base, Mounting
23 4460428 1 Connector, Strain Relief
24 4460470 1 Nut
25 4460471 1 Washer
29 4751400 8 Washer 1/4
30 1001110434 1 Plug
31 1001155044 8 Nut 15/32
32 1001155045 6 Switch, Toggle
33 1001159256 1 Switch, Toggle
34 1001161710 1 Switch, Toggle
35 1001275628 1 Controller Assembly - Drive and Steer
36 1001275629 1 Controller Assembly - Lift and Swing
37 1001172760 4 Bracket, Module
38 1001182724 1 Module, Platform (Note: Recalibration Required when Replaced)
39 1001185281 1 Plug
40 1001117174 1 Footswitch Assembly (See Separate Breakdown in this Section)
41 1001193987 1 Decal - Horn
42 1001213882 1 Mount
43 1001215228 1 Box, Console C
43A 0630568 1 Capscrew 3/8 x 4-1/2
43B 3311601 1 Nut 3/8
43C 3430616 2 Pin
43D 3470003 2 Hair Pin
43E 4711600 2 Washer 3/8
44 1001272279 1 Platform Console Harness (See Separate Breakdown in
ELECTRICAL Section)

E300A

119



SECTION 4 - PLATFORM

120

ITEM PART NUMBER QTY DESCRIPTION REV
45 1001247538 1 Decal - Stop/Generator
48 1001206532 1 Light, Indicator
E300A 31221336






SECTION 4 - PLATFORM

FIGURE 4-6. CONSOLE BOX ASSEMBLY (UL SPECS)

43

ART_1001249419_E

31221336

E300A

122



SECTION 4 - PLATFORM

FIGURE 4-6. CONSOLE BOX ASSEMBLY (UL SPECS)

31221336

ITEM PART NUMBER QTY DESCRIPTION REV
1001249419 Ref PLATFORM CONSOLE ASSEMBLY E
1 0100009 AR Sealant
2 0100035 AR Compound, Locking
3 0140011 1 Alarm
4 0641405 1 Bolt 1/4 x 5/8
5 0641414 4 Bolt 1/4 x 1-3/4
6 1702565 1 Decal - Drive and Steer
7 1702566 1 Decal - Lift and Swing
8 1704260 1 Decal - Emergency Stop
9 1704422 1 Decal - Function Speed
10 2560136 1 Handle, Knob
11 3300353 4 Nut, Tinnerman
13 3520030 1 Plug, Hole
14 3520054 5 Plug, Hole
15 3790012 8 O-Ring
16 3900349 8 Capscrew M2.5
17 4240099 AR Tie-Strap (Not Shown)
18 4360387 2 Switch, Push Button
19 4360407 1 Switch, Potentiometer
19 70003784 1 Seal, O-Ring
19 4460224 1 Plug, Male - 6 Position
19 4460267 6 Pin, Male
20 1001274559 1 Switch, Emergency Stop
21 4360476 1 Block, Contact
22 4460234 6 Base, Mounting
23 4460428 1 Connector, Strain Relief
24 4460470 1 Nut
25 4460471 1 Washer
29 4751400 8 Washer 1/4
30 1001110434 1 Plug
31 1001155044 8 Nut 15/32
32 1001155045 6 Switch, Toggle
33 1001159256 1 Switch, Toggle
34 1001161710 1 Switch, Toggle
35 1001275628 1 Controller Assembly - Drive and Steer
36 1001275629 1 Controller Assembly - Lift and Swing
37 1001172760 4 Bracket, Module
38 1001185281 1 Plug
39 1001117174 1 Footswitch Assembly (See Separate Breakdown in this Section)
40 1001193987 1 Decal - Horn
41 1001213882 1 Mount
42 1001215835 1 Module, Platform (Note: Recalibration Required when Replaced.)
43 1001215228 1 Box, Console C
43A 0630568 1 Capscrew 3/8 x 4-1/2
43B 3311601 1 Nut 3/8
43C 3430616 2 Pin
43D 3470003 2 Hair Pin
43E 4711600 2 Washer 3/8
44 1001272279 1 Platform Console Harness (See Separate Breakdown in
ELECTRICAL Section)

E300A

123



SECTION 4 - PLATFORM

124

ITEM PART NUMBER QTY DESCRIPTION REV
45 1001247538 1 Decal - Stop/Generator
48 1001206532 1 Light, Indicator
E300A 31221336






SECTION 4 - PLATFORM

FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE AND STEER)

31221336

E300A

126



SECTION 4 - PLATFORM

FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE AND STEER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001166538 Ref CONTROLLER ASSEMBLY - DRIVE AND STEER G
Ref Note: For Replacement, Use p/n 1001212415.
7 70004738 2 Washer
10 70004739 1 Roller
11 70004740 1 Boot, Switch
14 70004741 2 Half, Handle
17 70004742 1 Enclosure
18 70004743 4 Nut
19 70004744 NLA Boot, Controller (Use p/n 70005230 Boot/Base Assembly)
20 70004745 NLA Tube, Locking (Use p/n 70005230 Boot/Base Assembly)
21 70004746 NLA Disc, Locking (Use p/n 70005230 Boot/Base Assembly)
25 70004747 2 Seal, Rope
26 70004748 1 Screw M3 x 6
28 70004749 2 Screw M5 x 20
29 70004750 1 Pin, Dowel
30 70004751 4 Screw M3 x 16
101 4460265 1 Connector - 9 Position
101 4460226 7 Socket, Female

31221336 E300A 127



SECTION 4 - PLATFORM
FIGURE 4-8. CONTROLLER ASSEMBLY (LIFT AND SWING)

ART_1001166539

128 E300A 31221336



SECTION 4 - PLATFORM
FIGURE 4-8. CONTROLLER ASSEMBLY (LIFT AND SWING)

ITEM PART NUMBER QTY DESCRIPTION REV
1001166539 Ref CONTROLLER ASSEMBLY E
Ref Note: Original Equipment Controller May Have Been Replaced

with Service Replacement Controller. Visually Identify Controller
Before Ordering Parts.

Ref Note: For Replacement, Use p/n 1001129555

1 See Note NSS Main Cast Body (Note: Not Available - Purchase Complete
Assembly)

2 70004752 1 Adapter

3 See Note NSS Pivot Arm, Plastic (Note: Not Available - Purchase Complete
Assembly)

4 See Note NSS Holder, Magnet (Note: Not Available - Purchase Complete
Assembly)

5 See Note NSS Arc, Magnet (Note: Not Available - Purchase Complete
Assembly)

6 See Note NSS Screw (Note: Not Available for Purchase)

7 See Note NSS Pivot Arm, Cast (Note: Not Available - Purchase Complete
Assembly)

8 See Note NSS Shaft, Main (Note: Not Available - Purchase Complete Assembly)

9 See Note NSS Bearing (Note: Not Available - Purchase Complete Assembly)

10 See Note NSS Pin (Note: Not Available - Purchase Complete Assembly)

11 See Note NSS Shim (Note: Not Available - Purchase Complete Assembly)

12 See Note NSS Pin (Note: Not Available - Purchase Complete Assembly)

13 See Note NSS Bearing (Note: Not Available - Purchase Complete Assembly)

14 See Note NSS Dome, Centering (Note: Not Available - Purchase Complete
Assembly)

15 70004753 1 Cap

16 70004754 1 Insert, Cap

17 70004755 3 Pin

18 70004756 2 Washer

19 70004757 1 Pin, Centering

20 70004758 1 Spring

21 70004759 1 Ring, Retaining

22 70004760 1 E-Ring

23 70004761 1 Can, Enclosure

24 70004762 1 Boot

25 70004763 1 Bezel

26 See Note NSS Screw (Note: Not Available for Purchase)

27 See Note NSS Base Mounting (Note: Not Available - Purchase Complete
Assembly)

28 See Note NSS Screw (Note: Not Available for Purchase)

29 70004764 4 Screw

30 70004765 4 Screw

31 70004766 1 O-Ring

32 See Note NSS Plate (Note: Not Available - Purchase Complete Assembly)

33 See Note NSS Harness (Note: Not Available - Purchase Complete Assembly)

34 70004767 1 Grommet, Rubber

35 70004768 1 Housing

36 70004769 1 Spring

37 70004770 1 Stopper

38 70004771 1 Spacer

39 70004772 1 Washer

40 70004773 1 Disc

31221336 E300A 129



SECTION 4 - PLATFORM

130

ITEM PART NUMBER QTY DESCRIPTION REV
41 70004774 2 Ring, Retaining
42 70004775 1 Spring
101 4460265 1 Connector - 9 Position
101 4460226 6 Socket, Female
E300A 31221336






SECTION 4 - PLATFORM
FIGURE 4-9. FOOTSWITCH ASSEMBLY

132 E300A 31221336



SECTION 4 - PLATFORM
FIGURE 4-9. FOOTSWITCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001117174 Ref FOOTSWITCH ASSEMBLY C
1 0100020 AR Sealant
2 1060918 7.5t/ Cable, Electrical - 18/3
2.3m
3 4460071 1 Connector, Strain Relief
4 4460226 2 Socket, Female
5 4460464 1 Pin, Male
6 1001098122 3 Terminal
7 1001117172 1 Footswitch
7 70002902 1 Switch, 20Amp
7 70002903 1 Gasket
7 70002905 1 Cover
7 70002904 1 Kit, Replacement Bolt
31221336 E300A

133



SECTION 4 - PLATFORM
FIGURE 4-10. LIGHT PANEL INSTALLATION

ART_1001245179

134 E300A 31221336



SECTION 4 - PLATFORM
FIGURE 4-10. LIGHT PANEL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001245179 Ref LIGHT PANEL INSTALLATION B
1 0100035 AR Compound, Locking
2 3911010 2 Screw #10 x 5/8
4 1001245210 1 Light Panel Assembly
4A 1001245164 1 Lens, I-Con
4B 1001245173 1 Bezel (Includes Gasket)
4C 1001238732 1 Panel, LED Light
4D Ref Screw

31221336 E300A 135



SECTION 4 - PLATFORM

FIGURE 4-11. TRAY ASSEMBLY

ART_1580012

31221336

E300A

136



SECTION 4 - PLATFORM

FIGURE 4-11. TRAY ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1580012 Ref TRAY ASSEMBLY C
1 See Note NSS Tray, Storage (Center) (Note: Purchase p/n 1580012)
2 0641406 2 Bolt 1/4 x 3/4
3 4751400 2 Washer 1/4
4 4761400 2 Washer 1/4

31221336 E300A 137



SECTION 4 - PLATFORM
FIGURE 4-12. SKYGUARD BAR INSTALLATION

ART_1001238495

138 E300A 31221336



SECTION 4 - PLATFORM

FIGURE 4-12. SKYGUARD BAR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001238495 Ref SKYGUARD BAR INSTALLATION A
1 0100011 AR Compound, Locking
2 0641414 2 Bolt 1/4 x 1-3/4
3 3300430 2 Nut 1/4
4 3931408 2 Capscrew 1/4 x 1/2
5 4240033 8 Tie-Strap
6 4711400 6 Washer 1/4
7 1001120328 1 Mount
8 1001137673 1 SkyGuard Switch Assembly
9 1001186517 2 Cover, Platform Sensor
10 1001209664 2 Support, Block
11 1001186431 2 Relay
12 1001225580 1 Interface Harness Assembly (Not Shown - Located Inside Console
Box) (See Separate Breakdown in ELECTRICAL Section)
13 1001144433 1 Decal - No Weight SkyGuard

31221336 E300A 139



SECTION 4 - PLATFORM
FIGURE 4-13. SKYEYE INSTALLATION

11

ART_1001229341

140 E300A 31221336



SECTION 4 - PLATFORM

FIGURE 4-13. SKYEYE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001229341 Ref SKYEYE INSTALLATION B

1 4031505 4 Bolt M4 x 10

2 4240033 AR Tie-Strap (Not Shown)

3 1001227633 1 Housing, LH Outer

4 1001227634 1 Housing, RH Outer

5 1001227985 2 Shim

6 1001227987 2 Shim

7 1001228224 2 Sensor, Receiver

8 1001228225 1 Sensor, Emitter

9 1001232164 1 Housing, LH Inner

10 1001232165 1 Housing, RH Inner

11 1001237865 1 Harness, Skyeye Intermediate (See Separate Breakdown in
ELECTRICAL Section)

12 1001238319 NLA Harness, Skyeye Drain Jumper

12 1001187674 1 Plug, Male - 2 Position

12 4460942 1 Terminal

12 4460466 1 Plug, Terminal

12 4460508 1 Pin, Male

13 1001237863 2 Harness, Skyeye Receiver (See Separate Breakdown in
ELECTRICAL Section)

14 1001237864 1 Harness, Skyeye Emitter (See Separate Breakdown in
ELECTRICAL Section)

31221336 E300A 141



SECTION 4 - PLATFORM

FIGURE 4-14. SKYLINE INSTALLATION

17

ART_1001238559_D

31221336

E300A

142



SECTION 4 - PLATFORM

FIGURE 4-14. SKYLINE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001238559 Ref SKYLINE INSTALLATION D
1 0641404 2 Bolt 1/4 x 1/2
2 0641405 2 Bolt 1/4 x 5/8
3 3311405 2 Nut 1/4
4 3311601 2 Nut 3/8
5 4031516 2 Capscrew M4 x 60
6 4240033 AR Tie-Strap (Not Shown)
7 4711400 4 Washer 1/4
8 1001120328 1 Mount
9 1001232642 1 Bracket
11 1001232667 1 Sensor, Proximity
11 1001311034 1 Sensor, Proximity
14 1001236552 1 Block
15 1001238418 1 Harness, Skyline (See Separate Breakdown in ELECTRICAL
Section)
16 1001238472 1 Mount
17 1001254473 1 Housing, LH
18 1001241965 1 Housing, RH
19 1001254472 1 Rod
20 0100011 AR Compound, Locking

31221336

E300A

143



SECTION 4 - PLATFORM
FIGURE 4-15. SKYSENSE MID TUBE SENSOR ASSEMBLY

G x
3

9D

101

ART_1001243205

144 E300A 31221336



SECTION 4 - PLATFORM
FIGURE 4-15. SKYSENSE MID TUBE SENSOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001243205 Ref SKYSENSE MID TUBE SENSOR ASSEMBLY C

1 0641408 1 Bolt 1/4 x 1
2 0641414 2 Bolt 1/4 x 1-3/4
3 1001260525 6 Screw #10 x 1/2
4 4711400 3 Washer 1/4
5 1001260524 1 Clamp
6 1001237902 3 Sensor, SkySense
7 1001241162 3 Mount, Sensor
8 1001243092 1 Tube Assembly (Includes items 101 through 104) C
9 1001244336 1 Harness, SkySense Mid Tube D
9A 1001237898 1 Connector

9A 1001237888 3 Terminal

9B 1001237898 1 Connector

9B 1001237888 3 Terminal

9C 1001237898 1 Connector

9C 1001237888 3 Terminal

9D 4460931 1 Connector

9D 4460943 7 Pin

9D 4460466 1 Plug
10 1001246389 1 Decal (Not Shown)
11 1001247252 1 Grommet

101 2080069 6 Fastener

104 1001258730 3 Rivnut

31221336 E300A 145



SECTION 4 - PLATFORM

FIGURE 4-16. SKYSENSE OVERHEAD SENSOR ASSEMBLY

7A

ART_1001244733

31221336

E300A

146



SECTION 4 - PLATFORM
FIGURE 4-16. SKYSENSE OVERHEAD SENSOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001244733 Ref SKYSENSE OVERHEAD SENSOR ASSEMBLY D

1 0641414 1 Bolt 1/4 x 1-3/4
3 1001260525 2 Screw #10 x 1/2
4 4751400 2 Washer 1/4
5 1001237891 1 Mount, Sensor
6 1001237902 1 Sensor, SkySense
7 1001244335 1 Harness, SkySense Overhead D
7A 4460536 1 Connector

7A 4460943 3 Pin

7B 1001237898 1 Connector

7B 1001237888 1 Terminal
8 1001244671 2 Knob
9 1001244709 1 Bracket, Mounting
10 1001244732 1 Housing Assembly (Includes items 101 through 103) B
11 3300430 1 Nut

101 2080069 2 Fastener

102 1001244710 1 Housing, Sensor

103 1001258730 2 Rivnut

31221336 E300A 147



SECTION 4 - PLATFORM
FIGURE 4-17. USB CHARGER INSTALLATION

148 E300A 31221336



SECTION 4 - PLATFORM
FIGURE 4-17. USB CHARGER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001265342 Ref USB CHARGER INSTALLATION A
1 3290405 2 Nut M4
2 4811400 2 Washer M4
3 1001097244 2 Screw M4 x 12
4 1001120484 1 Harness, Work Lights
4 4460879 1 Plug, Male - 2 Position
4 4460887 2 Terminal
4 2400060 2 Fuseholder Includes Cover
4 8229249 2 Fuse, 3 Amp
4 4460884 1 Connector - 4 Position
4 4460465 4 Socket, Female
4 1001120471 1 Connector - 2 Position
4 1001120477 2 Terminal
5 1001210636 1 Receptacle, USB
6 1001265163 1 Harness, USB A
6 4460260 2 Cover, Terminal
6 4460259 2 Terminal
6 4460932 1 Receptacle, Bussbar - 4 Position
6 4460464 2 Pin, Male
6 4460466 2 Plug, Terminal
31221336 E300A 149






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

31221336 E300A 151



SECTION 5 - CYLINDER
FIGURE 5-1. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY

%& 100

ART_1001203949

152 E300A 31221336



SECTION 5 - CYLINDER
FIGURE 5-1. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001203949 1 LEVEL CYLINDER ASSEMBLY - PLATFORM SLAVE B
Ref Note: Original Cylinder May Have Been Replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 70003131 1 Barrel Weldment

2 70002360 1 Rod Weldment

3 70002359 1 Head

4 See Note NSS Wiper (Note: Use Item 100)

5 See Note NSS Ring, Retaining (Note: Use Item 100)

6 See Note NSS Seal, Rod (Note: Use Item 100)

7 See Note NSS Ring, Back-up (Note: Use Item 100)

8 70005695 1 Ring, Wear

9 See Note NSS O-Ring (Note: Use Item 100)

10 See Note NSS Ring, Back-up (Note: Use Item 100)

11 See Note NSS O-Ring (Note: Use Item 100)

12 70005972 1 Piston

13 See Note NSS Seal, Piston (Note: Use Item 100)

14 See Note NSS O-Ring (Note: Use Item 100)

15 70002335 1 Nut

15 0100071 AR Compound, Locking

16 0961951 4 Bearing

17 70002413 1 Cartridge, Valve (Counterbalance)

17 2900770 1 Seal Kit - 70002413 Valve (1 Per Assembly)

18 1001168210 1 Cartridge, Valve (Counterbalance)

18 2900770 1 Seal Kit - 1001168210 Valve (1 Per Assembly)

19 2220883 4 Plug, O-Ring

20 See Note 2 Plug, O-Ring (Note: Not Available for Purchase)

21 70005973 1 Valve

22 70005974 1 O-Ring

23 See Note NSS Ball (Note: Per the vendor - the steel ball is no longer included in
the Seal Kit. The steel ball p/n is 70006353.)

100 70002350 1 Seal Kit (Includes Items 4, 5, 6, 7, 9, 10, 11, 13, 14 & 23)

31221336 E300A 153



SECTION 5 - CYLINDER
FIGURE 5-2. LIFT CYLINDER ASSEMBLY - JIB

R

17

ART_1001108429

154 E300A 31221336



SECTION 5 - CYLINDER

FIGURE 5-2. LIFT CYLINDER ASSEMBLY - JIB

ITEM PART NUMBER QTY DESCRIPTION REV
1001108429 Ref LIFT CYLINDER ASSEMBLY - JIB C
Ref Note: Original Cylinder may have been replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 70002376 1 Barrel Weldment
2 70002375 1 Rod Weldment
3 70002374 1 Head
4 See Note NSS Wiper (Note: Use Item 100)
5 70002373 1 Ring, Retaining
6 See Note NSS Seal, Rod (Note: Use Item 100)
7 See Note NSS Ring, Back-up (Note: Use Item 100)
8 70005143 1 Ring, Wear
9 See Note NSS O-Ring (Note: Use Item 100)
10 See Note NSS Ring, Back-up (Note: Use Item 100)
11 See Note NSS O-Ring (Note: Use Item 100)
12 70002371 1 Piston
13 See Note NSS Seal, Piston (Note: Use Item 100)
14 70006722 1 Ring, Piston
15 See Note NSS O-Ring (Note: Use Item 100)
16 70002335 1 Nut
16 0100071 AR Compound, Locking
17 70005159 2 Bearing
18 70006574 2 Bearing
19 70002389 2 Cartridge, Valve (Counterbalance)
19 2900770 2 Seal Kit - 70002389 Valve (1 Per Assembly)
20 See Note 4 Plug, O-Ring (Note: Not Available for Purchase)
100 70002370 1 Seal Kit (Includes Items 4, 6, 7, 9, 10, 11, 13, 14 & 15)
31221336 E300A 155



SECTION 5 - CYLINDER
FIGURE 5-3. LIFT CYLINDER ASSEMBLY - MAIN BOOM

ART_1001106880

156 E300A 31221336



SECTION 5 - CYLINDER

FIGURE 5-3. LIFT CYLINDER ASSEMBLY - MAIN BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001106880 Ref LIFT CYLINDER ASSEMBLY - MAIN BOOM E
Ref Note: Original Cylinder may have been replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 70002349 1 Barrel Weldment
2 70002348 1 Rod Weldment
3 70002347 1 Head
4 See Note NSS Wiper (Note: Use Item 100)
5 70002412 1 Ring, Retaining
6 See Note NSS Seal, Rod (Note: Use Item 100)
7 See Note NSS Ring, Back-up (Note: Use Item 100)
8 70022593 1 Ring, Wear
9 See Note NSS O-Ring (Note: Use Item 100)
10 See Note NSS Ring, Back-up (Note: Use Item 100)
11 See Note NSS O-Ring (Note: Use Item 100)
12 70002346 1 Piston
13 See Note NSS Seal, Piston (Note: Use Item 100)
14 See Note NSS O-Ring (Note: Use Item 100)
15 70002345 1 Nut
15 0100071 AR Compound, Locking
16 70002344 1 Spacer
17 See Note NSS O-Ring (Note: Use Item 100)
18 70002387 1 Cartridge, Valve (Counterbalance)
18 2900770 1 Seal Kit - 70002387 Valve (1 Per Assembly)
19 7024884 1 Cartridge, Valve (2 Way Poppet)
19 7012967 1 Seal Kit - 7024884 Valve (1 Per Assembly)
19 70002386 1 Coil
20 7012955 1 Cartridge, Valve (Check)
20 7012967 1 Seal Kit - 7012955 Valve (1 Per Assembly)
21 See Note 3 Plug, O-Ring (Note: Not Available for Purchase)
22 70002343 1 Orifice
23 70002342 4 Bearing
100 70002341 1 Seal Kit (Includes Items 4, 6, 7, 9, 10, 11, 13, 14 & 17)

31221336 E300A 157



SECTION 5 - CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLY - TOWER BOOM

100

ART_1001107886

158 E300A 31221336



SECTION 5 - CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLY - TOWER BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001107886 Ref LIFT CYLINDER ASSEMBLY - TOWER BOOM D
Ref Note: Original Cylinder may have been replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 70002340 1 Barrel Weldment
2 70002339 1 Rod Weldment
3 70002338 1 Head
4 See Note NSS Wiper (Note: Use Item 100)
5 70002410 1 Ring, Retaining
6 See Note NSS Seal, Rod (Note: Use Item 100)
7 See Note NSS Ring, Back-up (Note: Use Item 100)
8 70002337 1 Ring, Wear
9 See Note NSS O-Ring (Note: Use Item 100)
10 See Note NSS Ring, Back-up (Note: Use Item 100)
11 See Note NSS O-Ring (Note: Use Item 100)
12 70002336 1 Piston
13 See Note NSS Seal, Piston (Note: Use Item 100)
14 See Note NSS O-Ring (Note: Use Item 100)
15 70002335 1 Nut
15 0100071 AR Compound, Locking
16 70002387 1 Cartridge, Valve (Counterbalance)
16 2900770 1 Seal Kit - 70002387 Valve (1 Per Assembly)
17 7024884 1 Cartridge, Valve (2 Way Poppet)
17 7012967 1 Seal Kit - 7024884 Valve (1 Per Assembly)
17 70002386 1 Cail
18 7012955 1 Cartridge, Valve (Check)
18 7012967 1 Seal Kit - 7012955 Valve (1 Per Assembly)
19 See Note 3 Plug, O-Ring (Note: Not Available for Purchase)
20 70002334 1 Orifice
21 70002333 2 Bearing
22 See Note 2 Plug, O-Ring (Note: Not Available for Purchase)
23 70002409 2 Bearing
100 70002332 1 Seal Kit (Includes Items 4, 6, 7, 9, 10, 11, 13 & 14)

31221336 E300A 159



SECTION 5 - CYLINDER
FIGURE 5-5. MASTER CYLINDER ASSEMBLY

@ 100

ART_1001105989

160 E300A 31221336



SECTION 5 - CYLINDER

FIGURE 5-5. MASTER CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001105989 Ref MASTER CYLINDER ASSEMBLY C
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 70002355 1 Barrel Weldment
2 70002354 1 Rod Weldment
3 70002359 1 Head
4 See Note NSS Wiper (Note: Use Item 100)
5 70002366 1 Ring, Retaining
6 See Note NSS Seal, Rod (Note: Use Item 100)
7 See Note NSS Ring, Back-up (Note: Use Item 100)
8 70002352 1 Ring, Wear
9 See Note NSS O-Ring (Note: Use Item 100)
10 See Note NSS Ring, Back-up (Note: Use Item 100)
11 See Note NSS O-Ring (Note: Use Item 100)
12 70002381 1 Piston
13 See Note NSS Seal, Piston (Note: Use Item 100)
14 See Note NSS O-Ring (Note: Use Item 100)
15 70002335 1 Nut
15 0100071 AR Compound, Locking
16 70002333 4 Bearing
17 See Note 4 Plug, O-Ring (Note: Not Available for Purchase)
100 70002350 1 Seal Kit (Includes Items 4, 6, 7, 9, 10, 11, 13 & 14)
31221336 E300A 161



SECTION 5 - CYLINDER
FIGURE 5-6. STEER CYLINDER ASSEMBLY

ART_1001108310

162 E300A 31221336



SECTION 5 - CYLINDER

FIGURE 5-6. STEER CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001108310 Ref STEER CYLINDER ASSEMBLY C
Ref Note: Original Cylinder may have been replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 70002384 1 Barrel Weldment

2 70002383 1 Rod Weldment

3 70002382 1 Head

4 See Note NSS Wiper (Note: Use Item 100)

5 70002373 1 Ring, Retaining

6 See Note NSS Seal, Rod (Note: Use Item 100)

7 See Note NSS Ring, Back-up (Note: Use Item 100)

8 70022586 1 Ring, Wear

9 See Note NSS O-Ring (Note: Use Item 100)

10 See Note NSS Ring, Back-up (Note: Use Item 100)

11 See Note NSS O-Ring (Note: Use Item 100)

12 70002381 1 Piston

13 See Note NSS Seal, Piston (Note: Use Item 100)

14 See Note NSS O-Ring (Note: Use Item 100)

15 70002335 1 Nut

15 0100071 AR Compound, Locking

16 70002363 2 Bearing

17 70002380 2 Bearing

100 70002379 1 Seal Kit (Includes Items 4, 6, 7, 9, 10, 11, 13 & 14)

31221336 E300A 163



SECTION 5 - CYLINDER
FIGURE 5-7. TELESCOPE CYLINDER ASSEMBLY

ART_1001106879

164 E300A 31221336



SECTION 5 - CYLINDER

FIGURE 5-7. TELESCOPE CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001106879 Ref TELESCOPE CYLINDER ASSEMBLY - E300AJP D
Ref Note: Original Cylinder may have been replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 70002369 1 Barrel Weldment

2 70002368 1 Rod Weldment

3 70002367 1 Head

4 See Note NSS Wiper (Note: Use Item 100)

5 70002366 1 Ring, Retaining

6 See Note NSS Seal, Rod (Note: Use Item 100)

7 See Note NSS Ring, Back-up (Note: Use Item 100)

8 70002352 1 Ring, Wear

9 See Note NSS O-Ring (Note: Use Item 100)

10 See Note NSS Ring, Back-up (Note: Use Item 100)

11 See Note NSS O-Ring (Note: Use Item 100)

12 70002365 1 Piston

13 See Note NSS Seal, Piston (Note: Use Item 100)

14 See Note NSS O-Ring (Note: Use Item 100)

15 70002335 1 Nut

15 0100071 AR Compound, Locking

16 70002385 1 Spacer

17 See Note NSS O-Ring (Note: Use Item 100)

18 4640771 1 Cartridge, Valve (Counterbalance)

18 2900770 1 Seal Kit - 4640771 Valve (1 Per Assembly)

19 70002389 1 Cartridge, Valve (Counterbalance)

19 2900770 1 Seal Kit - 70002389 Valve (1 Per Assembly)

20 10837580 1 Cartridge, Valve (Load Shuttle) (was p/n 7010542)

20 7010543 1 Seal Kit - 10837580 & 7010542 Valves (1 Per Assembly)

21 70023370 6 Plug, O-Ring

24 70002363 2 Bearing

100 70002362 1 Seal Kit (Includes Items 4, 6, 7, 9, 10, 11, 13, 14 & 17)

31221336 E300A 165






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

31221336 E300A 167



SECTION 6 - HYDRAULIC

12

wd|

FIGURE 6-1. HYDRAULIC DIAGRAM

12

168

12
=
MAIN VALVE (TOP) (]
105 TANK ASSY
A0 31 °
== J
LT 1T @ m
057" £
|- ,,{’;’,“2,:‘;’;; [ TOWER LIFT
i =] CYLINDER
35
=D 12
102
35
FILTER
|_-206
101 22
MAIN VALVE (SIDE) 207 ~ —
32
MP
2 ' @/ 206
p 8 . 1
©
’ |
5 /
@ 103 22
2.
©) -
8
® ‘
103
201
104
MAIN VALVE (BOTTOM) 103 7
O
T2 ‘\
2 \
O P1 8 8
o0 € PORTA PORTB
z | e !
= 01 | )
4 SWING MOTOR
STEERCYLINDER ART_1001178381_D_10F2
E300A 31221336



SECTION 6 - HYDRAULIC

TELESCOPE
JIB LIFT
CYLINDER SLAVE
PLATFORM CYLHOER JiB CYLINDER
1 ROTATOR 2 ROTATOR 9
1
o NP e
303
/\ 5 301 —| 302
3
€ 208 & O\ S
° ®
o 305 4 ] °
205
BOOM
FUNCTION VALVE 202 304
204 208
10 /\ i
MASTER
2T6 12 CYLINDER
) 4 4
| h
12023 - —r % & i
4 H ——r— 7
] 10
| B3 -TIF——T7'10 a4
) o [ 1 4
1J)3 10 £ B\ I f )
0 — 19 )
\E = - 1 =
B\ :[\:]
16 o o H E)
@ ANY
B\ 203
201 | 10
208
MAIN LIFT
CYLINDER 208
4
3 2
ART_1001178381_D_20F2
31221336 E300A 169



SECTION 6 - HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
1001178381 Ref HYDRAULIC DIAGRAM - E300AJP D
1 2220502 2 Fitting, 45 ORB/JIC
1 2220940 2 Fitting, 90 Long ORB/FL
2 2220466 4 Fitting, 90 ORB/JIC
3 2220473 3 Fitting, 90 ORB/JIC
4 2220472 7 Fitting, 90 ORB/JIC
5 2220628 1 Fitting, 90 ORB/JIC
6 2220909 2 Orifice 0.015
7 2221039 2 Orifice 0.022
8 2221033 2 Fitting, Straight ORB/JIC
9 2220415 5 Fitting, Straight ORB/JIC
10 2220582 18 Fitting, Straight ORB/JIC
11 2220408 1 Fitting, Straight ORB/JIC
12 2220372 10 Fitting, Straight ORB/JIC
22 2752999 3 Hose
31 1320030 1 Clamp
32 2221086 1 Fitting, Test
35 2221048 2 Fitting, 90 ORB/JIC
37 1702124 1 Hose Tags (Not shown)
100 1001269304 1 Hose Kit - Turntable (Not Shown)
101 2752473 1 Hose
102 2752613 1 Hose
103 2753812 2 Hose
104 1001109687 2 Hose
105 1001109690 1 Hose
106 1001160232 1 Hose
200 1001270237 1 Hose Kit - Boom (Tower) (Not Shown)
201 2753136 1 Hose
202 2753137 1 Hose
203 2753276 2 Hose
204 2753279 2 Hose
205 2753364 1 Hose
206 2754055 1 Hose
207 1001112947 1 Hose
208 1001112948 6 Hose
300 1001269309 1 Hose Kit - Boom (Upper) (Not Shown)
301 1001109682 1 Hose
302 1001109683 1 Hose
303 1001109686 2 Hose
304 1001109688 2 Hose
305 1001112946 2 Hose
170 E300A 31221336



SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

31221336 E300A 171



SECTION 7 - ELECTRICAL

FIGURE 7-1. AC BOX AT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS (ANSI
EXPORT, AUSTRALIAN AND CE & UK CA SPECS)

|
©

1 NOTE: PURCHASE ALL OTHER
COMPONENTS LOCALLY

ART_1001110542

172 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-1. AC BOX AT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS (ANSI
EXPORT, AUSTRALIAN AND CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001110542 Ref AC BOX AT PLATFORM INSTALLATION - LOCALLY SUPPLIED A
COMPONENTS
1 4460710 1 Receptacle, Female

31221336 E300A 173



SECTION 7 - ELECTRICAL

FIGURE 7-2. AC BOX AT PLATFORM INSTALLATION - 110V (ANSI, ANSI EXPORT, CSA, JAPANESE
AND UL SPECS)

174 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-2. AC BOX AT PLATFORM INSTALLATION - 110V (ANSI, ANSI EXPORT, CSA, JAPANESE
AND UL SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001110541 Ref AC BOX AT PLATFORM INSTALLATION - 110V B
1 0860038 1 Box, Switch
2 4760600 4 Washer #6
3 3910610 4 Screw #6 x 5/8
4 3960422 1 Gasket
5 1001110873 1 Shield, Cover
6 4460071 1 Connector, Strain Relief
7 4460205 1 Plug, Male
9 4460346 1 Receptacle
10 4460710 1 Receptacle, Female

31221336 E300A 175



SECTION 7 - ELECTRICAL
FIGURE 7-3. AC BOX AT PLATFORM INSTALLATION - ANSI AND CSA SPECS

176 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-3. AC BOX AT PLATFORM INSTALLATION - ANSI AND CSA SPECS

ITEM PART NUMBER QTY DESCRIPTION REV
1001110543 Ref AC BOX AT PLATFORM INSTALLATION B
1 0860038 1 Box, Switch
2 4760600 4 Washer #6
3 3910610 4 Screw #6 x 5/8
4 3960422 1 Gasket
5 4060092 1 Shield, Cover
6 4460071 1 Connector, Strain Relief
7 4460233 1 Plug, Male
9 4460125 1 Receptacle
10 4460710 1 Receptacle, Female
11 3252507 1 Decal - 220V-50/60Hz

31221336 E300A 177



SECTION 7 - ELECTRICAL
FIGURE 7-4. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)

ART_1001198374

178 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-4. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001198374 Ref AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE A
& UK CA SPECS)

1 0275216 1 Receptacle Box Kit (See Separate Breakdown in this Section)

2 0641406 2 Bolt 1/4 x 3/4

3 0641407 2 Bolt 1/4 x 7/8

4 0641416 2 Bolt 1/4 x 2

5 0641604 1 Bolt 3/8 x 1/2

6 0700408 2 Bolt M4 x 16

7 1320263 1 Clamp

8 1705325 2 Decal - 120V-50Hz

9 2902549 1 Breaker Box Kit - CE & UK CA Specs (See Separate Breakdown in
this Section)

10 3290405 2 Nut M4

11 3311405 6 Nut 1/4

12 4460710 1 Receptacle, Female

13 4460968 1 Connector, Strain Relief

14 4711400 12 Washer

15 4751600 1 Washer 3/8

16 4811400 4 Washer M4

17 1001193018 1 Bracket

18 1001197584 1 Bracket

31221336 E300A 179



SECTION 7 - ELECTRICAL
FIGURE 7-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)

ART_1001198375

180 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001198375 Ref AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & A
UK CA SPECS)

1 0275217 1 Receptacle Box Kit (See Separate Breakdown in this Section)

2 0641406 2 Bolt 1/4 x 3/4

3 0641407 2 Bolt 1/4 x 7/8

4 0641416 2 Bolt 1/4 x 2

5 0641604 1 Bolt 3/8 x 1/2

6 0700408 2 Bolt M4 x 16

7 1320263 1 Clamp

8 2902549 1 Breaker Box Kit - CE & UK CA Specs (See Separate Breakdown in
this Section)

9 3252507 2 Decal - 220V-50/60Hz

10 3290405 2 Nut M4

11 3311405 6 Nut 1/4

12 4460710 1 Receptacle, Female

13 4460968 1 Connector, Strain Relief

14 4711400 12 Washer

15 4751600 1 Washer 3/8

16 4811400 4 Washer M4

17 1001193018 1 Bracket

18 1001197584 1 Bracket

31221336 E300A 181



SECTION 7 - ELECTRICAL

FIGURE 7-6. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT107 KEYED GROUND (CE & UK
CA SPECS)

ART_1001198373

182 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-6. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT107 KEYED GROUND (CE & UK

CA SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001198373 Ref AC BOX AT PLATFORM INSTALLATION - 220V AFSINT107 A
KEYED GROUND (CE & UK CA SPECS)
1 0275454 1 Receptacle Box Kit (See Separate Breakdown in this Section)
2 0641406 2 Bolt 1/4 x 3/4
3 0641407 2 Bolt 1/4 x 7/8
4 0641416 2 Bolt 1/4 x 2
5 0641604 1 Bolt 3/8 x 1/2
6 0700408 4 Bolt M4 x 16
7 1320263 1 Clamp
8 2902549 1 Breaker Box Kit - CE & UK CA Specs (See Separate Breakdown in
this Section)
9 3252507 2 Decal - 220V-50/60Hz
10 3290405 4 Nut M4
11 3311405 6 Nut 1/4
12 4460662 1 Connector, Strain Relief
13 4460710 1 Receptacle, Female
14 4711400 12 Washer
15 4751600 1 Washer 3/8
16 4811400 8 Washer M4
17 1001193018 1 Bracket
18 1001197584 1 Bracket

31221336 E300A 183



SECTION 7 - ELECTRICAL

FIGURE 7-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND (CE & UK CA
SPECS)

ART_1001198371

184 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND (CE & UK CA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001198371 Ref |AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST A
GROUND (CE & UK CA SPECS)
1 0275452 1 Receptacle Box Kit (See Separate Breakdown in this Section)
2 0641406 2 Bolt 1/4 x 3/4
3 0641407 2 Bolt 1/4 x 7/8
4 0641416 2 Bolt 1/4 x 2
5 0641604 1 Bolt 3/8 x 1/2
6 0700408 4 Bolt M4 x 16
7 1320263 1 Clamp
8 2902549 1 Breaker Box Kit - CE & UK CA Specs (See Separate Breakdown in
this Section)
9 3252507 2 Decal - 220V-50/60Hz
10 3290405 4 Nut M4
11 3311405 6 Nut 1/4
12 4460662 1 Connector, Strain Relief
13 4460710 1 Receptacle, Female
14 4711400 12 Washer
15 4751600 1 Washer 3/8
16 4811400 8 Washer M4
17 1001193018 1 Bracket
18 1001197584 1 Bracket

31221336 E300A 185



SECTION 7 - ELECTRICAL

FIGURE 7-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND (CE & UK CA
SPECS)

ART_1001198372
4 e

186 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND (CE & UK CA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001198372 Ref |AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE A
GROUND (CE & UK CA SPECS)
1 0275453 1 Receptacle Box Kit (See Separate Breakdown in this Section)
2 0641406 2 Bolt 1/4 x 3/4
3 0641407 2 Bolt 1/4 x 7/8
4 0641416 2 Bolt 1/4 x 2
5 0641604 1 Bolt 3/8 x 1/2
6 0700408 4 Bolt M4 x 16
7 1320263 1 Clamp
8 3252507 2 Decal - 220V-50/60Hz
9 3290405 4 Nut M4
10 3311405 6 Nut 1/4
11 4460662 1 Connector, Strain Relief
12 4460710 1 Receptacle, Female
13 4711400 12 Washer
14 4751600 1 Washer 3/8
15 4811400 8 Washer M4
16 2902549 1 Breaker Box Kit - CE & UK CA Specs (See Separate Breakdown in
this Section)
17 1001193018 1 Bracket
18 1001197584 1 Bracket

31221336 E300A 187



SECTION 7 - ELECTRICAL
FIGURE 7-9. ACCESS CONTROL HARNESS

CHARGER
HARN

4

X870
TO AC

KEY PAD

188 E300A

31221336



SECTION 7 - ELECTRICAL
FIGURE 7-9. ACCESS CONTROL HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001260533 Ref ACCESS CONTROL HARNESS A
1 4460884 1 Plug, Male - 4 Position
1 4460465 4 Socket, Female
2 4460932 1 Receptacle, Female - 4 Position
2 4460464 4 Pin, Male
3 1001116812 1 Plug, Male - 3 Position
3 4460944 2 Socket, Female
3 4460466 1 Plug, Terminal
4 4461077 1 Plug, Male - 4 Position
4 4460928 4 Terminal

31221336 E300A 189



SECTION 7 - ELECTRICAL

FIGURE 7-10. BATTERY CABLE KIT - 305AH BATTERIES

ART_1001194946

31221336

E300A

190



SECTION 7 - ELECTRICAL
FIGURE 7-10. BATTERY CABLE KIT - 305AH BATTERIES

ITEM PART NUMBER QTY DESCRIPTION REV
1001194946 Ref BATTERY CABLE KIT - 305AH BATTERIES D
1 1001109833 6 Cable, Battery - Positive to Negative
2 1001110030 1 Cable, Left Battery Box
2A 1320172 1 Handle
2B 4460025 1 Connector, Anderson
3 1001110066 1 Cable, Right Battery Box
3A 1320172 1 Handle
3B 4460025 1 Connector, Anderson
4 1001181412 1 Cable, Battery
4A 4460025 2 Connector, Anderson

31221336 E300A 191



SECTION 7 - ELECTRICAL

FIGURE 7-11. BATTERY CABLE KIT - 305AH BATTERIES (UL SPECS)

ART_1001212376

31221336

E300A

192



SECTION 7 - ELECTRICAL
FIGURE 7-11. BATTERY CABLE KIT - 305AH BATTERIES (UL SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001212376 Ref BATTERY CABLE KIT - 305AH BATTERIES (UL SPECS) A
1 1001109833 6 Cable, Battery - Positive to Negative
2 1001110030 1 Cable, Left Battery Box
2A 1320172 1 Handle
2B 4460025 1 Connector, Anderson
3 1001110066 1 Cable, Right Battery Box
3A 1320172 1 Handle
3B 4460025 1 Connector, Anderson
4 1001212374 1 Cable, Battery
4A 4460025 2 Connector, Anderson

31221336 E300A 193



SECTION 7 - ELECTRICAL

FIGURE 7-12. BATTERY CABLE KIT - 305AH AGM BATTERIES

ART_1001194945

31221336

E300A

194



SECTION 7 - ELECTRICAL
FIGURE 7-12. BATTERY CABLE KIT - 305AH AGM BATTERIES

ITEM PART NUMBER QTY DESCRIPTION REV
1001194945 Ref BATTERY CABLE KIT - 305AH AGM BATTERIES D
1 1060092 6 Cable, Battery - Positive to Negative
2 1060743 1 Cable, Left Battery Box
2A 1320172 1 Handle
2B 4460025 1 Connector, Anderson
3 1001116018 1 Cable, Right Battery Box
3A 1320172 1 Handle
3B 4460025 1 Connector, Anderson
4 1001181412 1 Cable, Battery
4A 4460025 2 Connector, Anderson

31221336 E300A 195



SECTION 7 - ELECTRICAL

FIGURE 7-13. BATTERY CABLE KIT - 375AH/706HD BATTERIES

ART_1001194947

31221336

E300A

196



SECTION 7 - ELECTRICAL
FIGURE 7-13. BATTERY CABLE KIT - 375AH/706HD BATTERIES

ITEM PART NUMBER QTY DESCRIPTION REV
1001194947 Ref BATTERY CABLE KIT - 375AH/706HD BATTERIES D
1 1060092 6 Cable, Battery - Positive to Negative
2 1060742 1 Cable, Right Battery Box
2A 1320172 1 Handle
2B 4460025 1 Connector, Anderson
3 1060743 1 Cable, Left Battery Box
3A 1320172 1 Handle
3B 4460025 1 Connector, Anderson
4 1001181412 1 Cable, Battery
4A 4460025 2 Connector, Anderson

31221336 E300A 197



SECTION 7 - ELECTRICAL
FIGURE 7-14. BLUETOOTH MODULE HARNESS

Co804

101 X802

ART_1001260414

198 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-14. BLUETOOTH MODULE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001260414 Ref BLUETOOTH MODULE HARNESS B

1 1001205409 1 Connector
1 1001162887 4 Terminal
1 1001163340 4 Plug
2 1001116812 1 Connector
2 4460944 2 Socket
2 4460466 1 Plug
3 1001144147 1 Connector
3 4460943 2 Pin
3 4460466 1 Plug
4 4460932 1 Connector
4 4460464 4 Pin
5 4460884 1 Connector
5 4460465 4 Socket
6 2400060 1 Fuse Holder
6 1001196635 1 Fuse, 3 Amp

101 1001144296 1 Dust Cap

31221336 E300A 199



SECTION 7 - ELECTRICAL

FIGURE 7-15. BOOM CABLES AND CLAMPS INSTALLATION

ART_1001183507

31221336

E300A

200



SECTION 7 - ELECTRICAL
FIGURE 7-15. BOOM CABLES AND CLAMPS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001183507 Ref BOOM CABLES AND CLAMPS INSTALLATION - E300AJP E

1 0100011 AR Compound, Locking

2 0100081 AR Adhesive

3 0641416 6 Bolt 1/4 x 2

3 0641418 6 Bolt 1/4 x 2-1/4

4 0641511 1 Bolt 5/16 x 1-3/8

4 0641520 1 Bolt 5/16 x 2-1/2

5 0700820 2 Bolt M8 x 60

6 0721006 1 Screw #10 x 3/4

7 1320043 1 Clamp

8 1320159 1 Clamp

9 1320261 6 Clamp

10 1320262 1 Clamp

11 1670899 1 Cover, Switch

12 3310805 4 Nut #8

13 3311005 1 Nut #10

14 3311405 6 Nut 1/4

15 3340939 4 Pad, Rubber

16 3930820 2 Capscrew #8 x 1-1/4

17 3930828 2 Capscrew #8 x 1-3/4

18 4031908 2 Capscrew M8 x 20

19 4060808 AR Flex-Trim

20 4100066 2 Sleeve

21 4240018 AR Strap

22 4240033 AR Tie-Wire

23 4240156 2 Strap, Cinch

24 4711400 6 Washer 1/4

25 4750800 4 Washer #8

26 4751000 2 Washer #10

27 4811900 2 Washer M8

28 5260800 8 Nut M8 Grade 10.9

29 5281920 6 Screw M8 x 80

30 8750011 1 Bolt

31 1001106757 2 Plate, Clamp

32 1001107152 1 Plate, Shield

33 1001204216 2 Clamp, Block

34 1001109756 1 AC Cable - Tower Boom

35 1001109757 1 AC Cable - Main Boom

35 4460709 1 Plug, Male

36 1001183062 1 Boom Valve and Limit Switch Harness (See Separate Breakdown
in this Section)

37 1001118274 8 Nut M8

38 1001119228 8 Nut, Push M8

39 1001122600 1 Plate, Cover

40 1001183880 1 Boom Harness - Tower Boom (See Separate Breakdown in this
Section)

41 1001183881 1 Boom Harness - Main Boom (See Separate Breakdown in this
Section)

42 1001188354 2 Grommet

43 1001188291 2 Backshell

31221336 E300A 201



SECTION 7 - ELECTRICAL

202

ITEM PART NUMBER QTY DESCRIPTION REV
44 1001188292 2 Connector - 19 Position
46 4460466 8 Plug, Terminal
47 4240032 1 Tie-Strap
48 4460234 1 Mount, Tie-Strap
E300A 31221336






SECTION 7 - ELECTRICAL
FIGURE 7-16. BOOM HARNESS - MAIN BOOM

ART_1001183881

204 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-16. BOOM HARNESS - MAIN BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001183881 Ref BOOM HARNESS - MAIN BOOM C
2 1001188293 1 Connector - 19 Position
3 1001188291 1 Backshell
4 4460465 11 Socket, Female
5 4460509 4 Socket, Female
6 4460466 4 Plug, Terminal
7 2820118 AR Heat Shrink
8 4460464 11 Pin, Male
9 4460508 4 Pin, Male
10 1001188354 1 Grommet
11 4240033 2 Tie-Wire

31221336 E300A 205



SECTION 7 - ELECTRICAL
FIGURE 7-17. BOOM HARNESS - TOWER BOOM

Nwu s

x
© sNoubswnN

3

—
9
8

ART_1001183880

206 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-17. BOOM HARNESS - TOWER BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001183880 Ref BOOM HARNESS - TOWER BOOM C
2 1001188292 1 Connector - 19 Position
3 1001188291 1 Backshell
4 4460465 22 Socket, Female
5 4460509 8 Socket, Female
6 4460466 4 Plug, Terminal
7 2820118 AR Heat Shrink
8 1001188354 1 Grommet
9 4240033 2 Tie-Wire

31221336 E300A 207



SECTION 7 - ELECTRICAL

208

FIGURE 7-18. BOOM VALVE AND LIMIT SWITCH HARNESS

@
<4
2 Lo
ST
SN152 ‘.
R TOWER
R i\g\%\‘ LIFT
<= \
07 3 \ sw
'~ \ ) 1
5 Il
(2 HV30
1 TOWER
LIFTDN
Hv4 VALVE
MAIN
LIFTDN
VALVE 2
SN151 3
MAIN X9A
LIFT SW TOTT
HARN
ART_1001183062
E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-18. BOOM VALVE AND LIMIT SWITCH HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001183062 Ref BOOM VALVE AND LIMIT SWITCH HARNESS E
1 4460891 2 Plug, Male - 2 Position
1 4460465 4 Socket, Female
2 4360548 2 Switch, Limit
2 4460968 2 Connector, Strain Relief
2 0962449 2 Bushing
3 4460932 1 Receptacle, Female - 4 Position
3 4460464 4 Pin, Male
4 1001205184 1 Receptacle, Female - 4 Position
4 1001116693 4 Pin, Male

31221336 E300A 209



SECTION 7 - ELECTRICAL

FIGURE 7-19. BREAKER BOXKIT - CE & UK CA SPECS

31221336

E300A

210



SECTION 7 - ELECTRICAL
FIGURE 7-19. BREAKER BOX KIT - CE & UK CA SPECS

ITEM PART NUMBER QTY DESCRIPTION REV
2902549 Ref BREAKER BOX KIT F
2 0861880 1 Box
3 4460956 1 Barrier, Terminal
4 1060908 6 ft/1.8m | Cable, 12/3
5 1001097150 2 Connector, Strain Relief
6 4460957 1 Block, Terminal
8 1001181045 1 Breaker, 16 Amp

31221336 E300A 211



SECTION 7 - ELECTRICAL

FIGURE 7-20. CHARGER CORD PLUG INSTALLATION - 110V - IEC 60309 - YELLOW (CE & UK CA
SPECS)

ART_0275666

212 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-20. CHARGER CORD PLUG INSTALLATION - 110V - IEC 60309 - YELLOW (CE & UK CA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0275666 Ref CHARGER CORD PLUG INSTALLATION - 110V IEC YELLOW B
PLUG
1 4461196 1 Plug

31221336 E300A 213



SECTION 7 - ELECTRICAL

FIGURE 7-21. CHARGER CORD PLUG INSTALLATION - 220V - IEC 60309 - BLUE (CE & UK CA
SPECS)

ART_0275667

214 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-21. CHARGER CORD PLUG INSTALLATION - 220V - IEC 60309 - BLUE (CE & UK CA
SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0275667 Ref CHARGER CORD PLUG INSTALLATION - 220V IEC BLUE PLUG B
1 4461199 1 Plug

31221336 E300A 215



SECTION 7 - ELECTRICAL

FIGURE 7-22. CHARGER CORD PLUG INSTALLATION - 220V - AFSINT107 KEYED GROUND (CE &
UK CA SPECS)

ART_0275665

216 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-22. CHARGER CORD PLUG INSTALLATION - 220V - AFSINT107 KEYED GROUND (CE &
UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0275665 Ref CHARGER CORD PLUG INSTALLATION - 220V AFSINT 107 B
KEYED GROUND
1 4461249 1 Plug

31221336 E300A 217



SECTION 7 - ELECTRICAL

FIGURE 7-23. CHARGER CORD PLUG INSTALLATION - 220V - CEE7 POST GROUND (CE & UK CA
SPECS)

ART_0275663-C

218 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-23. CHARGER CORD PLUG INSTALLATION - 220V - CEE7 POST GROUND (CE & UK CA
SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0275663 Ref CHARGER CORD PLUG INSTALLATION - 220V POST GROUND Cc
1 4461205 1 Plug

31221336 E300A 219



SECTION 7 - ELECTRICAL

FIGURE 7-24. CHARGER CORD PLUG INSTALLATION - 220V - CEE7 SIDE GROUND (CE & UK CA
SPECS)

ART_0275664

220 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-24. CHARGER CORD PLUG INSTALLATION - 220V - CEE7 SIDE GROUND (CE & UK CA

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0275664 Ref CHARGER CORD PLUG INSTALLATION - 220V CEE7 SIDE A
GROUND
1 4461205 1 Plug

31221336 E300A 221



SECTION 7 - ELECTRICAL
FIGURE 7-25. CHARGER HARNESS - 48VDC (Prior to SN 0300298627)

4
X797
TO X793

TO X758A

TO CO270

6
SN791
TO THERMAL 7
SENSOR

ART_1001260537

222 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-25. CHARGER HARNESS - 48VDC (Prior to SN 0300298627)

ITEM PART NUMBER QTY DESCRIPTION REV
1001260537 Ref CHARGER HARNESS - 48VDC A
1 4460872 1 Connector - 14 Position
1 4460871 9 Terminal
2 4460930 1 Connector - 8 Position
2 4460465 3 Terminal
3 1001116812 1 Plug, Male - 3 Position
3 4460944 2 Socket, Female
4 4460932 4 Connector - 4 Position
4 4460464 4 Terminal
5 4460884 1 Connector - 4 Position
5 4460465 4 Terminal
6 4460891 1 Connector - 2 Position
6 4460465 2 Terminal
7 4460897 1 Connector
8 2400060 2 Holder, Fuse
8 8229242 1 Fuse - 5Amp

31221336 E300A 223



SECTION 7 - ELECTRICAL
FIGURE 7-26. CHARGER HARNESS - 48VDC

4
X793A
TO X793 x$57 ;
T HARNESS TELEMATICS cO763
READY TO CHARGER
2
7 101
2A FUSE
CHARGER §
M1 021
CAN
BUSS
102
ffhem /
7
IP807 %
8 DIODE
SN791
TO THERMAL
SENSOR 3
Wb X795A
— TO X795
| = T/T HARNESS

ART_1001290020

224 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-26. CHARGER HARNESS - 48VDC

ITEM PART NUMBER QTY DESCRIPTION REV
1001290020 Ref CHARGER HARNESS 48VDC B

1 4460872 1 Connector - 14 Position
1 4460871 9 Terminal
2 2400060 2 Holder, Fuse
3 4460930 1 Connector - 8 Position
3 4460465 13 Terminal
3 4460466 1 Plug, Terminal
4 4460932 4 Connector - 4 Position
4 4460464 4 Terminal
5 4460884 1 Connector - 4 Position
5 4460465 4 Terminal
6 4460894 1 Connector - 6 Position
6 4460891 1 Connector - 2 Position
6 4460465 2 Terminal
7 3990001 1 Diode

101 1001196634 1 Fuse -2AMP

102 1001226541 1 Connector, Bussbar

200 1001225131 1 Harness, Temperature Sensor

31221336 E300A

225



SECTION 7 - ELECTRICAL
FIGURE 7-27. DRIVE CABLE KIT

N ;": \
4
rs_—’/ "
\ — e .
(e -='= - i
SR (0
i @J, d
(g;jl% II
-@?‘ 1P
BN\ | [H
H _‘w|
1

10

o
N

ART_1001195097

226 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-27. DRIVE CABLE KIT

ITEM PART NUMBER QTY DESCRIPTION REV
1001195097 Ref DRIVE CABLE KIT (ALL SPECS EXCEPT UL SPEC) E
1 1001179000 1 Cable - Pump Motor + to Fuse
2 1001179001 1 Cable - Pump Motor - to LH Module P
4 1001194283 1 Cable - Ground to LH Module P-
5 1001194285 1 Cable - RH Module P+ to Fuse
6 1001194288 1 Cable - Contactor to Fuse
7 1001194654 1 Cable - LH Motor W
8 1001194655 1 Cable - LH Motor U
9 1001194656 1 Cable - LH Motor V
10 1001194657 1 Cable - RH Motor U
11 1001194658 1 Cable - RH Motor V
12 1001194659 1 Cable - RH Motor W
13 1001194739 1 Cable - RH Module P+ to LH Module P+
14 1001194740 1 Cable - LH Module P- to RH Module P-
31221336 E300A 227



SECTION 7 - ELECTRICAL
FIGURE 7-28. DRIVE CABLE KIT - UL SPECS

ART_1001212446

228 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-28. DRIVE CABLE KIT - UL SPECS

ITEM PART NUMBER QTY DESCRIPTION REV
1001212446 Ref DRIVE CABLE KIT (UL SPECS) A
1 1001179000 1 Cable - Pump Motor + to Fuse
2 1001179001 1 Cable - Pump Motor - to LH Module P
3 1001194283 1 Cable - Ground to LH Module P-
4 1001194285 1 Cable - RH Module P+ to Fuse
5 1001194288 1 Cable - Contactor to Fuse
6 1001194654 1 Cable - LH Motor W
7 1001194655 1 Cable - LH Motor U
8 1001194656 1 Cable - LH Motor V
9 1001194657 1 Cable - RH Motor U
10 1001194658 1 Cable - RH Motor V
11 1001194659 1 Cable - RH Motor W
12 1001194739 1 Cable - RH Module P+ to LH Module P+
13 1001194740 1 Cable - LH Module P- to RH Module P-
14 1001212436 1 Cable, Drive Jumper
31221336 E300A 229



SECTION 7 - ELECTRICAL
FIGURE 7-29. GROUND CONTROL HARNESS (Prior to SN 0300298627)

2 1 12
sw127 GD902
SIDE eiae KONGSBERG
7 MDI
SWG 14 .
LB606 . 101
Lss /L) xssea LB595
LEDLT  GE[ | MDICAN e LEDLT
/ ] =/ S PANEL
= / M 2 13
7 57 CUMRG "~ xsosB
F —) AT KONCG::ERG
15
X898
CAN
4 2
2 SWI22 gyi01.18 sws33
T ENABLE
00 e =Nl .
PLAT , o
v 4 Sw124 - “‘EM
l TELE 8
SW101-1A 5 0
o sw12s e

SW101-2A

3

SW-1 sw-2

SW100-3 BLUE
NS

T
R IP910-5A

.
®  KONGSBERG
DISPLAY

ART_1001181095

230 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-29. GROUND CONTROL HARNESS (Prior to SN 0300298627)

ITEM PART NUMBER QTY DESCRIPTION REV
1001181095 Ref GROUND CONTROL HARNESS |
1 4460868 1 Plug, Male - 6 Position
1 4460877 4 Socket, Female
2 4460418 9 Connector, Switch
2 4460419 16 Terminal
2 1001159186 18 Terminal
3 4460260 2 Cover, Terminal
3 4460259 2 Terminal
4 4460806 1 Terminal, Fork
4 4460183 3 Terminal, Fork
5 4460313 6 Terminal, Ring
6 4460761 1 Receptacle, Female - 4 Position
6 4460226 4 Socket, Female
7 4460320 1 Plug, Male - 2 Position
7 4460227 1 Pin, Male
7 4460267 2 Pin, Male
8 4460932 1 Receptacle, Female - 4 Position
8 1001116693 4 Pin, Male
9 4460851 1 Connector - 8 Position
9 1001116692 6 Socket, Female
9 1001157890 1 Socket, Female
9 4460466 1 Plug, Terminal
10 1001116812 1 Plug, Male - 3 Position
10 4460944 2 Socket, Female
10 4460466 1 Plug, Terminal
11 4460876 1 Connector - 35 Position
11 4460871 22 Socket, Female
11 4460905 13 Plug, Terminal
12 4460894 1 Connector
12 4460465 4 Socket, Female
12 4460466 2 Plug, Terminal
13 1001116812 1 Connector
13 4460944 2 Socket, Female
13 4460466 1 Plug, Terminal
14 1001116812 1 Connector
14 4460944 2 Socket, Female
14 4460466 1 Plug, Terminal
15 1001144147 1 Connector
15 4460943 2 Pin, Male
15 4460466 1 Plug, Terminal
16 2400060 1 Fuseholder with Cover
16 8229242 1 Fuse - 5Amp
101 1001144296 1 Dust Cap
31221336 E300A

231



SECTION 7 - ELECTRICAL

232

FIGURE 7-30. GROUND CONTROL HARNESS

2 5
swi27 6 GD902
9 SIDE GD139 DISPLAY
LB606 SWG MDI 8

LSS ,{‘é“l//

LEDLT |/ LB595
&C® LEDLT
!.'ﬂ: PANEL
—_— =
7 q
7/ 5
I/ A \
' A\ W\ &Z51 swsas
‘ i | l’l,J"f' /  ENABLE
ieald sw1%1-13 0 = I =44
swizq ROT Il i 2
EMS 7 SW124
HAR N e
VL 3 'l' & &) Gy TELE
SW101-1A ) 7 Igﬂﬁ 2
EMS / A| SW125
4_—Y MAIN
1. swior2a B 1 sw%zs e,
MSSO EMS \ JB g SW126
sw ‘ S5 TwR
A
1 Y 5
MSSO 5 4
SW-1

7
KEY sw100-B1 sw100-4

KEY

KEY 13
102
1P910
GRD DISPLAY
5A FUSE
10
MS1024
CAN1
BUSS
X1022A
TOTIT
HARN
ART_1001290019
E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-30. GROUND CONTROL HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001290019 1 HARNESS,GROUND PANEL E300 A
1 4460260 2 Cover, Terminal
1 4460259 2 Terminal
2 4460418 9 Connector, Switch
2 4460419 16 Terminal
2 1001159186 18 Terminal
3 4460806 1 Terminal, Fork
4 4460183 3 Terminal, Fork
5 4460894 1 Connector
5 4460465 10 Socket, Female
5 4460466 2 Plug, Terminal
6 4460868 1 Plug, Male - 6 Position
6 4460877 4 Socket, Female
7 4460313 6 Terminal, Ring
8 4460761 1 Receptacle, Female - 4 Position
8 4460226 4 Socket, Female
9 4460320 1 Plug, Male - 2 Position
9 4460227 1 Pin, Male
9 4460267 2 Pin, Male
10 4460930 1 Connector - 8 Position
11 4460851 1 Connector - 8 Position
11 1001116692 6 Socket, Female
11 1001157890 1 Socket, Female
11 4460466 1 Plug, Terminal
12 4460884 1 Connector - 6 Position
13 2400060 1 Fuseholder with Cover
14 4460876 1 Connector - 35 Position
14 4460871 22 Socket, Female
14 4460905 13 Plug, Terminal
16 8229242 1 Fuse - 5Amp
101 4460984 1 Connector, Bussbar
31221336 E300A 233



SECTION 7 - ELECTRICAL
FIGURE 7-31. INVERTER HARNESS

1 -

X642 i

INV IGN

g

&5&\

2
X626
GENIGN

X628
TRAC HARN

ART_1001192293

234 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-31. INVERTER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001192293 Ref INVERTER IGNITION HARNESS C
1 1001193545 1 Terminal
2 4460891 1 Plug, Male - 2 Position
2 4460465 1 Socket, Female
2 4460466 1 Plug, Terminal
3 4460897 1 Receptacle, Female - 2 Position
3 4460464 1 Pin, Male
3 4460466 1 Plug, Seal

31221336 E300A 235



SECTION 7 - ELECTRICAL
FIGURE 7-32. PLATFORM CONSOLE HARNESS

3
LB823-
LBe23+ GNP
SG/STLT
4 1
SW546-1 SWo9
4 SKYGUARD/ MAIN
SW546-2 sg\';gom‘:)c: TELESCOPE
SKYGUARD/
4 SOFTTOUCH 1
SW07-2  OVERRIDE ;"I‘V':IL
HEAD/
TAIL 1 ORIENT
4 LIGHTS
SWo07-1 5‘(’;"52:2
HEAD/
TAIL ENABLE
LIGHTS
&
6 &
N e
sSwo4 1 e
PUMP SWo5
POT PLATFORM
ROTATE
s‘ 7 SW16-1B
N DISPLAY - EMs 1 23
X6A 1P870 4
EMs OPTIONS 5A LSS FUSE X7A
1

SWo02
PLATFORM

€001-J7
BLACK

TOBOOM

1 CABLE
SW305 12
TORQUE/ X798
SPEED s 1CELL
MODE pX = NI~ LSS

= B ol 21
7 S= C001-J1
2 NATURAL
Q; PNz 18
] 2 C001-J2
3 GRAY
8 20

AH12- X19
ALARM ANALYZER

AH12+

ALARM

7
22
Ms820
CAN BUSS

ART_1001272279

236 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-32. PLATFORM CONSOLE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001272279 Ref PLATFORM CONSOLE HARNESS (UL SPECS) C
1 4460418 9 Connector - 6 Position
1 4460419 14 Terminal
1 1001159186 17 Terminal
2 4460888 4 Terminal, Fork
3 1001293138 2 Terminal
4 4460260 6 Housing, Terminal
4 4460259 8 Terminal
5 1001237667 1 Connector - 6 Position
5 1001237668 4 Terminal
6 4460225 1 Connector - 6 Position
6 4460267 7 Socket, Female
7 4460933 1 Plug, Male - 12 Position
7 4460465 10 Socket, Female
7 4460466 2 Plug, Terminal
8 1001098122 2 Terminal, Ring
9 4460873 1 Connector - 35 Position
9 4460871 21 Socket, Female
9 4460905 14 Plug, Terminal
10 4460894 1 Plug, Male - 6 Position
10 4460465 6 Socket, Female
11 4460708 1 Connector - 15 Position
11 4460268 10 Socket, Female
12 1001213447 1 Connector, Female - 5 Position
13 4460866 1 Connector - 19 Position
13 4460466 7 Plug, Terminal
13 4460464 10 Pin, Male
13 4460508 2 Pin, Male
14 4460434 1 Plug, Male - 15 Position
14 4460294 9 Pin, Male
15 4460879 1 Plug, Male - 2 Position
15 4460887 2 Terminal
16 4460536 1 Receptacle, Female - 3 Position
16 4460464 2 Pin, Male
16 4460466 1 Plug, Terminal
17 4460539 1 Plug, Male - 3 Position
17 4460465 2 Socket, Female
17 4460466 1 Plug, Terminal
18 4460875 1 Connector - 35 Position
18 4460905 24 Plug, Terminal
18 4460871 11 Socket, Female
19 2400060 2 Holder, Fuse
19 8229242 1 Fuse - 5Amp
19 See Note 1 Fuse - 2Amp (Note: Purchase Locally)
20 4460761 1 Receptacle, Female - 4 Position
20 4460294 4 Pin, Male
21 4460874 1 Connector - 35 Position
21 4460871 24 Socket, Female
21 4460905 11 Plug, Terminal
22 1001125677 1 Connector, Bussbar
31221336 E300A

237



SECTION 7 - ELECTRICAL

238

ITEM PART NUMBER QTY DESCRIPTION REV
23 2400060 1 Fuse Holder
23 8229242 1 Fuse, 5A
E300A 31221336






SECTION 7 - ELECTRICAL
FIGURE 7-33. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPECS)

ART_0275216

240 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-33. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0275216 Ref RECEPTACLE BOXKIT - 110V IEC YELLOW B
1 0861781 1 Box, Switch
2 4461198 1 Receptacle
3 4461196 1 Plug, Male
4 1001100341 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461197)

31221336 E300A 241



SECTION 7 - ELECTRICAL
FIGURE 7-34. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPECS)

ART_0275217

242 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-34. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0275217 Ref RECEPTACLE BOX KIT - 220V IEC BLUE B
1 0861781 1 Box, Switch
2 4461201 1 Receptacle
3 4461199 1 Plug, Male
4 1001100342 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461200)

31221336 E300A 243



SECTION 7 - ELECTRICAL
FIGURE 7-35. RECEPTACLE BOX KIT - 220V AFSINT107 KEYED GROUND (CE & UK CA SPECS)

ART_0275454

244 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-35. RECEPTACLE BOX KIT - 220V AFSINT107 KEYED GROUND (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0275454 Ref RECEPTACLE BOX KIT - 220V AFSINT 107 B
1 0861731 1 Box, Switch
2 4461246 1 Receptacle
3 4461249 1 Plug, Male
4 1001100346 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461250)

31221336 E300A 245



SECTION 7 - ELECTRICAL
FIGURE 7-36. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND (CE & UK CA SPECS)

2

Q
O
Q
4
ART_0275452-C

246 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-36. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0275452 Ref RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 2IN X 4IN C

BOX

1 0861731 1 Box, Switch

2 4461244 1 Receptacle

3 4461205 1 Plug, Male

4 1001100345 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461203)

31221336 E300A 247



SECTION 7 - ELECTRICAL
FIGURE 7-37. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPECS)

2

Q
O
Q

248 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-37. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPECYS)

ITEM PART NUMBER QTY DESCRIPTION REV
0275453 Ref RECEPTACLE BOXKIT - 220V CEE7 SIDE GROUND B
1 0861731 1 Box, Switch
2 4461245 1 Receptacle
3 4461205 1 Plug, Male
4 1001100347 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461206)

31221336 E300A 249



SECTION 7 - ELECTRICAL
FIGURE 7-38. SKYGUARD INTERFACE HARNESS

3
X5B
INTERFACE

RL503
SKYGUARD
RELAY #1 6

RL502
SKYGUARD
RELAY #2

X500
PLAT
SENSOR

ART_1001225580

250 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-38. SKYGUARD INTERFACE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001225580 Ref INTERFACE HARNESS - WITH 1 CELL LSS D

1 4460899 1 Connector

2 4460464 4 Terminal

3 4460466 2 Plug

4 1001186432 2 Connector

5 1001116720 4 Terminal

6 1001118388 4 Terminal

7 4460884 1 Connector

8 4460465 4 Terminal

31221336 E300A 251



SECTION 7 - ELECTRICAL
FIGURE 7-39. SKYEYE EMITTER HARNESS

252 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-39. SKYEYE EMITTER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001237864 Ref SKYEYE EMITTER HARNESS A
2 2820247 AR Tubing, Heat Shrink
3 4460910 1 Connector - 3 Position
3 1001119620 3 Pin, Male
6 1001227996 1 Grommet
7 1001237862 1 Cable, M8 Female Cordset

31221336 E300A 253



SECTION 7 - ELECTRICAL
FIGURE 7-40. SKYEYE INTERMEDIATE HARNESS

)
w

(5
B

=
T
"\\‘\
\

N —
(85

%\
Erx%‘ik 2} -—

X692
RECEIVER 1

X690
DRAIN

ART_1001237865

254 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-40. SKYEYE INTERMEDIATE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001237865 Ref SKYEYE INTERMEDIATE HARNESS A
1 4460899 1 Connector - 6 Position
1 4460943 4 Pin, Male
1 4460466 2 Plug, Terminal
2 4461077 2 Connector - 4 Position
2 1001119619 8 Socket, Female
3 4460911 1 Connector - 3 Position
3 1001119619 3 Socket, Female
4 1001187681 1 Connector - 2 Position
4 4460941 1 Pin, Male
4 4460466 1 Plug, Terminal

31221336 E300A 255



SECTION 7 - ELECTRICAL
FIGURE 7-41. SKYEYE RECEIVER HARNESS

256 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-41. SKYEYE RECEIVER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001237863 Ref SKYEYE RECEIVER HARNESS A
2 2820247 AR Tubing, Heat Shrink
4 1001097051 1 Connector - 4 Position
4 1001119620 4 Pin, Male
6 1001227996 1 Grommet
7 1001237862 1 Cable, M8 Female Cordset

31221336 E300A 257



SECTION 7 - ELECTRICAL
FIGURE 7-42. SKYLINE HARNESS

3
RELAY 1 RELAY 2

ART_1001238418

258 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-42. SKYLINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001238418 Ref SKYLINE HARNESS B
1 4460899 1 Connector - 6 Position
1 4460464 4 Pin, Male
1 4460466 2 Plug, Terminal
2 4461077 1 Connector - 4 Position
2 1001126009 4 Socket, Female
3 1001186432 2 Plug, Relay
3 1001118388 5 Terminal
3 1001118384 3 Terminal
3 3740086 2 Relay

31221336 E300A 259



SECTION 7 - ELECTRICAL
FIGURE 7-43. STEER SENSOR HARNESS

ART_1001192113

260 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-43. STEER SENSOR HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001192113 Ref STEER SENSOR HARNESS E
1 4460539 1 Plug, Male - 3 Position
1 4460465 3 Socket, Female
2 4460142 1 Terminal, Ring
3 4460932 1 Receptacle, Female - 4 Position
3 4460464 3 Pin, Male
3 4460466 1 Plug, Terminal

31221336 E300A 261



SECTION 7 - ELECTRICAL
FIGURE 7-44. STROBE LIGHT HARNESS (Prior to SN 0300298627)

LB86
STROBE

%/)/

2

Ms597
IGN/GRD

ART_1001194071

262 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-44. STROBE LIGHT HARNESS (Prior to SN 0300298627)

ITEM PART NUMBER QTY DESCRIPTION REV
1001194071 Ref STROBE LIGHT HARNESS - AMBER LIGHT C
1 4460897 1 Receptacle, Female - 2 Position
1 4460464 2 Pin, Male
2 4460465 2 Socket, Female

31221336 E300A 263



SECTION 7 - ELECTRICAL
FIGURE 7-45. STROBE LIGHT JUMPER HARNESS (SN 0300298627 to Present)

ART_1001283776

264 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-45. STROBE LIGHT JUMPER HARNESS (SN 0300298627 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001283776 Ref STROBE LIGHT HARNESS (AMBER) A
1 4460931 1 Connector
1 4460464 2 Pin
1 4460466 6 Plug
2 4460897 1 Connector
2 4460464 2 Pin

31221336 E300A 265



SECTION 7 - ELECTRICAL
FIGURE 7-46. TRACTION MODULE TO DRIVE HARNESS

15
Ms4
CAN
o 16
S
\\Q {a
17
S
W &7
>N S
14 ~ 10 000
X599A TRACTION
TO STEER HARNESS

SENSOR HARN

N s
CANTILT
.I SENSOR

o K
co210-8+ [\ 72

‘/
N\ F

10 603ALH

X761  DRIVE MTR
SHIELD

10

1
X762 RL253

MAIN X602 RH
SHIELD CONTACTOR pRIVEMTR X764
SHIELD 10 6
X763  TH3-1 9
SHIELD & X392
CH-2 TILT SENSOR

ART_1001192110

266 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-46. TRACTION MODULE TO DRIVE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001192110 Ref TRACTION MODULE TO DRIVE HARNESS |
1 1001201642 2 Fuse Assembly with Cap - 10Amp (Packard)
1 1001096134 2 Cover (Packard)
1 1001116733 4 Terminal (Packard)
1 1001217843 2 Fuseholder (Optifuse)
1 1001217842 2 Cover (Optifuse)
1 8229234 2 Fuse 10Amp (Optifuse)
1 1001116733 4 Terminal (Optifuse)
2 4460670 3 Terminal, Ring
3 4460873 1 Connector - 35 Position
3 4460871 27 Socket, Female
3 4460905 43 Plug, Terminal
4 1001177069 1 Fuse Assembly with Cap - 20Amp
4 1001116734 2 Terminal
4 1001217844 1 Fuseholder
4 1001217842 1 Cover
4 8229235 1 Fuse 20Amp
4 1001170761 1 Fuse 20Amp
4 1001116734 2 Terminal
5 1001117070 1 Fuse Assembly with Cap - 30Amp
5 1001116734 2 Terminal
5 1001217844 1 Fuseholder
5 1001217842 1 Cover
5 8229236 1 Fuse 30Amp
5 1001170762 1 Fuse 30Amp
5 1001116734 2 Terminal
6 8220045 4 Terminal, Ring
7 1001126245 1 Plug, Male - 2 Position
7 1001126008 2 Socket, Female
8 4460891 1 Plug, Male - 2 Position
8 4460465 1 Socket, Female
8 4460466 1 Plug, Terminal
9 1001103012 1 Plug, Male - 4 Position
9 1001107854 4 Terminal
9 1001104498 4 Seal
10 4460042 4 Terminal, Ring
11 1001190577 1 Plug, Male - 8 Position
11 1001126008 16 Socket, Female
12 4460897 1 Receptacle, Female - 2 Position
12 4460464 2 Pin, Male
13 4460950 1 Receptacle, Female - 12 Position
13 1001157891 4 Pin, Male
13 4460464 6 Pin, Male
13 4460466 2 Plug, Terminal
14 4460884 1 Plug, Male - 4 Position
14 4460465 3 Socket, Female
14 4460466 1 Plug, Terminal
15 1001116812 1 Plug, Male - 3 Position
15 4460944 2 Socket, Female
15 4460466 1 Plug, Terminal
31221336 E300A 267



SECTION 7 - ELECTRICAL

268

ITEM PART NUMBER QTY DESCRIPTION REV
16 4460945 1 Connector - 3 Way
17 1001116815 1 Resistor Assembly
E300A 31221336






SECTION 7 - ELECTRICAL

FIGURE 7-47. TRACTION MODULE TO TURNTABLE HARNESS

X6-A
CAN
TILT SNR

T/T HARN

X1-B
T0
TRAC
HARN

ART_1001192112

270

E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-47. TRACTION MODULE TO TURNTABLE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001192112 Ref TRACTION MODULE TO TURNTABLE HARNESS E
1 4460950 1 Receptacle, Female - 12 Position
1 1001157891 4 Pin, Male
1 4460464 6 Pin, Male
1 4460466 2 Plug, Terminal
2 1001144147 1 Receptacle, Female - 3 Position
2 4460943 2 Pin, Male
2 4460466 1 Plug, Terminal
3 4460897 1 Receptacle, Female - 2 Position
3 4460464 2 Pin, Male
4 4460539 1 Plug, Male - 3 Position
4 4460944 2 Socket, Female
4 4460466 1 Plug, Terminal
5 4460891 1 Plug, Male - 2 Position
5 4460465 2 Socket, Female
6 4460836 1 Plug, Male - 12 Position
6 1001157890 4 Socket, Female
6 4460465 6 Socket, Female
6 4460466 1 Plug, Terminal

31221336 E300A 271



SECTION 7 - ELECTRICAL
FIGURE 7-48. TURNTABLE HARNESS (Prior to SN 0300298627)

9
Ms-3
CONVERTOR
5
X240
ANALYZER
6
co1-1
NATURAL
g MS423-1
RL2 \§
VOTE N\ 2 2
RELAY g\l
5 3
= Ms423-2
14
X756
7  CAN
CO1-J12 TERM
17
X3-A
GRD
CONT
14
18
X793
TELEMATICS
24
FC-5
21 FUSE

X6-8
CANTO/FROM ™, &,
TILT SNR "‘"‘ &

€0270-12 (R il
23  CHRGR 2 ()
€0270-J3 SIGNAL '
CHRGR f 4
PWR < Ms7
CAN
14
X9B
UP/LO
LMT
21 sw
X742 \ 20
ALERT ~>,
IGN/GRD x1z§s
12V BUSS T0
CHASSIS HARN

ART_1001245672

272 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-48. TURNTABLE HARNESS (Prior to SN 0300298627)

ITEM PART NUMBER QTY DESCRIPTION REV
1001245672 Ref TURNTABLE HARNESS B
1 4460866 1 Connector - 19 Position
1 4460943 2 Pin, Male
1 4460464 6 Pin, Male
1 4460508 4 Pin, Male
1 4460466 7 Plug, Terminal
2 4460945 1 Receptacle, 3 Way
2 1001173387 1 Clip, Mounting
3 4460539 1 Plug, Male - 3 Position
3 4460944 2 Socket, Female
3 4460466 1 Plug, Terminal
4 1001116812 2 Plug, Male - 3 Position
4 4460944 4 Socket, Female
4 4460466 2 Plug, Terminal
5 4460761 1 Receptacle, Female - 4 Position
5 4460227 4 Pin, Male
6 4460874 1 Connector - 35 Position
6 4460871 12 Socket, Female
6 4460905 23 Plug, Terminal
7 1001113961 1 Plug, Male - 8 Position
7 4460871 3 Socket, Female
7 4460905 5 Plug, Terminal
8 1001203734 2 Plug, Relay
8 1001116732 6 Terminal
8 1001116733 2 Terminal
9 4460894 1 Plug, Male - 6 Position
9 1001157890 5 Socket, Female
9 4460465 1 Socket, Female
10 1001117024 1 Fuseholder with Cover and Fuse - 15Amp
10 1001096134 1 Cover
10 See Note 1 Fuse 15Amp ATO (Note: Use p/n 1001117024 or Purchase
Locally)

10 1001217844 3 Fuseholder
10 1001217842 3 Cover
10 1001116734 6 Terminal

10A 8229237 1 Fuse 15Amp ATO

10B 8229261 1 Fuse 5Amp

10C 8229235 1 Fuse 20 Amp
12 4460873 1 Connector - 35 Position
12 4460871 16 Socket, Female
12 4460905 19 Plug, Terminal
13 4460878 1 Receptacle, Female - 4 Position
13 4460887 4 Terminal
14 4460884 4 Plug, Male - 4 Position
14 4460465 16 Socket, Female
15 1001186231 1 Resistor Assembly
16 4460836 1 Plug, Male - 12 Position
16 1001157890 4 Socket, Female
16 4460465 6 Socket, Female
16 4460466 2 Plug, Terminal

31221336 E300A 273



SECTION 7 - ELECTRICAL

274

ITEM PART NUMBER QTY DESCRIPTION REV
17 1001116813 1 Receptacle, Female - 8 Position
17 4460464 5 Pin, Male
17 1001157891 2 Pin, Male
17 4460466 1 Plug, Terminal
18 1001192401 1 Cap, Dust
19 4460424 1 Plug, Male - 2 Position
19 4460226 2 Socket, Female
20 4460933 1 Plug, Male - 12 Position
20 1001157890 1 Socket, Female
20 4460465 1 Socket, Female
20 4460942 3 Socket, Female
20 4460466 6 Plug, Terminal
20 1001125677 1 Bussbar- Female - 12 Position
21 4460891 2 Plug, Male - 2 Position
21 4460465 4 Socket, Female
22 4460931 1 Receptacle, Female - 8 Position
22 4460464 6 Pin, Male
22 4460466 2 Plug, Terminal
23 1001116810 1 Plug, Male - 4 Position
23 4460905 2 Plug, Terminal
23 4460466 2 Plug, Terminal
24 2400060 1 Holder, Fuse
24 8229242 1 Fuse 5Amp

E300A 31221336






SECTION 7 - ELECTRICAL

FIGURE 7-49. TURNTABLE HARNESS

L 104
109 109 102
109
Y / o
A, LB1001
r-g-4 lij A / A &
4 Fuse Lk ". l Lres MS3
g 8. Wi 't. ‘=. CONVERTOR \
X240 Fc-3 8 ‘I'i‘\i{é i
ANALYZER FUSE FC.2 T~ s\Q\'\\
' )/ _FuSE ‘ AW
7
110
MS1005
CAN2
BUSS
7
110
MS1007
CAN2
BUSS

16
LB742
ALERT
BEACON
2 =
X793 ‘|)
CHARGER HARN \W /
16 \ \
X6-B
19 CAN TO/FROM \\\\\
X795 TILT SNR \
CHARGER :
16
NN X1014
\\\\"—\ VALVE
A\ HARN
$¥

276

ASSIS HARN

E300A

106

18
Ms597
IGN/GRD

17 12V BUSS

SN242
DOs
CONN

12
X9B
UP/LO
LMT
sw
ART_1001290029

31221336



SECTION 7 - ELECTRICAL
FIGURE 7-49. TURNTABLE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001290029 Ref TURNTABLE HARNESS C
1 4460866 1 Connector - 19 Position
1 4460943 2 Pin, Male
1 4460464 6 Pin, Male
1 4460508 4 Pin, Male
1 4460466 7 Plug, Terminal
2 1001116812 2 Plug, Male - 3 Position
2 4460944 4 Socket, Female
2 4460466 2 Plug, Terminal
3 1001144147 1 Connector - 3 Position
3 4460464 2 Pin, Male
3 4460466 1 Plug, Terminal
4 4460761 1 Receptacle, Female - 4 Position
4 4460227 4 Pin, Male
5 1001246859 1 Connector - 14 Position
5 4460871 4 Terminal
5 4460905 10 Plug, Terminal
6 1001203734 2 Plug, Relay
6 1001116732 6 Terminal
6 1001116733 2 Terminal
7 4460894 4 Plug, Male - 6 Position
7 1001157890 5 Socket, Female
7 4460465 19 Socket, Female
9 4460874 1 Connector - 35 Position
9 4460871 10 Socket, Female
9 4460905 25 Plug, Terminal
10 1001113961 1 Plug, Male - 8 Position
10 4460871 3 Socket, Female
10 4460905 5 Plug, Terminal
11 4460878 1 Receptacle, Female - 4 Position
11 4460887 4 Terminal
12 4460884 4 Plug, Male - 4 Position
12 4460465 16 Socket, Female
13 4460836 1 Plug, Male - 12 Position
13 1001157890 4 Socket, Female
13 4460465 6 Socket, Female
13 4460466 2 Plug, Terminal
14 1001116813 1 Receptacle, Female - 8 Position
14 4460464 5 Pin, Male
14 1001157891 2 Pin, Male
14 4460466 1 Plug, Terminal
15 4460899 1 Connector - 6 Position
15 4460464 6 Pin, Male
16 4460891 2 Plug, Male - 2 Position
16 4460465 4 Socket, Female
17 4460424 1 Plug, Male - 2 Position
17 4460226 2 Socket, Female
18 4460933 1 Plug, Male - 12 Position
18 1001157890 1 Socket, Female
18 4460942 3 Socket, Female
31221336 E300A 277



SECTION 7 - ELECTRICAL

278

ITEM PART NUMBER QTY DESCRIPTION REV
18 4460466 6 Plug, Terminal
19 4460931 1 Receptacle, Female - 8 Position
19 4460464 6 Pin, Male
19 4460466 2 Plug, Terminal
20 1001116810 1 Plug, Male - 4 Position
20 4460905 2 Plug, Terminal
20 4460466 2 Plug, Terminal
21 4460930 1 Connector - 8 Position
21 4460942 2 Socket, Female
21 4460465 6 Socket, Female
22 2400066 1 Fuse holder (with Cover)
23 4460873 1 Connector - 35 Position
23 4460871 16 Socket, Female
23 4460905 19 Plug, Terminal
101 8229235 1 Fuse 20 Amp
102 8229237 1 Fuse 15Amp ATO
103 8229242 2 Fuse 5Amp
104 8229261 1 Fuse 5Amp
105 1001116815 1 Connector, Resistor
106 1001125677 1 Bussbar- Female - 12 Position
107 1001144295 1 Cap, Dust
108 1001186231 1 Resistor Assembly
109 1001217842 3 Cover
110 1001226541 3 Connector, Bussbar
E300A 31221336






SECTION 7 - ELECTRICAL

FIGURE 7-50. VALVE HARNESS (Prior to SN 0300298627)

280

X718
TOLIFT
DOWN

X719

HV13 TELEIN
HV14 TELE OUT
HV23 PLATROT LH
HV24 PLAT ROT RH
HV25 PLAT LVL UP
HV26 PLAT LVL DN
HV27 JIB UP
HV28 JIB DN
HV31 SIDE SWG RH
HV32 SIDE SWG LH

C0o1-J3
GRD CONT
MoD

3

HV3 MAIN LIFT UP
HV9 STR RH
HV10STRLH
HV21 SWG LH
HV22 SWG RH
HV29 TOWR LIFT UP

E300A

Co1-J2
GRD CONT
MoD

Q//;\\
)

AH82
ALARM

ART_1001182474

31221336



SECTION 7 - ELECTRICAL
FIGURE 7-50. VALVE HARNESS (Prior to SN 0300298627)

ITEM PART NUMBER QTY DESCRIPTION REV
1001182474 Ref VALVE HARNESS F
1 4460539 1 Plug, Male - 3 Position
1 4460465 3 Socket, Female
2 4460872 1 Connector - 14 Position
2 4460871 5 Socket, Female
2 4460905 9 Plug, Terminal
3 4460891 17 Plug, Male - 2 Position
3 4460465 34 Socket, Female
4 4460875 1 Connector - 35 Position
4 4460871 24 Socket, Female
4 4460905 11 Plug, Terminal
5 1001205180 1 Plug, Male - 4 Position
5 4460465 4 Socket, Female

31221336 E300A 281



SECTION 7 - ELECTRICAL
FIGURE 7-51. VALVE HARNESS (SN 0300298627 to Present)

v
5
102 N
1P1017 \‘_
ALARM N
DIODE s
G~
!'/l/, ( N
7 ‘_/

Co1-J2
GCMODULE

§" i fil
: ﬁM

C01-J3

ot 1 1
Al /(,/

6
HV13
Tereny TELEOUT \@
6
Hv32 4
SIDE SWING o
Lo TOT/T 6
o HARN 8 HV22 6
b/ X718 SWING RH HV29
&) 6 TOBOOM 6 TWRBOOM
HV23 LIFT DOWN HV21 »
PLAT ROT SWING LH

Y470

eS"’/>
/

HV31 PLAT ROT
SIDESWING Ry

RH f’—'—//

6 JBUP
6 HV28

HV26 JIB DOWN
PLATLVL 6
DOWN HV25
PLATLVL 6
up HV3
MAIN BOOM

up

ART_1001285663

282 E300A 31221336



SECTION 7 - ELECTRICAL

FIGURE 7-51. VALVE HARNESS (SN 0300298627 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001285663 Ref VALVE HARNESS A

1 4460539 1 Plug, Male - 3 Position
1 4460465 3 Socket, Female
2 4460872 1 Connector - 14 Position
2 4460871 5 Socket, Female
2 4460905 9 Plug, Terminal
3 4460884 1 Connector - 4 Position
3 4460465 4 Socket, Female
4 4460897 1 Connector - 2 Position
4 4460464 1 Pin, Male
4 4460466 1 Plug, Terminal
5 1001170764 1 Diode
6 4460891 17 Plug, Male - 2 Position
6 4460465 34 Socket, Female
7 4460875 1 Connector - 35 Position
7 4460871 24 Socket, Female
7 4460905 11 Plug, Terminal
8 1001205180 1 Plug, Male - 4 Position
8 4460465 4 Socket, Female

101 1001152266 1 Connector, Diode

102 1001196636 1 Connector, Diode - 1Amp

31221336 E300A 283



SECTION 7 - ELECTRICAL
FIGURE 7-52. WHITE NOISE ALARM HARNESS

ART_1001231007

284 E300A 31221336



SECTION 7 - ELECTRICAL
FIGURE 7-52. WHITE NOISE ALARM HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001231007 Ref WHITE NOISE ALARM INSTALLATION B
1 4460871 1 Terminal
2 4460891 1 Plug, Male - 2 Position
2 4460465 2 Socket, Female
3 4460536 1 Receptacle, Female - 3 Position
3 4460464 3 Pin, Male
4 4460539 1 Plug, Male - 3 Position
4 4460465 3 Socket, Female

31221336 E300A 285






SECTION 8 - DECALS

SECTION 8 - DECALS

31221336 E300A 287



SECTION 8 - DECALS
FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC)

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248653_D_10F2

288 E300A 31221336



SECTION 8 - DECALS

ART_1001248653_D_20F2

289

i
i

<) & ¥ i
2
201
S\ , v
l
| I
\
Y W ot
\ N.
/

Y ==

f
[

G) F z .”/f/‘\.M\W‘\

Y\
T

(T
’o%%%{o

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

E300A

31221336



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001248653 Ref DECAL INSTALLATION (ANSI SPEC) D
1 0641406 4 Bolt 1/4 x 3/4
2 0860520 1 Box, Manual Storage
3 1701500 4 Decal - Lift
4 1701504 1 Decal - Hydraulic Oil
5 1701509 1 Decal - Manual
6 1701529 3 Decal - Arrow
7 1701642 1 Decal - Arrow
8 1701644 1 Decal - Battery Charger
9 1702155 2 Decal - Battery Disconnect
10 1702300 4 Decal - Tie Down
11 1702391 1 Decal - Hand Crushing
12 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
13 1702868 2 Decal - No Hands
14 1703797 1 Decal - Danger/Warning
15 1703798 1 Decal - Warning/Danger
16 1703804 4 Decal - Warning Crushing
17 1703805 3 Decal - Electrocution
18 1703813 3 Decal - Warning Battery Ventilation
19 1704277 2 Decal - Lanyard Attach Graphic
20 1704412 1 Decal - Hydraulic Oil
21 1705351 1 Decal - Drive/Steer Instructions
22 1706126 4 Decal - Tire Load
23 3251243 1 Decal - 120V-60Hz
24 3251813 1 Decal - USA
25 3252347 1 Decal - Footswitch
26 3311405 4 Nut 1/4
27 3820001 2 Rivet
28 4751400 4 Washer 1/4
29 1001110196 1 Decal - Manual Descent
30 1001284694 1 Decal - Lift Diagram
31 1001253920 1 Decal - Warning/Single Capacity
32 1001253921 1 Decal - Warning/Single Capacity
33 1001131269 1 Decal - Patent
34 1001212200 1 Decal - Manual Descent
35 1001223055 1 Decal - Yearly Inspection
36 1001228370 1 Decal - CSA ICES
290 E300A 31221336






SECTION 8 - DECALS
FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN, CE & UK CA SPECS)

—0
E

21

15

13 13

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.
ART_1001176391_H_10F2

292 E300A 31221336



SECTION 8 - DECALS

22

v e

0000000

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001176391_H_20F2

293

E300A

31221336



SECTION 8 - DECALS

FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN, CE & UK CA SPECS)

294

ITEM PART NUMBER QTY DESCRIPTION REV
1001176391 Ref DECAL INSTALLATION H
1 0641406 4 Bolt 1/4 x 3/4
3 0860520 1 Box, Manual Storage
5 1701500 4 Decal - Lift
6 1701504 1 Decal - Hydraulic Oil
7 1701509 1 Decal - Manual
8 1701529 3 Decal - Arrow
9 1701642 1 Decal - Arrow
10 1701644 1 Decal - Battery Charger
11 1705978 2 Decal - Capacity
12 1702155 2 Decal - Battery Disconnect
13 1702300 4 Decal - Tie Down
14 1701517 1 Decal - Hand Crushing
15 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
16 1702773 2 Decal - JLG (SN 0300221327 through 0300272206)
19 1705921 1 Decal - Tipping/Electrocution
20 1705822 1 Decal - Electrocution/Safety Manual
21 1701518 4 Decal - Crushing
22 1705961 3 Decal - Electrocution
23 1705670 3 Decal - Fire Hazard
25 1704277 2 Decal - Lanyard Attach Graphic
26 1704412 1 Decal - Hydraulic Oil
28 1706126 4 Decal - Tire Load
30 3311405 4 Nut 1/4
31 3820001 2 Rivet
32 4751400 4 Washer 1/4
33 1001110196 1 Decal - Manual Descent
34 1001284694 1 Decal - Lift Diagram
35 1001212200 1 Decal - Manual Descent
36 1705828 1 Decal - Footswitch
38 1001196811 1 Decal - Platform Legend (SN 0300211844 through 0300221326)
E300A 31221336






SECTION 8 - DECALS
FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPEC)

31 13
F@E ? Al e o 9 Auii
T L 1 o, ]
i 000.9/ J
27 S
B O
\ $ ) —
22\ ! < o T
] 2 32 N
19 m—:—@ —+0O0 / 0000000

©

20

14

26—
INSIDE
HOOD

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248661_C_10F2

296 E300A 31221336



SECTION 8 - DECALS

e
) ——AH

0000000

<) & ¥ i
2
w
)
S\ , v
| B
| I
\
Y W ot
\ 1/ | 1/ |

wl

)

=

A [
[

LY

F7—T%\
—
S

S N
TS —

<y
S/

Y\
T

e

o~
-

%

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248661_C_20F2

297

E300A

31221336



SECTION 8 - DECALS

FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPEC)

298

ITEM PART NUMBER QTY DESCRIPTION REV
1001248661 Ref DECAL INSTALLATION (BRAZIL SPEC) C
1 0641406 4 Bolt 1/4 x 3/4
2 0860520 1 Box, Manual Storage
3 1701500 4 Decal - Lift
4 1701504 1 Decal - Hydraulic Oil
5 1701509 1 Decal - Manual
6 1701529 3 Decal - Arrow
7 1701642 1 Decal - Arrow
8 1701644 1 Decal - Battery Charger
9 1702155 2 Decal - Battery Disconnect
10 1702300 4 Decal - Tie Down
11 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
12 1703928 1 Decal - Warning/Danger
13 1703934 1 Decal - Warning/Danger
14 1703940 3 Decal - Danger Electrocution
15 1703952 4 Decal - Crushing
16 1703985 1 Decal - Footswitch
17 1704002 2 Decal - No Hands
18 1704277 2 Decal - Lanyard Attach Graphic
19 1704341 3 Decal - Battery Ventilation
20 1704412 1 Decal - Hydraulic Oil
21 1706126 4 Decal - Tire Load
22 3251813 1 Decal - USA
23 3311405 4 Nut 1/4
24 3820001 2 Rivet
25 4751400 4 Washer 1/4
26 1001110196 1 Decal - Manual Descent
27 1001284694 1 Decal - Lift Diagram
28 1001113170 1 Decal - Hand Crushing
29 1001113680 1 Decal - Drive/Steer Instruction
30 1001253928 1 Decal - Warning/Single Capacity
31 1001253929 1 Decal - Warning/Single Capacity
32 1001212200 1 Decal - Manual Descent
33 1001224052 1 Decal - Yearly Inspection
E300A 31221336






SECTION 8 - DECALS
FIGURE 8-4. DECAL INSTALLATION (CHINESE SPEC)

32 13
F@E ? Al e o 9 Auii
T L 1 o, ]
i 000.9/ J
29 S
B O
\ $ ) —
22| L ) e -
] o 33 N
18 m—:—@ —+0O0 / 0000000

©

19

14

28 — |
INSIDE
HOOD

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248660_C_10F2

300 E300A 31221336



SECTION 8 - DECALS

14

0000000

ART_1001248660_C_20F2

31221336 E300A 301



SECTION 8 - DECALS

FIGURE 8-4. DECAL INSTALLATION (CHINESE SPEC)

302

ITEM PART NUMBER QTY DESCRIPTION REV
1001248660 Ref DECAL INSTALLATION (CHINESE SPEC) C
1 0641406 4 Bolt 1/4 x 3/4
2 0860520 1 Box, Manual Storage
3 1701500 4 Decal - Lift
4 1701504 1 Decal - Hydraulic Oil
5 1701509 1 Decal - Manual
6 1701529 3 Decal - Arrow
7 1701642 1 Decal - Arrow
8 1701644 1 Decal - Battery Charger
9 1702155 2 Decal - Battery Disconnect
10 1702300 4 Decal - Tie Down
11 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
12 1703925 1 Decal - Warning/Danger
13 1703931 1 Decal - Warning/Danger
14 1703937 3 Decal - Danger Electrocution
15 1703949 4 Decal - Crushing
16 1703982 1 Decal - Footswitch
17 1704277 2 Decal - Lanyard Attach Graphic
18 1704344 3 Decal - Battery Ventilation
19 1704412 1 Decal - Hydraulic Oil
20 1705430 1 Decal - Drive/Steer Instruction
21 1705968 2 Decal - No Hands
22 1706126 4 Decal - Tire Load
23 3251243 1 Decal - 120V-60Hz
24 3251813 1 Decal - USA
25 3311405 4 Nut 1/4
26 3820001 2 Rivet
27 4751400 4 Washer 1/4
28 1001110196 1 Decal - Manual Descent
29 1001284694 1 Decal - Lift Diagram
30 1001113168 1 Decal - Hand Crushing
31 1001253926 1 Decal - Warning/Single Capacity
32 1001253927 1 Decal - Warning/Single Capacity
33 1001212200 1 Decal - Manual Descent
34 1001224050 1 Decal - Yearly Inspection
E300A 31221336






SECTION 8 - DECALS
FIGURE 8-5. DECAL INSTALLATION (CSA SPEC)

32 13
F@E ? Al e o 9 Auii
T L 1 o, ]
i 000.9/ J
29 S
B O
\ $ ) —
22| L ) e -
] o 34 N
19 m—:—@ —+0O0 / 0000000

©

20

14

28 — |
INSIDE
HOOD

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248654_C_10F2

304 E300A 31221336



SECTION 8 - DECALS

14

0000000

ART_1001248654_C_20F2

31221336 E300A 305



SECTION 8 - DECALS

FIGURE 8-5. DECAL INSTALLATION (CSA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001248654 Ref DECAL INSTALLATION (CSA SPECS) C
1 0641406 4 Bolt 1/4 x 3/4
2 0860520 1 Box, Manual Storage
3 1701500 4 Decal - Lift
4 1701504 1 Decal - Hydraulic Oil
5 1701509 1 Decal - Manual
6 1701529 3 Decal - Arrow
7 1701642 1 Decal - Arrow
8 1701644 1 Decal - Battery Charger
9 1702155 2 Decal - Battery Disconnect
10 1702300 4 Decal - Tie Down
11 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
12 1703924 1 Decal - Danger/Warning
13 1703930 1 Decal - Warning/Danger
14 1703936 3 Decal - Electrocution
15 1703948 4 Decal - Warning Crushing
16 1703984 1 Decal - Footswitch
17 1704000 2 Decal - No Hands
18 1704277 2 Decal - Lanyard Attach Graphic
19 1704340 3 Decal - Warning Battery Ventilation
20 1704412 1 Decal - Hydraulic Oil
21 1705429 1 Decal - Drive/Steer Instructions
22 1706126 4 Decal - Tire Load
23 3251243 1 Decal - 120V-60Hz
24 3251813 1 Decal - USA
25 3311405 4 Nut 1/4
26 3820001 2 Rivet
27 4751400 4 Washer 1/4
28 1001110196 1 Decal - Manual Descent
29 1001284694 1 Decal - Lift Diagram
30 1001113169 1 Decal - Hand Crushing
31 1001253922 1 Decal - Warning/Single Capacity
32 1001253923 1 Decal - Warning/Single Capacity
33 1001131269 1 Decal - Patent
34 1001212200 1 Decal - Manual Descent
35 1001223971 1 Decal - Yearly Inspection
36 1001228370 1 Decal - CSA ICES
306 E300A 31221336






SECTION 8 - DECALS
FIGURE 8-6. DECAL INSTALLATION (JAPANESE SPEC)

30 13
F@E ? Al e o 9 Auii
T L 1 o, ]
i 000.9/ J
27 S
B O
\ $ ) —
22\ ! < o T
] 2 31 N
18 m—:—@ —+0O0 / 0000000

©

19

14

26—
INSIDE
HOOD

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248656_C_10F2

308 E300A 31221336



SECTION 8 - DECALS

0000000

<) -8 ¥ "
%
A\A
)
Y ) ¢
l >
! I
\
. M ot
\ 1/ | 1/ |

wl

|

=

A [
[

) i a—h
—
S

=2=—T10N
TS —

9 \¢ \ ﬁ\w/v/llx/tv‘.’

e

o~
-

/.)

o
~N

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248656_C_20F2

309

E300A

31221336



SECTION 8 - DECALS

FIGURE 8-6. DECAL INSTALLATION (JAPANESE SPEC)

310

ITEM PART NUMBER QTY DESCRIPTION REV
1001248656 Ref DECAL INSTALLATION (JAPANESE SPECS) C
1 0641406 4 Bolt 1/4 x 3/4
2 0860520 1 Box, Manual Storage
3 1701500 4 Decal - Lift
4 1701504 1 Decal - Hydraulic Oil
5 1701509 1 Decal - Manual
6 1701529 3 Decal - Arrow
7 1701642 1 Decal - Arrow
8 1701644 1 Decal - Battery Charger
9 1702155 2 Decal - Battery Disconnect
10 1702300 4 Decal - Tie Down
11 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
12 1703926 1 Decal - Danger/Warning
13 1703932 1 Decal - Danger/Warning
14 1703938 3 Decal - Battery Ventilation
15 1703950 4 Decal - Crushing
16 1703980 1 Decal - Footswitch
17 1704277 2 Decal - Lanyard Attach Graphic
18 1704342 3 Decal - Fire Hazard
19 1704412 1 Decal - Hydraulic Oil
20 1705426 1 Decal - Drive/Steer Instruction
21 1706126 4 Decal - Tire Load
22 3251813 1 Decal - USA
23 3311405 4 Nut 1/4
24 3820001 2 Rivet
25 4751400 4 Washer 1/4
26 1001110196 1 Decal - Manual Descent
27 1001284694 1 Decal - Lift Diagram
28 1001113166 1 Decal - Hand Crushing
29 1001253932 1 Decal - Warning/Single Capacity
30 1001253933 1 Decal - Warning/Single Capacity
31 1001212200 1 Decal - Manual Descent
32 1001224053 1 Decal - Yearly Inspection
E300A 31221336






SECTION 8 - DECALS
FIGURE 8-7. DECAL INSTALLATION (KOREAN SPEC)

=

27

18

19

14

26—
INSIDE
HOOD

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248657_C_10F2

312 E300A 31221336



SECTION 8 - DECALS

e
) ——AH

0000000

<) & ¥ i
2
w
)
S\ , v
| B
| I
\
Y W ot
\ 1/ | 1/ |

wl

)

=

A [
[

LY

F7—T%\
—
S

S N
TS —

<y
S/

Y\
T

e

o~
-

)

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248657_C_20F2

313

E300A

31221336



SECTION 8 - DECALS

FIGURE 8-7. DECAL INSTALLATION (KOREAN SPEC)

314

ITEM PART NUMBER QTY DESCRIPTION REV
1001248657 Ref DECAL INSTALLATION (KOREAN SPECS) C
1 0641406 4 Bolt 1/4 x 3/4
2 0860520 1 Box, Manual Storage
3 1701500 4 Decal - Lift
4 1701504 1 Decal - Hydraulic Oil
5 1701509 1 Decal - Manual
6 1701529 3 Decal - Arrow
7 1701642 1 Decal - Arrow
8 1701644 1 Decal - Battery Charger
9 1702155 2 Decal - Battery Disconnect
10 1702300 4 Decal - Tie Down
11 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
12 1703927 1 Decal - Warning/Danger
13 1703933 1 Decal - Warning/Danger
14 1703939 3 Decal - Danger Electrocution
15 1703951 4 Decal - Crushing
16 1703981 1 Decal - Footswitch
17 1704277 2 Decal - Lanyard Attach Graphic
18 1704343 3 Decal - Battery Ventilation
19 1704412 1 Decal - Hydraulic Oil
20 1705427 1 Decal - Drive/Steer Instruction
21 1705969 2 Decal - No Hands
22 1706126 4 Decal - Tire Load
23 3311405 4 Nut 1/4
24 3820001 2 Rivet
25 4751400 4 Washer 1/4
26 1001110196 1 Decal - Manual Descent
27 1001284694 1 Decal - Lift Diagram
28 1001113509 1 Decal - Hand Crushing
29 1001253924 1 Decal - Warning/Single Capacity
30 1001253925 1 Decal - Warning/Single Capacity
31 1001212200 1 Decal - Manual Descent
32 1001224048 1 Decal - Yearly Inspection
E300A 31221336






SECTION 8 - DECALS
FIGURE 8-8. DECAL INSTALLATION (LATIN AMERICAN SPEC)

31 13
F@E ? Al e o 9 Auii
T L 1 o, ]
i 000.9/ J
28 S
B O
\ $ ) —
23\ ! < o T
] 2 32 N
19 m—:—@ —+0O0 / 0000000

©

20

14

27 — |
INSIDE
HOOD

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248658_C_10F2

316 E300A 31221336



SECTION 8 - DECALS

e
) ——AH

0000000

<) & ¥ i
2
w
)
S\ , v
| B
| I
\
Y W ot
\ 1/ | 1/ |

wl

)

=

A [
[

LY

F7—T%\
—
S

S N
TS —

<y
S/

Y\
T

e

o~
-

%

NOTE: SOME DECALS ARE CALLED OUT ON DECAL INSTALLATION - OPTIONS.

ART_1001248658_C_20F2

317

E300A

31221336



SECTION 8 - DECALS
FIGURE 8-8. DECAL INSTALLATION (LATIN AMERICAN SPEC)

318

ITEM PART NUMBER QTY DESCRIPTION REV
1001248658 Ref DECAL INSTALLATION (LATIN AMERICAN SPECS) C
1 0641406 4 Bolt 1/4 x 3/4
2 0860520 1 Box, Manual Storage
3 1701500 4 Decal - Lift
4 1701504 1 Decal - Hydraulic Oil
5 1701509 1 Decal - Manual
6 1701529 3 Decal - Arrow
7 1701642 1 Decal - Arrow
8 1701644 1 Decal - Battery Charger
9 1702155 2 Decal - Battery Disconnect
10 1702300 4 Decal - Tie Down
11 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
12 1703923 1 Decal - Warning/Danger
13 1703929 1 Decal - Warning/Danger
14 1703935 3 Decal - Danger Electrocution
15 1703947 4 Decal - Crushing
16 1703983 1 Decal - Footswitch
17 1704001 2 Decal - No Hands
18 1704277 2 Decal - Lanyard Attach Graphic
19 1704339 3 Decal - Battery Ventilation
20 1704412 1 Decal - Hydraulic Oil
21 1705910 1 Decal - Drive/Steer Instruction
22 1706126 4 Decal - Tire Load
23 3251813 1 Decal - USA
24 3311405 4 Nut 1/4
25 3820001 2 Rivet
26 4751400 4 Washer 1/4
27 1001110196 1 Decal - Manual Descent
28 1001284694 1 Decal - Lift Diagram
29 1001113171 1 Decal - Hand Crushing
30 1001253930 1 Decal - Warning/Single Capacity
31 1001253931 1 Decal - Warning/Single Capacity
32 1001212200 1 Decal - Manual Descent
33 1001224049 1 Decal - Yearly Inspection
E300A 31221336






SECTION 8 - DECALS

FIGURE 8-9. DECAL INSTALLATION - OPTIONS

VIEW A

- ]

-
¢ ISR YD/ W= =
f E*_I‘ﬂ
k Bd 8h
bl
] i

VIEW A

""""""

E

S00AJ

n

215A [

—

<=

320 E300A

ART_DECAL_OPTIONS

31221336



SECTION 8 - DECALS
FIGURE 8-9. DECAL INSTALLATION - OPTIONS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref DECAL INSTALLATION- OPTIONS
108 1001231801 1 Decal - Prop 65 Warning (ANSI Spec Only)
120 4420051 12 ft Decal - Warning Stripes
/3.7m
145 1001272122 1 Decal - Model Designation (E300AJP)
205 See Note NSS Nameplate- Serial Number (Note: Not Available for Purchase)
210 1702868 2 Decal - No Hands (ANSI Spec Only) (Platform with Mesh)
210 1704000 2 Decal - No Hands (CSA Spec Only) (Platform with Mesh)
215 1001115980 JLG Logo Installation (All Specs except Australian, CE & UK CA B
Specs)
215A 1704200 1 Decal- JLG Plus
215B 1702774 1 Decal- JLG Lift
215C 1702860 1 Decal - JLG Lift
215D 1704885 1 Decal - Website
245 1001229689 Ref ClearSky Decals Installation
245A 1001116208 1 Decal - Clearsky
245B 1001120989 1 Decal - Radio Frequency
245 1001294758 1 Clearsky Smart Fleet Decal Installation
245A 1001120989 1 Decal - Radio Frequency
245B 1001294815 1 Decal - ClearSky
262 1001141300 1 Decal - SkyGuard Override
263 1001189882 1 Decal - MSSO
274 1001214032 1 Decal - EAC (Russian/C.I.S. Specs Only)
31221336 E300A 321






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

31221336 E300A 323



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-1. RECOMMENDED SERVICE PARTS STOCK

324

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: The following list will service one machine (built to current
production per date on the front cover) with emergency repair parts
which can be installed in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts stock
supplied. For further information, contact your JLG dealer or the JLG
Industries Parts Department.
1001181045 1 Breaker, 16Amp (CE & UK CA Specs Machines)
70002526 1 Breather (Hydraulic Tank)
7024883 1 Coil (Main Valve)
7024885 1 Coil (Main & Boom Valves)
70002386 1 Coil (Lift Cylinders)
1001212415 1 Controller Assembly - Drive and Steer
1001129555 1 Controller Assembly - Lift and Swing
70004228 1 Element, Filter (High Pressure Filter)
70002525 1 Filter (Hydraulic Tank)
1001189039 1 Footswitch Assembly
1001170365 1 Fuse - 400Amp (Wheel Drive)
8229249 1 Fuse, 3 Amp (USB Charger Installation)
1001196635 1 Fuse, 3 Amp (Bluetooth Module Installation)
8229242 2 Fuse - 5Amp (Charger & Console Harnesses)
8229234 2 Fuse 10Amp (Tranction Module Harness)
8229235 2 Fuse 20Amp (Tranction Module & Turntable Harnesses)
1001170761 1 Fuse 20Amp (Tranction Module Harness)
8229237 2 Fuse 15Amp ATO (Turntable Harness)
8229261 2 Fuse 5Amp (Turntable Harness)
8229236 2 Fuse 30Amp (Tranction Module Harness)
2860030 1 Key, Replacement
2940074 1 Latch (Platform Side Entry)
1001178339 1 Module, Drive
1001192212 1 Module, Drive
1001182700 1 Module, Ground
1001245293 1 Module, Bluetooth Control
1001182724 1 Module, Platform
1001215835 1 Module, Platform - U/L
1001170367 1 Relay (Wheel Drive)
1001272006 1 Relay (U/L Wheel Drive)
3740080 1 Relay
1001214667 1 Relay
1001186431 1 Relay (SkyGuard)
3740086 1 Relay (SkyLine)
1001219601 1 Sensor (Wheel Drive)
1001228224 1 Sensor, Receiver (SkyEye)
1001228225 1 Sensor, Emitter (SkyEye)
1001232667 1 Sensor, Proximity (SkyLine)
1001237902 1 Sensor, SkySense (SkySense)
70005394 1 Sensor (Drive Motor)
70005407 1 Sensor, Temperature (Drive Motor)
1001161117 1 Switch, Sensor (Steer)
4360517 1 Switch, Proximity (Drive Orientation)
E300A 31221336



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

ITEM PART NUMBER QTY DESCRIPTION REV

4360469 1 Switch, Key (Ground Control Box)
4360475 1 Switch, Emergency Stop (Ground Control Box & Console Box)
4360476 1 Switch, Contact Block (Ground Control Box)

1001155045 1 Switch, Toggle (Ground Control Box & Console Box)
4360387 1 Switch, Push Button (Ground Control Box & Console Box)
4360407 1 Switch, Potentiometer (Console Box

1001159256 1 Switch, Toggle (Console Box)

1001161710 1 Switch, Toggle (Console Box)

1001137673 1 Switch, Bar (SkyGuard)
4360548 1 Switch, Limit (Boom Valve Harness)

31221336 E300A 325






SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

31221336 E300A 327



SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS
FIGURE 10-1. SPECIAL OPTIONS/ACCESSORIES/KITS

328

ITEM PART NUMBER QTY DESCRIPTION REV
Ref SPECIAL OPTIONS/ACCESSORIES/KITS
Ref Note: This list is to accommodate machines ordered with special
equipment. Options may not be applicable to all models. For more
specific parts information contact JLG Parts Department.
1001269899 Ref Battery Charger Add-on Kit (Smart Charger) (Dealer Installed)
1001268350 Ref Battery Isolator Kit
1001293369 Ref Beacon Dust Cap Installation (Machines without Beacon)
0259384 Ref Bellows Installations
Ref Boom Wiper Installation
1001119962 Ref Boom Wiper Installation
Ref ClearSky Telematic Installation (Factory Installed)
1001229107 Ref 3 Wire Connection Installation (ANSI and CSA Specs)
1001233237 Ref 3 Wire Connection Installation (ANSI Export and CE & UK CA
Specs)
Ref ClearSky Telematic Add-on Kits (Dealer Installed)
1001250537 Ref Add-on Kit (ANSI and CSA Specs)
1001254285 Ref Add-on Kit (ANSI Export and CE & UK CA Specs)
1001276923 Ref Add-on Kit (Contact JLG for Approved Countries)
1001230504 Ref 3 Wire Connection Add-on Kit (ANSI and CSA Specs)
1001234102 Ref 3 Wire Connection Add-on Kit (ANSI Export and CE & UK CA
Specs)
1001265360 Ref Canbus Add-on Kit (ANSI and CSA Specs)
1001243183 Ref Canbus Access Control Add-on Kit (ANSI and CSA Specs)
1001237110 Ref Canbus Add-on Kit (ANSI Export and CE & UK CA Specs)
1001243184 Ref Canbus Access Control (ANSI Export and CE & UK CA Specs)
1001247426 Ref Canbus Add-on Kit (Australian Specs)
1001247427 Ref Canbus Add-on Kit (Chinese Specs)
1001243575 Ref Access Control Add-on Kit
1001276007 Ref Controller Service Kit - Drive/Steer
1001276008 Ref Controller Service Kit - Lift/Swing
Ref Decal Installations
1703175 1 Decal - Lanyard Attach (GM K-1 Spec)
Ref Electrical Connector Kits
1001148902 Ref Amp/Tyco Electrical Connector Kit
1001148903 Ref Deutsch DT Electrical Connector Kit
1001148904 Ref Deutsch HD Electrical Connector Kit
1001148905 Ref Packard Electrical Connector Kit
1001148906 Ref Various Electrical Connectors Kit
1001274833 Ref Floor Mat Add-on Kit (30x48 Platform) (Dealer Installed)
Ref Footswitch Shield Installation
4060959 1 Shield, Footswitch
1001281707 Ref Gateway Plus Installation
Ref Hose Kits
1001270237 Ref Hose Kit - Boom (Tower)
1001269309 Ref Hose Kit - Boom (Upper)
1001269304 Ref Hose Kit - Turntable
1001241391 Ref Hostile Environment Add-on Kit
1001151286 Ref Jib Cylinder Replacement Kit
1001148971 Ref Lanyard (Bolt-on) Kit Installation
E300A 31221336



SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

ITEM PART NUMBER QTY DESCRIPTION REV
1001272166 Ref Pipe Rack Kit
1001195304 Ref Platform Console Cover Installation
Ref Platform Entry Kits
1001142504 Ref Drop Bar (Replacing Swing Gate with Drop Bar)
1001142505 Ref Swing Gate (Replacing Drop Bar with Swing Gate)
Ref Platform Mesh Installation (Factory Installed):
1001272274 Ref Platform Mesh (Steel) to Mid Rail Installation (30x48 Platform)
(Factory Installed)
1001266969 Ref Platform Mesh (Plastic) to Mldi Rail Installation (30 x 48 Platform)
(Factory Installed)
1001272182 Ref Platform Mesh (Steel) to Top Rail Installation (30x48 Platform)
(Factory Installed)
1001266807 Ref Platform Mesh (Plastic) to Top Rail Installation (30 x 48 Platform)
(Factory Installed)
Ref Platform Mesh Add-on Kits (Dealer Installed)
1001214552 Ref Platform Mesh to Top Rail Add-on Kit (30 x 48 Platform) (Dealer
Installed)
1001214478 Ref Platform Mesh to Mid Rail Add-on Kit (30 x 48 Platform) (Dealer
Installed)
1001103617 Ref Platform Rail Extension Installation (30 x 48 Platform)
1001120466 Ref Platform Worklight Installation
1001282215 Ref Platform Worklights Kit
31220213 1 Platform Worklights Kit Instructions
1001231082 Ref Pump/Motor Service Kit
1001199198 Ref Security Lock (Programmable) Installations (CE & UK CA Specs
Only)
1001190895 Ref Service Kits P
1001269762 Ref Side Swing Jib Kit
1001247073 Ref SkyEye Add-on Kit
1001241547 Ref SkyEye Housing Service Kit - LH
1001241548 Ref SkyEye Housing Service Kit - RH
Ref SkyGuard Components
1001218499 Ref SkyGuard Bar Kit
1001149563 Ref SkyGuard Platform Sensor Kit (UGM Machines)
1001250035 Ref SkyGuard Platform Retrofit Kit
1001218500 Ref SkyGuard Blue Beacon Kit (Hood Mounted)
1001218501 Ref SkyGuard Red Beacon Kit (Hood Mounted)
1001249052 Ref SkyGuard Retrofit Kit
1001250595 Ref Skyguard 6-Pin Retrofit Kit
1001262016 Ref SkyLine Add-on Kit
1001250465 Ref Skysense (Level 1 Booms)
1001250466 Ref Skysense (Level 2 Booms)
1001289905 Ref SkySense (EDS) Add-on Kit - Level 1 (Dealer Installad)
1001289906 Ref SkySense (EDS) Add-on Kit - Level 2 (Dealer Installad)
Ref Tools for Service
1001249695 1 Analyzer & Cable Kit
1001249941 1 Battery Powered Analyzer Cable Kit
2915230 1 Battery Charger Reprogram Controller Kit
1001137005 1 Cable Service Kit
7002828 1 Stripper, Wire
7002821 1 Crimper, Wire
7002823 1 Pin Extractor - Universal (For Electrical Connectors with Pins and
Deutsch Connectors)

31221336 E300A 329



SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

330

ITEM PART NUMBER QTY DESCRIPTION REV
4460467 1 Extractor - 16-18 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)
4460510 1 Extractor - 12-14 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)
7004275 1 Seal Tool 1in (For Cylinders)
7004276 1 Seal Tool 1-1/2in (For Cylinders)
7016654 1 Screwdriver, Magnetic
70004185 1 Torque Multiplier
7016655 1 Wire Rope Sheave Gauge
1001160529 Ref Turntable Bearing Service Kit
1001277843 Ref UGM2 Retrofit Kit
1001274249 Ref USB Charger Add-on Kit (Dealer Installed)
1001262959 Ref Voltage Regulator Location Add-on Kit (Dealer Installed)
1001241267 Ref Wear Pad Kit E300AJP (E300AJP)
Ref White Noise Alarm Add-on Kits
1001231954 Ref White Noise Alarm Installation (Factory Installed)
1001235850 Ref White Noise Alarm Kit (Dealer Installed)
1001235853 Ref White Noise Ambient Alarm Kit (Dealer Installed)
E300A 31221336



SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

PART NUMBER INDEX

31221336 E300A 331



SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

0060044............... 99, 101
0060065............... 99, 103
0100009............. 119, 123

0100011....13, 19, 21, 33,
35, 37, 39, 43, 47,59
61, 63, 65, 71, 73, 75
77, 89, 93, 95, 97, 99
105, 107, 113, 139

143, 201
0100019........... 19, 21, 53
0100020......... 19, 22, 133
0100035.....119, 123, 135
0100048.....33, 35, 37, 39

0100071....153, 155, 157,
159, 161, 168, 165

0100081........cvvrerneee. 201
0140011............. 119, 123
0140043.......oevieeinnns 85
0258986.......cceveevrinnnns 31
0259384.......ccc0veene. 328
0275216............. 179, 241
0275217 ............. 181, 243
0275452............. 185, 247
0275453............. 187, 249
0275454............. 183, 245
0275663........cccceeneee. 219
0275664........cccoeneee. 221
0275665........cccceeneee. 217
0275666.........c...cneee. 213
0275667 .....ccccvvveennen. 215
0340048.......cccvvevrveennne 22
0400055........cccvevruneenne 39
0440162.......cccvevrneennne 13
0630568............. 119, 123

0641403....33, 35, 37, 39
97
0641404........ccooeneee. 143
0641405.....119, 123, 143
0641406....13, 41, 59, 85,
87, 115, 117, 137, 179,
181, 183, 185, 187
290, 294, 298, 302
306, 310, 314, 318
0641407..71, 73, 75, 179
181, 183, 185, 187
064140819, 21, 115, 117
145
0641414....119, 123, 139,
145, 147
0641416....179, 181, 183,
185, 187, 201
0641418..61, 63, 65, 113
201

0641505........... 19, 21, 37
0641507 .....oovvvieeiinins 47
0641511......cccceinnnn 201
0641512......cccviiiins 39
0641514........... 33, 35, 37
0641520.......ccc0ereneee. 201

0641604....179, 181, 183,
185, 187

0641606....33, 35, 37, 39
43, 59, 61, 63, 65, 89

93, 97
0641607........... 13, 47, 93
0641608........... 47,93, 97

332

0641610... 13, 19, 21, 93,

115, 117
0641613........ccevveeeeenn. 47
0641616................ 47, 59
0641618........cccecvvenne 41
0641622........cccvvveeenne 97
0641806.........ccccuvvrenne 97
0641808................ 93, 97
0641810.......ccccvvveeeennn. 97
0641812.......... 19, 21, 93
0642208........cccvveeeeenn. 21
0681608.................... 107
0682012................ 19,21
0682040......cccevvevirnne 53
0682048.........ccovvvrnne 53
0700408 ... 179, 181, 1883,

185, 187
0700818........cccvvveeeeenn. 99
0700820.........cccuvneee. 201
0701018........cccecvvienne 99
0701020......ccceevvererenns 99
0711227 ..o 95
0721003......ccceevvvirens 21
0721006..........ccuveee. 201
0741408..........cccveene 97
0760606.................... 107
0760610.............eeeee. 107
0760812......c.cccvvvvirnne 95
0761007 ......ceeevrenneen. 105
0761011 ......cceevireenne 93
0761014.............. 93, 107
0761215.............. 93, 107
0811608........ccevvernne a7
0840031................ 37,39
0840032................ 37,39
0860038............ 175, 177

0860520 ... 290, 294, 298,
302, 306, 310, 314, 318

0861375......cccuvvveenn. 21
0861731.... 245, 247, 249
0861781............ 241, 243
0861880...........cueeee. 211
0903530......cccceviivirns 47
0940036 ........cccvivvirnne 89
0940048..........cocveenne 97
0940049........cccvvveeeeenn. 47
0961845.................... 113
0961947 ... 101
0961948................. 95, 97
0961951...15, 17, 99, 153
0962140................ 15, 17
0962233.... 33, 35, 37, 39
0962257 .....cceevevnnnn. 101
0962259........cccvveee. 97
0962292 ..........ceveeeee. 99
0962449 .................... 209
1001094670................ 99
1001096134...... 267, 273
1001097051............... 257
1001097150.............. 211
1001097244 .............. 149
1001097487 ................ 97
1001098122 ...... 133, 237
1001098828.............. 107
1001100341 .............. 241
1001100342.............. 243
1001100345.............. 247

1001100346 .............. 245
1001100347 .............. 249
1001102527 ................ 59
1001103012 .............. 267
1001103617 .............. 329
1001103646 ................ 55
1001104498 .............. 267
1001105091 .......... 33,35
1001105989 ........ 93, 161
1001106757 .............. 201
1001106879 ........ 95, 165
1001106880 ........ 93, 157
1001107152 .............. 201
1001107217 ................ 97
1001107567 ................ 97
1001107583 .......... 93, 97
1001107584 ................ 93
1001107712 .......... 13,17
1001107781 .......... 53, 57
1001107820 ................ 59
1001107854 .............. 267
1001107886 ........ 97, 159
1001108274 ................ 59
1001108290................. 95
1001108310........ 13, 163
1001108429 ........ 99, 155
1001109126 ................ 47
1001109446 .......... 47,51
1001109503 .......... 67, 69
1001109528 ................ 93
1001109682 .............. 170
1001109683 .............. 170
1001109686 .............. 170
1001109687 .............. 170
1001109688 .............. 170
1001109690 .............. 170
1001109756 .............. 201
1001109757 .............. 201
1001109833 ...... 191, 193
1001109892 .......... 19,21
1001110030 ...... 191, 193
1001110066 ...... 191, 193
1001110196 ..... 290, 294,

298, 302, 306, 310
314, 318

1001110434 ...... 119, 123
1001110541 .............. 175
1001110542 .............. 173
1001110543 .............. 177
1001110772 ................ 31
1001110873 .............. 175
1001112607 ................ 93
1001112946 .............. 170
1001112947 .............. 170
1001112948 .............. 170
1001113166 .............. 310
1001113168 .............. 302
1001113169............... 306
1001113170 .............. 298
1001113171 .............. 318
10011135009............... 314
1001113680 .............. 298
1001113961 ...... 273,277
1001114757 ................ 59
1001114782 ................ 37
1001115980............... 321
1001116006 ................ 37

E300A

1001116018............... 195
1001116208............... 321
1001116692....... 231, 233
1001116693....... 209, 231
1001116720............... 251
1001116732....... 273, 277
1001116733...... 267, 273,
277
1001116734....... 267,273
1001116810....... 274,278
1001116812...... 189, 199,
223, 231, 267, 273, 277
1001116813....... 274,277
1001116815....... 268, 278
1001117024............... 273
1001117070............... 267
1001117172............... 133
1001117174...... 119, 123,
133
1001118274......... 95, 201
1001118384............... 259
1001118388....... 251, 259
1001118516................. 99
1001119228...19, 21, 201
1001119504............... 105
1001119513............... 105
1001119527............... 105
10011196109............... 255
1001119620....... 253, 257
1001119962............... 328
1001120328....... 139, 143
1001120466............... 329
1001120471............... 149
1001120477............... 149
1001120484............... 149
1001120989............... 321
1001122600............... 201
1001123023........... 93, 95
1001123024........... 93, 99
1001123044................. 95
1001123045................. 95
1001125235................. 93
1001125677...... 237, 274,
278
1001126008............... 267
10011260089............... 259
1001126245............... 267
1001129555............... 324
1001131269....... 290, 306
1001137005............... 329
1001137673....... 139, 325
1001138494............... 113
1001138514............... 113
1001140429............... 113
1001141300............... 321
1001142504............... 329
1001142505............... 329
1001144147...... 199, 231
271, 277
1001144295............... 278
1001144296....... 199, 231
1001144433............... 139
1001144629............... 111
1001148902............... 328
1001148903............... 328
1001148904............... 328
1001148905............... 328
31221336



1001148906............... 328
1001148971 .............. 328
1001149563 .............. 329
1001151286............... 328
1001151393........... 67, 69
1001152266 .............. 283
1001153013........... 53, 55
1001153362 ................ 53
1001155044 . 67, 69, 119
123

1001155045. 67, 69, 119
123, 325

1001155743 .... 61, 63, 65

1001157890 ..... 231, 233,
271, 273, 274, 277

1001157891 ..... 267, 271
274,277

1001159186 ..... 231, 233,
237

1001159256 ..... 119, 123
325

1001160232 .............. 170

1001160529 .. 53, 55, 330

1001161117 ........ 13, 324

1001161710..... 119, 123

325
1001162882 ................ 47
1001162887 .............. 199
1001163340.............. 199
1001164238 ................ 89
1001164239 ................ 89
1001164257 ................ 89
1001164280................. 89
1001164606 ................ 89
1001164642 ................ 47
1001164643 ................ 47
1001164706 ................ 47
1001166538.............. 127
1001166539.............. 129
1001168210.............. 153
1001169423 ................ 13

1001170365......... 21, 324
1001170367 ........ 19, 324
1001170761 ...... 267, 324

1001170762 .............. 267
1001170764 .............. 283
1001172663 .............. 107
1001172760....... 119, 123
1001173387 .............. 273
1001174447 ....61, 63, 65
1001174991 ................ 47
1001175350 ................ 47
1001176391 .............. 294
1001176469 ................ 69
1001177069.............. 267
1001177363 .......... 47, 49
1001177590 ................ 37
1001177626 ................ 39
1001177627 ................ 33
1001178339..19, 21, 324
1001178381 .............. 170

1001179774 ................ 19
1001180317 .......... 19,21
1001180675................. 19
1001180906 ................ 13

31221336

SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001180910
1001180911
1001180913....
1001180914
1001180915
1001181045
1001181095
1001181412
197
1001181643
1001181644....
1001181936
1001182474
1001182550
1001182700
1001182724
1001182806
1001182960
1001183062
1001183366
1001183507
1001183880....... 201, 207
1001183881....... 201, 205
1001184852
1001184854
1001185281
1001186231
1001186375
1001186387
1001186431
1001186432
1001186517
1001186860....
1001187674....
1001187681............... 255
1001188291......201, 205,
207
1001188292....... 202, 207
1001188293............... 205
1001188354......201, 205,
207
1001188622............... 107
1001188844............... 107
1001189039
1001189882....
1001190577....
1001190895....
1001190985
1001192110...19, 21, 267
1001192112...19, 22, 271
1001192113......... 13, 261
1001192212...19, 21, 324
1001192293......... 41, 235
1001192401....71, 73, 75

274
1001193018...... 179, 181
183, 185, 187
1001193545............... 235
1001193987....... 119, 123
1001194014................. 79
1001194071............... 263

1001194283....... 227,229
1001194285....... 227,229
1001194288....... 227,229
1001194654....... 227,229
1001194655....... 227, 229
1001194656....... 227, 229

1001194657 ....... 227,229
1001194658....... 227,229
1001194659....... 227,229
1001194739....... 227,229
1001194740....... 227, 229
1001194945......... 37,195
1001194946......... 33,191
1001194947......... 39, 197
1001195097 ......... 19, 227

1001195304............... 329
1001195457

1001195501

1001196634............... 225
1001196635....... 199, 324
1001196636............... 283
1001196811............... 294
1001197583........... 81, 83
1001197584......179, 181

183, 185, 187

1001198371............... 185
1001198372............... 187
1001198373............... 183
1001198374............... 179
1001198375............... 181
1001199198............... 329
1001200491............... 107
1001201642............... 267

1001203734....... 273, 277
1001203949......... 93, 153

1001204216............... 201
1001205180....... 281, 283
1001205184............... 209
1001205409............... 199
1001206532....... 120, 124
1001207004................. 83
1001207974.....71, 73, 75
1001209664............... 139
1001210587 ................. 22
1001210636............... 149

1001212200...... 290, 294,
298, 302, 306, 310,

314, 318
1001212359........... 19,21
1001212371......cceeevnnees 35
1001212374............... 193
1001212376......... 35, 193
1001212415............... 324
1001212436............... 229
1001212446......... 22,229
1001212450................. 65
1001213447 ............... 237
1001213626................. 22
1001213882....... 119, 123
1001214032............... 321
1001214478............... 329
1001214552............... 329
1001214667 ....61, 63, 65

324

1001215228....... 119, 123
1001215835....... 123, 324

1001216630............... 107
1001217228............... 107
1001217242............... 107
1001217243............... 107
1001217244............... 107
1001217249............... 107
1001217253............... 107

E300A

1001217254 .............. 107
1001217267 .............. 107
1001217413.............. 107
1001217842 ..... 267, 273,
278
1001217843.............. 267
1001217844...... 267, 273
1001218499.............. 329
1001218500.............. 329
1001218501 .............. 329
1001219016............... 107
1001219601 .. 19, 22, 324
1001219722 .......... 19,21
1001220271.......... 19,21
1001223055.............. 290
1001223971............... 306
1001224048.............. 314
1001224049 .............. 318
1001224050.............. 302
1001224052.............. 298
1001224053.............. 310
1001224891 .............. 105

1001225131... 71,73, 75
225

1001225580...... 139, 251

1001226541 ...... 225, 278

1001227633.............. 141
1001227634 ............... 141
1001227665................ a7
1001227985.............. 141
1001227987 .............. 141

1001227996...... 253, 257
1001228224....... 141, 324
1001228225...... 141, 324
1001228370...... 290, 306

1001228627 .............. 107
1001229107 .............. 328
1001229341 .............. 141
1001229689.............. 321
1001230504.............. 328
1001230634................. 47
1001231007 ........ 87, 285
1001231082.............. 329
1001231801.............. 321
1001231886................ 87
1001231954............... 330
1001231958................ 87
1001232164.............. 141
1001232165.............. 141
1001232642.............. 143
1001232667 ...... 143, 324
1001233237 .............. 328
1001234102.............. 328
1001235850.............. 330
1001235853............... 330
1001236552.............. 143
1001237110.............. 328
1001237667 .............. 237
1001237668.............. 237

1001237862...... 253, 257
1001237863...... 141, 257
1001237864 ....... 141, 253
1001237865...... 141, 255
1001237888...... 145, 147
1001237891............... 147
1001237898...... 145, 147

333



SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001237902...... 145, 147

324
1001238319............... 141
1001238418....... 143, 259
1001238472............... 143
1001238495............... 139
1001238559............... 143
1001238732............... 135
1001239662................. 81
1001239663................. 83
1001241162............... 145
1001241267 ............... 330
1001241391............... 328
1001241547............... 329
1001241548............... 329
1001241965............... 143
1001243092............... 145
1001243183............... 328
1001243184............... 328
1001243205............... 145
1001243575............... 328
1001244335............... 147
1001244336............... 145
1001244671............... 147
1001244709............... 147
1001244710............... 147
1001244732............... 147
1001244733............... 147
1001245164............... 135
1001245173............... 135
1001245179............... 135
1001245210............... 135
1001245293............... 324
1001245672...63, 65, 273
1001246389............... 145
1001246859............... 277
1001247073............... 329
1001247252............... 145
1001247426............... 328
1001247427 ............... 328
1001247538....... 120, 124
1001248653............... 290
1001248654............... 306
1001248656............... 310
1001248657 ............... 314
1001248658............... 318
1001248660............... 302
1001248661................ 298
1001249052............... 329
1001249416............... 115
1001249417............... 117

1001249418....... 115, 119
10012494109....... 117,123

1001249420................. 61
1001249422 ................. 63
1001249424 ................. 65
1001249695............... 329
1001249941............... 329
1001250035............... 329
1001250465............... 329
1001250466............... 329
1001250537 ............... 328
1001250595............... 329
1001251382.....71, 73, 75
1001251467 ................. 71
1001251468................. 73
10012514609................. 75

334

1001253920
1001253921
1001253922
1001253923
1001253924
1001253925
1001253926
1001253927
1001253928
1001253929
1001253930
1001253931
1001253932
1001253933
1001254285
1001254472
1001254473
1001258730
1001259489
1001260408
1001260414
1001260438
1001260524
1001260525
1001260533
1001260537
1001262016
1001262959
1001265163
1001265342
1001265360
1001266294
1001266295
1001266300
1001266301
1001266807
1001266969
1001268350
1001269304
1001269309
1001269762
1001269899
1001270237
1001270594
1001271248
1001271250

W 71,73, 75

. 71,73, 75

... 61, 65, 67

1001272182
1001272274
1001272279

1001272307
1001272681
1001274249
1001274559
1001274833
1001275149
1001275628
1001275629
1001276007
1001276008

1001277843
1001280404

1001280661 ................ 77
1001281707 .............. 328
1001282215 .............. 329

1001283300 .... 61, 63, 65

1001283776 ........ 79, 265

1001284694 ..... 290, 294,
298, 302, 306, 310

314, 318
1001285663 ... 61, 63, 65
283
1001286622 ................ 77
1001286773 ................ 79
1001289648 ................ 7
1001289850 ................ 7
1001289905 .............. 329
1001289906 .............. 329
1001290019 ... 61, 63, 65
233
1001290020 ... 71, 73, 75
225
1001290029 ... 61, 63, 65
277
1001291056 ................ 77
1001293138 .............. 237
10012933609 .............. 328
1001294758 .............. 321
1001294815 .............. 321
1001311034 .............. 143
1060092 ............ 195, 197
1060494 ........cccovvvenne 41
1060742 .......cccvvenee. 197
1060743 ............ 195, 197
1060801 .......covvvvrennnne 41
1060802 ........cccvvvenneee 41
1060908 .................... 211
1060918 ............c..eee. 133
10837580 .......c0cevneee 165
1271433 ... 97
1271463 ... 41
1320030 ......coeeveeennnnnn 170
1320041 .....ccoveeeies 59
1320043 .............. 13, 201
1320136 ....coovirirnnee 107
1320159 ... 201
1320172 ...191, 193, 195
197
1320261 .....ccoeevennes 201
1320262 ........cooeenne 201
1320263 ...179, 181, 183
185, 187
1580012 .......ccvvvenneee 137

1670878 .... 33, 35, 37, 39
1670890 .... 33, 35, 37, 39
1670899 .......ccceeeee 201
1670953 ... 41
1701500 ... 290, 294, 298
302, 306, 310, 314, 318
1701504 ... 290, 294, 298,
302, 306, 310, 314, 318
1701509 ...290, 294, 298
302, 306, 310, 314, 318
1701517 ..o, 294
1701518 ... 294
1701529 ... 290, 294, 298
302, 306, 310, 314, 318
1701642 ...290, 294, 298
302, 306, 310, 314, 318

E300A

1701644....290, 294, 298
302, 306, 310, 314, 318
1702124........oeeveeenns 170
1702155....290, 294, 298
302, 306, 310, 314, 318
1702300....290, 294, 298
302, 306, 310, 314, 318

1702391......ccccvvine 290
1702565............. 119, 123
1702566............. 119, 123
1702773 294
1702774......oeeeeeeeen 321
1702860.........cc0eenneee 321
1702868............. 290, 321
1703175....cccciiiirene 328
1703797 ...ovviiiiiene 290
1703798......cceeeveeens 290
1703804.......ccevveeene 290
1703805......cccceveeene 290
1703813.......cccvvenee 290
1703923......cccccvvvene 318
1703924.........ccvvennne. 306
1703925......cccccvvvenne 302
1703926.......ccccvvvennne 310
1703927.....cccvcvvvinne 314
1703928........cccuveennee 298
1703929.......ccccvvineee 318
1703930.......cccvvrnnnee 306
1703931.....cccviviinne 302
1703932.....cccccvirenne 310
1703933......cccivvrene 314
1703934......cccccvvvenne 298
1703935.....cccccvivenne 318
1703936.......cccvvenneee 306
1703937.....ccvviiiine 302
1703938.......ccccvvienee 310
1703939......ccccviinne 314
1703940.......cccceeeeenns 298
1703947....ccvveeeiis 318
1703948........ccoeeeens 306
1703949......cccceeeeens 302
1703950........cccuvvnneee 310
1703951......ccccviineee 314
1703952.......cccvvinnee 298
1703980.........ccueenneee 310
1703981......cceeeviinns 314
1703982.......ceeeeiinns 302
1703983.......ceeeeiis 318
1703984.......oceeeienns 306
1703985........ccceeenee 298
1704000............. 306, 321
1704001........cccuvenneee 318
1704002........cccuvvnnee 298
1704200.......ccccceeennnee 321
1704260............. 119, 123

1704277....290, 294, 298
302, 306, 310, 314, 318

1704339.....cccccviienne 318
1704340........cccceeennee 306
1704341.....vvveiieins 298
1704342......eeveviiins 310
1704343......ccceeeies 314
1704344.......cceeeeees 302

1704412....290, 294, 298
302, 306, 310, 314, 318

1704422............. 119, 123
1704885.........cceeve 321
31221336



1705325 ... 179
1705351 oo 290
1705426 ..o 310
1705427 ...cooveeeinn 314
1705429 ......ccovvevuneen. 306
1705430 ......cccevevuneen. 302
1705670 ......cccevevuneen. 294
1705822 .......cceevueee. 294
1705828 ........covveieeen 294
1705910 ...cceviiiiines 318
1705921 ...oooviiiis 294
1705961 .....oceeevnnnn 294
1705968...........ccueee. 302
1705969 .......cccceueee. 314
1705978 ......ccvvevnee. 294

1706126 ... 290, 294, 298,
302, 306, 310, 314, 318

2080040 ........ccevvunenen 111
20800609 ............ 145, 147
2220124 ......oooveeinn 47
2220372 .oevevviienen 170
2220408 .......ccveernnee. 170
2220415 ......cccvveene. 170
2220466 ........c.ocrunee. 170
2220472 ...ooeevveeen 170
2220473 ..o, 170
2220502 ......cccvvrineen. 170
2220582 ......ccvirieen. 170
2220628 ........ccoernnnee. 170
2220883 .......ccvveenee. 153
2220909 ......cccvrernnen. 170
2220940 ......cccvvvernnee. 170
2221033 ..., 170
2221039 ..., 170
2221048 .......ccoeeee 170
2221086 .......c0eeennee. 170
2400044 ........cccoeevnnen. 21

2400060 ... 149, 199, 223,
225, 231, 233, 237

238, 274
2400066 ............cceeee 278
2460037 .....ooovviieinnn. 41
2540020 .... 33, 35, 37, 39
2540037 ....oooviiieinen. 21
2560122 .......... 61, 63, 65
2560123 .......... 61, 63, 65
2560136............. 119, 123
2600103 .......ccoeeiiinnns 41
2600258 .........oceiiiinns 89
2600281 ........cceennee. 111
2752473 ... 170
2752613 .....covviiiinn 170
2752999 ..., 170
2753136 ...oeeveeeen 170
2753137 ..o 170
2753276 ...oeeeeeeees 170
2753279 ..o 170
2753364 ......ccvvieee. 170
2753812 ....oovviiien 170
2754055 ... 170
2780282 .......... 19, 21, 27
2820118............ 205, 207
2820247 ............ 253, 257
2860030........ 67, 69, 324
2900756 ......oevveeiiiinnnns 51

2900770... 101, 153, 155
157, 159, 165

31221336

SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

2902549 ...179, 181, 183
185, 187, 211

2915230 ...oevvveeiines 329
2920151 .. 107
2940048 .......cccevvneennne 41
2940073 ....33, 35, 37, 39
2940074 ............ 111, 324
2940114 ....33, 35, 37, 39
2940117 ..o 89
3000003 ....33, 35, 37, 39
3020037 ..ovveeeeeeeiiies 47
3020043 ......ooeiiiiis 77
31220213 ... 329

3251243 ....290, 302, 306
3251813 ...290, 298, 302
306, 310, 318

3252347 ..o 290

3252507 ...177, 181, 183
185, 187

3290401 ......ccvvveiininnn 77

329040579, 81, 149, 179
181, 183, 185, 187

3290605 .........ceeeneen 107
3290606 ..........eceuen. 113
3290805 ......cceveviiinnn 99
3291001 ......ccvvveneen. 107
3291005 .............. 99, 107
3291201 ......ccveveen. 107
3291205 ..o, 107
3300106 ........covieinnee 31
3300151 ..o, 113
3300353 ...... 41, 119, 123
3300430 ............ 139, 147
3310805 ......ccvveee. 201
3311001 ..., 21

3311005 ...59, 61, 63, 65
83, 201
3311401 ...19, 21, 33, 35
37, 39, 61, 63, 65, 71
73,75
3311405 ...13, 41, 59, 61
63, 65, 85, 87, 115
117, 143,179, 181
183, 185, 187, 201
290, 294, 298, 302
306, 310, 314, 318
3311507 ...ovviiiieiis 99
3311502 ....oovevieiiiinns 47
3311505 ....33, 35, 37, 47
3311601 .... 119, 123, 143
3311605 ...13, 41, 47, 93,
97, 115, 117
3311805 ....cocvviiiinne 93
3312005 ...13, 33, 35, 37
39

3312602 .....cooveeeiinns 77
3340852 ....33, 35, 37, 39
3340854 .......cceevvnennn 93
3340860 .......ceeevrunennn 99
3340865 .......ceeevrinenne 97
3340939 ......ccvvrie. 201
3380434 ............ 115, 117
3422181 ... 13
3422424 ... 97
3422562 ......oooeeiiinn 13
3422582 ... 93
3422709 ... 93

3422745.......cooe 95
3422785......ccoiie 97
3422786.....c.ccooeeaen. 97
3422787 ..o 93
3422788.......ccvveiinnn 97
3422789.....ccccvvveiinn 97
3422790.......covveiininnnnn 93
3422791 ... 99
3422792....ccccoiie 93
3422794 ..o 99
3422814.........cocce 93
3430616............. 119, 123
3470003............. 119, 123
3520028.....19, 21, 67, 69
3520030............. 119, 123
3520035.......cceene 19,21
3520054............. 119, 123
3520072............. 111,113
3520198............. 111,113
3572551, 99
3740080......... 61, 63, 324
3740086............. 259, 324
3760115......cccvveiinnn 95

3790012.67, 69, 119, 123
3820001....290, 294, 298,
302, 306, 310, 314, 318

3820020...81, 83, 89, 111
3841143...13, 93, 97, 107

3841203.......ccccce 93, 97
3900118.....cccvvveerinnnn 13
3900255.......ccceeiiiiennn 13
3900258........... 61, 63, 65
3900266.....33, 35, 37, 39
3900283.......ccceeeiiinn 47
3900349............. 119, 123
3910610............. 175, 177
3911010.......ccevurieenn. 135
3911012.......cciiie. 83
3930820........cccuvveeeee. 201
3930828.........cccuvvee. 201
3931010.....cccivieiiiiinnnne 59
3931012........... 61, 63, 65
3931408............... 13, 139
3931430.....33, 35, 37, 39
3931816.......cccivirinn. 99
3931832....cccciiii 53
3960422............. 175, 177
3960447 .......cooviin. 43
3990001......ccceevnvennn 225
4010618........cceeenee. 113
4031505........ccceeeneee. 141
4031507 .....coocvviiiiiinnnn 77
4031509................. 79, 81
4031516......cceeveinnnn 143
4031707 ....oveeeeene 19,21
4031908........cceeiennn 201
4060092............ccneee. 177
4060804...........ceeneee. 107
4060805............ccneee. 107
4060808................eee. 201
4060865.........ccceeiennne 79
4060959........ccceiinnn 328
4070897 .....oveeeiieiis 95
4070898........coeeeiins 95
4070904.....33, 35, 37, 39
4100066.............c.ncee. 201

E300A

4240017 ..o 77
4240018.........cccennee 201
4240032... 61, 63, 65, 71
73,75, 81, 83, 202
4240033... 19, 21, 81, 83
139, 141, 143, 201

205, 207
4240084................ 19,21
4240099............ 119, 123
4240156........ccccene 201
4240175 13
4360387 ..... 69, 119, 123,

325
4360397 ....ooviriiieinn, 69
4360407 .... 119, 123, 325
4360469 ......... 67, 69, 325
4360475........ 67, 69, 325

436047667, 69, 119, 123,
325

4360517 .............. 59, 324
4360548............ 209, 325
4420051 .......cccvvvennee 321

4460025... 191, 193, 195
197

4460042........cccee 267
4460071.... 133, 175, 177
4460125.........ccc.e 177
4460134.......cccvveinn, 41
4460138................ 41,71
4460142........cceeene. 261
4460183............ 231, 233
4460205........cccevenee 175
4460224 ............ 119, 123
4460225........cceee 237

4460226... 107, 127, 130
133, 231, 233, 274, 277

4460227 ..... 59, 231, 233,
273,277
4460233.......cceeees 177

4460234... 61, 63, 65, 71
73,75, 77,81, 83, 119,
123, 202

4460259 ... 149, 231, 233
237

4460260... 149, 231, 233
237

4460265............ 127, 130
4460267 ... 119, 123, 231
233, 237
4460268.................... 237
4460294 ........cccoe 237
4460313............ 231, 233
4460320...... 59, 231, 233
4460346.................... 175

4460418 .... 231, 233, 237
4460419.... 231, 233, 237
4460424 .... 107, 274, 277

4460426..........cccoun 41
4460428............ 119, 123
4460434 ......cceeeeeen 237

4460464 ... 13, 81, 83, 85
133, 149, 189, 199
205, 209, 223, 225
235, 237, 251, 259
261, 263, 265, 267
271, 273, 274, 277
278, 283, 285

335



SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

4460465......79, 149, 189
199, 205, 207, 209
223, 225, 231, 233
235, 237, 251, 261
263, 267, 271, 273
274,277, 278, 281
283, 285

4460466....141, 145, 149,
189, 199, 202, 205
207, 225, 231, 233
235, 237, 251, 255
259, 261, 265, 267
271, 273, 274, 277

278, 283
4460467 ..o 330
4460470.... 119, 123

4460471............. 119, 123
4460508....141, 205, 237,
273,277
4460509.............
4460510....

446053613, 85, 147, 237
285
4460539....237, 261, 271,
273, 281, 283, 285
4460662.....
4460670.......ccevreneen.
4460708....
4460709........ccveernnee.
4460710....173, 175, 177,
179, 181, 183, 185, 187
4460761....231, 233, 237,

273, 277
4460805........ccceevvuveenne 73
4460806............. 231, 233
4460836.....271, 273, 277
4460851............. 231, 233
4460866.....237, 273, 277
4460868............. 231, 233

4460871....223, 225, 231,
233, 237, 267, 273
277, 278, 281, 283, 285

4460872....223, 225, 281,
283

4460873....237, 267, 273,
278

4460874.....

4460875.....

4460876.............

4460877 .............

4460878....

4460879.............

4460884 ....149, 189, 199,
223, 225, 233, 251
267,273, 277, 283

4460887 ....149, 237, 273,
277

4460888.............c.eee. 237

4460891...... 79, 209, 223
225, 235, 267, 271
274,277, 281, 283, 285

4460894 ....225, 231, 233,
237,273, 277

446089781, 83, 223, 235
263, 265, 267, 271, 283

336

4460899 ... 251, 255, 259,
277

4460905 ... 231, 233, 237,
267,273, 274, 277

278, 281, 283
4460910.......cccvvrnnnee. 253
4460911 .......ccvvenneee 255
4460928...........cccnneee 189
4460930... 223, 225, 233,

278

4460931 ... 145, 265, 274,
278

4460932... 149, 189, 199,
209, 223, 225, 231, 261

4460933.... 237, 274, 277

4460941 ........ccoeeenneee 255
4460942 ... 141, 274, 277,
278

4460943 ... 145, 147, 199,
231, 255, 271, 273, 277
4460944 ... 189, 199, 223,
231, 267, 271, 273, 277

4460945............ 268, 273
4460950............ 267, 271
4460956............c..eee 211
4460957 ......cccvvvrinnn 211
4460968 .... 179, 181, 209
4460984.................... 233
4461077 .... 189, 255, 259
4461196............ 213, 241
4461198.........c.cccnnee 241
4461199............ 215, 243
4461201 .......ccvvenneee 243
4461205... 219, 221, 247,
249
4461244 .................... 247
4461245...........c.e 249
4461246.................... 245
4461249............ 217, 245

4567739.... 33, 35, 37, 39
4568165
4640771
4641129
4711000... 59, 61, 63, 65,
83
4711400... 13, 19, 21, 59,
61, 63, 65,71, 73,75
85, 87, 97, 113, 139,
143, 145, 179, 181
183, 185, 187, 201
4711600... 13, 19, 21, 33,
35, 37, 39, 43, 47,59
61, 63, 65, 93, 97, 119
123
4711800................ 19,21
4712200 .......cccovinnnen. 21
4740086 ... 13, 33, 35, 37,
39
4740120
4740171
4740308
4740362
4740397
4750800
4751000
4751400... 33, 35, 37, 39,
41, 115, 117, 119, 123,

137, 147, 290, 294
298, 302, 306, 310
314, 318
4751500 ...19, 21, 33, 35,
37, 39, 47,99
4751600 ...19, 21, 41, 47,
89, 93, 115, 117, 179
181, 183, 185, 187
4752200
4760600
4761400
4811400.77, 79, 81, 149,
179, 181, 183, 185, 187
4811700
4811702
4811900
4811902
4812000
4812100
4831400
4845923 ....33, 35, 37, 39
4845924 ....33, 35, 37, 39
4845940
4845942
4845943
4846083

4846502
4891600
4892000
5221000
5241200
5251008
5251010
5251012
5251016
5260800
5281920
70000088 ...
70000089
70000340
70000341 ...
70000681
70000865
70001366 ...
70001367 ...
70001368 ...
70001369 ...
70001370 ...
70001371
70001372
70001373 ...
70001374
70001375
70001376 ...
70001377
70001378
70001379 ...
70001380 ...
70002311 ...
70002312 ...
70002313 ...
70002332
70002333
70002334
70002335 . 153, 155, 159
161, 163, 165

E300A

70002336
70002337
70002338
70002339
70002340
70002341
70002342
70002343
70002344
70002345
70002346
70002347
70002348
70002349
70002350........... 153, 161
70002352........... 161, 165
70002354
70002355
70002359
70002360
70002362
70002363
70002365
70002366
70002367
70002368
70002369
70002370
70002371
70002373
70002374
70002375
70002376
70002379
70002380
70002381
70002382
70002383
70002384
70002385

70002404
70002405
70002406
70002409
70002410
70002412
70002413
70002434
70002435
70002525
70002526
70002643
70002644
70002645
70002646
70002647
70002648
70002649
70002650
70002651
70002652

31221336



70002653 ... 55
70002654 ........ccooeenee 55
70002656 ........cceoenennee 55
70002657 .....ceveeveannes 55
70002658 ..........cceueee. 55
70002659 .......cceeeveeee. 55
70002660 ..............eeee.. 55
70002661 ...........ccneneee. 55
70002662 ...........oeneuee 55
70002663 ...........occenee 55
70002664 ...........ocenee 55
70002665 .........cooeenee 55
70002666 .................... 55
70002667 .......ceeeeuneee. 55
70002668 .............c...... 55
700026609 ...........ceueee. 55
70002670 .....cceeevreennes 55
70002671 .....coeeeines 55
7000281 ......oevveeiinns 27
70002902................... 133
70002908..........coueee. 133
70002904 ..........c...... 133
70002905...........cueee. 133
70003131 ......cceenneee. 153
70003528........cccceeneee. 51
70003784 .......... 119, 123
70004019 ......ccceeeeee. 51
70004160...........cveeeee. 55
70004185...........c...... 330
70004228 ............ 47, 324
70004323 .......c.coevueee. 101
70004738 ......c.ceevnneee. 127
70004739 .....ccveernneee. 127
70004740..........cueee. 127
70004741 .................. 127
70004742 .................. 127
70004743 .................. 127
70004744 .................. 127
70004745 ... 127
70004746 .................. 127
70004747 ...ccoeeeennn 127
70004748.................. 127
70004749 ..........c...... 127
70004750 ... 127
70004751 ... 127
70004752 ......ccoovunnn 129
70004753 ... 129
70004754 ... 129
70004755 ... 129
70004756..........c.ee. 129
70004757 ....ccvvveneen. 129
70004758................. 129
70004759 ... 129
70004760 ................. 129

31221336

SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS

70004761 .................. 129 70006280................... 105 7017433 ..o 49
70004762 .................. 129 70006345..........cccoeeeeee. 47 7017452 ... 51
70004763 ... 129 70006574................... 155 7017488.......ccevveee 49
70004764 ... 129 70006722.................. 155 7017489................ 49, 51
70004765 .........ccneee. 129 70022586............ve..... 163 7017496................ 49, 51
70004766 ...........c....... 129 70022593.........cocvvee. 157 7020036................ 15, 17
70004767 .....cvvveneee. 129 70023370.....ccccovveee. 165 7020037 ......c.cccnnee. 15, 17
70004768 ..........c...... 129 7002821.......cceeevinenn 329 7020038................ 15, 17
70004769 ... 129 7002823........ccecee 329 7020039................ 15, 17
70004770 ...coeeeveanen 129 7002828.........cccuvvee. 329 7020040................ 15, 17
70004771 ..oooeeeins 129 7004035.......ccoiiiien. 57 7020041 ................ 15, 17
70004772 ..ocoveeene 129 7004043........cooie. 57 7020054 ................ 15, 17
70004773 ....ccovvveee. 129 7004044........ccoevvneenn. 57 7020055................ 15, 17
70004774 ........coeoneee. 130 7004275......cccvvvvinenen 330 7020137 .....covene 15, 17
70004775 ....ccvvvennee. 130 7004276.......ccccvnvne. 330 7020140................ 15, 17
700048009 ........cevveeee 25 7007640.......ccvvevvnnennn. 27 7020175.......ccne 67, 69
70004811 ....ooeeeeins 25 7010542.......ccovvee 49 7020176................ 67, 69
70004820 ......cccevvuennnn 25 7010543............... 49, 165 7022391 ..o 51
70005143 ... 155 7011323 101 7024379 ..o 57
70005159 ..o 155 7012540......cccvveiiiinnne 51 7024380......cccccevviinne 57
70005385 ......ccccevveenn 25 7012904.......cccvveiinnn 51 7024381 ......cceeeviiene 57
70005386 ........cccvuveeeee 25 7012914.......ccvvveen 51 7024389......cceeeviiine 57
70005387 .....cvvevrneennnn 25 7012918.....cccvveeiinnn 51 7024390......cccceevvienns 57
70005388 ........ccvveee. 25 7012955............. 157, 159 7024453 ........coceviine 57
70005389 ........cevveeee 25 7012959......ccciviiin, 51 7024738 ..o 27
70005390 ......ccccevuvennne 25 7012967....... 51, 157, 159 7024741 ... 27
70005391 ......coevnenne 25 7012972, 49 7024883.............. 49, 324
70005392 ......ccevvveene 25 7012998................. 49, 51 7024884............ 157, 159
70005393 ......coeevveene 25 7016654...........cocveeee. 330 7024885........ 49, 51, 324
7000539 ............ 25, 324 7016655.......cccccvvvee. 330 7026048........cccevvvenne 55
70005395 ......cceeevveenne 25 7017007 .....cccovveeiinnennnn 28 7026049......cccceviiene 55
70005396 ......c.cevveeene 25 7017009.......cccceeiirrennnn 27 7026052.......cccceviiene 55
70005397 ....ccvvevinnnnn 25 7017022.......ccvvveiinnn 27 7027350 ......ccveiiiieenns 55
70005398 .........covvenne 25 701706........cccvvveininnne 51 7027351 .....cvvviiiis 55
70005399 ......cccovveene 25 7017120......ccceviinene. 101 7027352 ... 55
70005400 ........ocovuveenee 25 70171271, 101 7027353 55
70005401 ......ccoeevnvenne 25 7017122......cuvvi. 101 7027359 55
70005402 ........ccooneeee 25 7017123.....ccc. 101 7027900..........cueeee 101
70005403 ... 25 7017126........cccnee. 101 7027901 ... 101
70005404 ... 25 7017127 ..o 101 8220045..........cce 267
70005405 ........ccooneeee 25 7017165........cccnneee. 103 8229234 ............ 267,324
70005406 .........coouveeeee 25 7017167 ....cccvvvinnn. 103 8229235... 267, 273, 278
70005407 ............ 25, 324 7017168..........cconeee. 103 324

70005408 .........ccouveeeee 25 7017169......cceeevneen. 103 8229236............ 267, 324
700054009 ........eevveeee 25 7017172............. 101, 103 8229237 .... 273, 278, 324
70005410 .....coeeevinnnnns 25 7017173 103 8229242 ... 223, 231, 233
70005411 .....ooeeeinnns 25 7017178 103 237, 238, 274, 278, 324
70005412 ........ceenenes 25 7017179 103 8229249 ............ 149, 324
70005415 .............. 19,21 7017192............. 101, 103 8229261.... 273, 278, 324
70005695 .................. 153 7017196.......ccccvnneeee. 101 8310668.................... 105
70005972 ... 153 7017402................. 49, 51 8750011 .......cccenneen. 201
70005973 ... 153 7017406........ccceevnnenene 49 88662523 .........ccc0iene 47
70005974 ... 153 7017418.......ccevvinn 51

700062609 .................. 105 7017421 51

E300A 337



Corporate Office
JLG Industries, Inc.
1JLG Drive
McConnellsburg, PA 17233-9533 USA

C (717) 485-5161 (Corporate)
 (877) 554-5438 (Customer Support)
5 (717) 485-6417

Visit our website for JLG Worldwide Locations.
www.jlg.com

0

OSHKOSH



	SECTION 1 - FRAME
	FIGURE 1-1. STEER INSTALLATION
	FIGURE 1-2. HUB AND SPINDLE ASSEMBLY - LH
	FIGURE 1-3. HUB AND SPINDLE ASSEMBLY - RH
	FIGURE 1-4. WHEEL DRIVE INSTALLATION
	FIGURE 1-5. WHEEL DRIVE INSTALLATION - UL SPECS
	FIGURE 1-6. DRIVE MOTOR ASSEMBLY
	FIGURE 1-7. DRIVE HUB ASSEMBLY
	FIGURE 1-8. TIRE AND WHEEL INSTALLATION
	FIGURE 1-9. BATTERY INSTALLATION - 305AH BATTERIES
	FIGURE 1-10. BATTERY INSTALLATION - 305AH BATTERIES  (UL SPECS)
	FIGURE 1-11. BATTERY INSTALLATION - 305AH AGM BATTERIES
	FIGURE 1-12. BATTERY INSTALLATION - 375AH/706HD BATTERIES
	FIGURE 1-13. INVERTER INSTALLATION - OPTIONAL
	FIGURE 1-14. FRAME COVERS INSTALLATION

	SECTION 2 - TURNTABLE
	FIGURE 2-1. VALVES, TANK AND MOTOR INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. BOOM VALVE ASSEMBLY
	FIGURE 2-4. TURNTABLE BEARING AND SWING DRIVE INSTALLATION
	FIGURE 2-5. TURNTABLE BEARING ASSEMBLY
	FIGURE 2-6. SWING MOTOR ASSEMBLY
	FIGURE 2-7. DRIVE ORIENTATION INSTALLATION
	FIGURE 2-8. ELECTRICAL COMPONENTS INSTALLATION (ALL SPECS EXCEPT CE & UK CA SPECS)
	FIGURE 2-9. ELECTRICAL COMPONENTS INSTALLATION (CE & UK CA SPECS)
	FIGURE 2-10. ELECTRICAL COMPONENTS INSTALLATION (UL SPECS)
	FIGURE 2-11. GROUND CONTROL BOX ASSEMBLY - DISPLAY WITHOUT BUTTONS (ALL SPECS EXCEPT CE & UK CA SPECS)
	FIGURE 2-12. GROUND CONTROL BOX ASSEMBLY - DISPLAY WITHOUT BUTTONS (CE & UK CA SPECS)
	FIGURE 2-13. BATTERY CHARGER INSTALLATION - WITH PLUG (ALL SPECS EXCEPT CE & UK CA SPECS)
	FIGURE 2-14. BATTERY CHARGER INSTALLATION - WITH PLUG (CE & UK CA SPECS)
	FIGURE 2-15. BATTERY CHARGER INSTALLATION - WITHOUT PLUG
	FIGURE 2-16. CLEARSKY INSTALLATION
	FIGURE 2-17. STROBE LIGHT INSTALLATION - AMBER
	FIGURE 2-18. STROBE LIGHT INSTALLATION - BLUE
	FIGURE 2-19. STROBE LIGHT INSTALLATION - RED
	FIGURE 2-20. ALARM INSTALLATION
	FIGURE 2-21. WHITE NOISE ALARM INSTALLATION
	FIGURE 2-22. HOODS INSTALLATION

	SECTION 3 - BOOM
	FIGURE 3-1. BOOM AND CYLINDERS INSTALLATION
	FIGURE 3-2. MAIN BOOM ASSEMBLY
	FIGURE 3-3. TOWER BOOM ASSEMBLY
	FIGURE 3-4. JIB ASSEMBLY
	FIGURE 3-5. ROTATOR ASSEMBLY - PLATFORM
	FIGURE 3-6. ROTATOR ASSEMBLY - JIB SWING
	FIGURE 3-7. POWER TRACK INSTALLATION
	FIGURE 3-8. PLATFORM SUPPORT INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM ASSEMBLY - 4FT/1.22M - SIDE GATE ENTRY
	FIGURE 4-2. PLATFORM ASSEMBLY - 4FT/1.22M - DROP BAR ENTRY
	FIGURE 4-3. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION
	FIGURE 4-4. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (UL SPECS)
	FIGURE 4-5. CONSOLE BOX ASSEMBLY
	FIGURE 4-6. CONSOLE BOX ASSEMBLY (UL SPECS)
	FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE AND STEER)
	FIGURE 4-8. CONTROLLER ASSEMBLY (LIFT AND SWING)
	FIGURE 4-9. FOOTSWITCH ASSEMBLY
	FIGURE 4-10. LIGHT PANEL INSTALLATION
	FIGURE 4-11. TRAY ASSEMBLY
	FIGURE 4-12. SKYGUARD BAR INSTALLATION
	FIGURE 4-13. SKYEYE INSTALLATION
	FIGURE 4-14. SKYLINE INSTALLATION
	FIGURE 4-15. SKYSENSE MID TUBE SENSOR ASSEMBLY
	FIGURE 4-16. SKYSENSE OVERHEAD SENSOR ASSEMBLY
	FIGURE 4-17. USB CHARGER INSTALLATION

	SECTION 5 - CYLINDER
	FIGURE 5-1. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY
	FIGURE 5-2. LIFT CYLINDER ASSEMBLY - JIB
	FIGURE 5-3. LIFT CYLINDER ASSEMBLY - MAIN BOOM
	FIGURE 5-4. LIFT CYLINDER ASSEMBLY - TOWER BOOM
	FIGURE 5-5. MASTER CYLINDER ASSEMBLY
	FIGURE 5-6. STEER CYLINDER ASSEMBLY
	FIGURE 5-7. TELESCOPE CYLINDER ASSEMBLY

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. AC BOX AT PLATFORM INSTALLATION - LOCALLY SUPPLIED COMPONENTS (ANSI EXPORT, AUSTRALIAN AND CE & UK CA SPECS)
	FIGURE 7-2. AC BOX AT PLATFORM INSTALLATION - 110V (ANSI, ANSI EXPORT, CSA, JAPANESE AND UL SPECS)
	FIGURE 7-3. AC BOX AT PLATFORM INSTALLATION - ANSI AND CSA SPECS
	FIGURE 7-4. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)
	FIGURE 7-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)
	FIGURE 7-6. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT107 KEYED GROUND (CE & UK CA SPECS)
	FIGURE 7-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND (CE & UK CA SPECS)
	FIGURE 7-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND (CE & UK CA SPECS)
	FIGURE 7-9. ACCESS CONTROL HARNESS
	FIGURE 7-10. BATTERY CABLE KIT - 305AH BATTERIES
	FIGURE 7-11. BATTERY CABLE KIT - 305AH BATTERIES (UL SPECS)
	FIGURE 7-12. BATTERY CABLE KIT - 305AH AGM BATTERIES
	FIGURE 7-13. BATTERY CABLE KIT - 375AH/706HD BATTERIES
	FIGURE 7-14. BLUETOOTH MODULE HARNESS
	FIGURE 7-15. BOOM CABLES AND CLAMPS INSTALLATION
	FIGURE 7-16. BOOM HARNESS - MAIN BOOM
	FIGURE 7-17. BOOM HARNESS - TOWER BOOM
	FIGURE 7-18. BOOM VALVE AND LIMIT SWITCH HARNESS
	FIGURE 7-19. BREAKER BOX KIT - CE & UK CA SPECS
	FIGURE 7-20. CHARGER CORD PLUG INSTALLATION - 110V - IEC 60309 - YELLOW (CE & UK CA SPECS)
	FIGURE 7-21. CHARGER CORD PLUG INSTALLATION - 220V - IEC 60309 - BLUE (CE & UK CA SPECS)
	FIGURE 7-22. CHARGER CORD PLUG INSTALLATION - 220V - AFSINT107 KEYED GROUND (CE & UK CA SPECS)
	FIGURE 7-23. CHARGER CORD PLUG INSTALLATION - 220V - CEE7 POST GROUND (CE & UK CA SPECS)
	FIGURE 7-24. CHARGER CORD PLUG INSTALLATION - 220V - CEE7 SIDE GROUND (CE & UK CA SPECS)
	FIGURE 7-25. CHARGER HARNESS – 48VDC  (Prior to SN 0300298627)
	FIGURE 7-26. CHARGER HARNESS – 48VDC
	FIGURE 7-27. DRIVE CABLE KIT
	FIGURE 7-28. DRIVE CABLE KIT - UL SPECS
	FIGURE 7-29. GROUND CONTROL HARNESS (Prior to SN 0300298627)
	FIGURE 7-30. GROUND CONTROL HARNESS
	FIGURE 7-31. INVERTER HARNESS
	FIGURE 7-32. PLATFORM CONSOLE HARNESS
	FIGURE 7-33. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPECS)
	FIGURE 7-34. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPECS)
	FIGURE 7-35. RECEPTACLE BOX KIT - 220V AFSINT107 KEYED GROUND (CE & UK CA SPECS)
	FIGURE 7-36. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND (CE & UK CA SPECS)
	FIGURE 7-37. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPECS)
	FIGURE 7-38. SKYGUARD INTERFACE HARNESS
	FIGURE 7-39. SKYEYE EMITTER HARNESS
	FIGURE 7-40. SKYEYE INTERMEDIATE HARNESS
	FIGURE 7-41. SKYEYE RECEIVER HARNESS
	FIGURE 7-42. SKYLINE HARNESS
	FIGURE 7-43. STEER SENSOR HARNESS
	FIGURE 7-44. STROBE LIGHT HARNESS (Prior to SN 0300298627)
	FIGURE 7-45. STROBE LIGHT JUMPER HARNESS (SN 0300298627 to Present)
	FIGURE 7-46. TRACTION MODULE TO DRIVE HARNESS
	FIGURE 7-47. TRACTION MODULE TO TURNTABLE HARNESS
	FIGURE 7-48. TURNTABLE HARNESS (Prior to SN 0300298627)
	FIGURE 7-49. TURNTABLE HARNESS
	FIGURE 7-50. VALVE HARNESS (Prior to SN 0300298627)
	FIGURE 7-51. VALVE HARNESS (SN 0300298627 to Present)
	FIGURE 7-52. WHITE NOISE ALARM HARNESS

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION (ANSI SPEC)
	FIGURE 8-2. DECAL INSTALLATION (AUSTRALIAN, CE & UK CA SPECS)
	FIGURE 8-3. DECAL INSTALLATION (BRAZIL SPEC)
	FIGURE 8-4. DECAL INSTALLATION (CHINESE SPEC)
	FIGURE 8-5. DECAL INSTALLATION (CSA SPEC)
	FIGURE 8-6. DECAL INSTALLATION (JAPANESE SPEC)
	FIGURE 8-7. DECAL INSTALLATION (KOREAN SPEC)
	FIGURE 8-8. DECAL INSTALLATION (LATIN AMERICAN SPEC)
	FIGURE 8-9. DECAL INSTALLATION - OPTIONS

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. RECOMMENDED SERVICE PARTS STOCK

	SECTION 10 - SPECIAL OPTIONS/ACCESSORIES/KITS
	FIGURE 10-1. SPECIAL OPTIONS/ACCESSORIES/KITS

	PART NUMBER INDEX

